H Xx

WG

1. ﬁ@ﬂﬁ#&%ﬁ%ﬁ ........................................................................ 11

ENGINE ATTACHMENT AND ELECCTRICAL DEVICE

Zgjﬂmigg (PD165, PD1B5YS)  seeeceeecereceececnteienatetieieenttcnontecenncnerictocecasenes 12

ENGINE MOUNT

m@&ﬁf;ﬁ (p[)165y’ PD16SYS) ceececceccrcececsccesctcacsescrcnarcccretscsssssaccsasacsnsacnnans 14

FAN AND BELT

W’E\.%,‘aﬁi (PD165Y, PD165YS) +eeecerecrenaccreneenrntenentonetitetisatetusestsecaiesesnncens 16

INTAKE ASS’Y

HESE S (PD165Y, PD1B5YS)  secerereereccnruitntntttuieitittieateiitiititiiusesraneeees 19

EXHAUST ASS’Y

ﬁ#ggg (PD165Y, PD165YS) cecesevereecnctraencercniecncinenierarattetsececttccecacsraresasenes 21

RADIATOR ASS’Y

4y Bh%6 (PD165, PD165YS) (AC_L4E G6135G4 RENHLF) woveeeveeremesmsnssnmncnninnnene, 23

POWER TAKE OFF

#(S?ﬁﬁ'(PDIGSY—I) ................................................................................. 27

FUEL TANK

%mg% (PDIG5Y-1) .............................................................................. 29

FUEL PIPING

ﬁﬁhﬁ (PDIGSYS) .................................................................................... 31

FUEL TANK

%Ym%% (PD165YS) ................................................................................. 33

FUEL PIPING ’

%"—T;ﬁffﬁ (PD165Y—1) cevececerececcccccceccececcccscccsnccscssscscsscsscssoscscnscsssssasscscasenns 35

ELECTRICAL SYSTEM (1/2)

INFHIZEIFE (PD1B5Y—1) eeeovcereccecarenterietcitciececcacntessetectecetacncnccccssecencscnnne 38

GAUGE PANEL (2/2)

Eﬁ’f“%\éjﬁ (PD165YS)  cocececcccencecucetseciscrorcenacaccscescsnscesssnsscssesscosnsassscocnanse 40

ELECTRICAL SYSTEM (1/2)



E@J’Eﬁ%\éﬁ (PD165YS)  ceecvecseerencecnsureretceccntrocceccasanccacassscccsecscctessssssssssascaccee 43
ELECTRICAL SYSTEM (2/2)

{URISHIFE (PDIBSYS)  seeveereerscessnsaustucuretenetaciticntetateentittatetuncnsstenes 46
GAUGE PANEL (2/2)
%Ekx%:\% (PD165YS—1) seeececsceccncecccnneccracscoccnsassesentecccccccessscctocesscectosascsnnes 48
ELECTRICAL SYSTEM (1/2)
U FEEENEE (PD1B5YS—1)  eoceccercecenccseneecicentonetesartrinnitetancecniscontoteccaceces 51
GAUGE PANEL (2/2)

. 'ﬁ%iﬁ%\iﬁ ............................................................................................. 53
TRANSMISSION SYSTEM
ﬁjj ’ﬁ%ﬁ%ﬁ%ﬁ(?DlﬁSY, PD165YS) ............................................................ 54
TORQUE CONVERTER HOUSING
@%%u_@% (PD165Y, PDIGSYS) .................................................................. 56
TURBINE AND STATOR
ﬁ%ﬁl&]%ﬂ@]‘}ﬁiﬁ(?DlﬁSY, PDIGSYS) ............................................................ 58
RELIEF VALVE AND SCAVENGE PUMP
ﬁﬁﬁﬁ%@/ﬁ% (PDIGSY, PD165YS) ......................................................... 60
TORQUE CONVERTER SUCTION LINE
73 ['51-1‘5 (PD165Y, leesys) ..................................................................... 62
UNIVERSAL JOINT
ibjjﬁﬁ'ﬁﬁfﬁ (leesy’ PDlﬁSYS) ............................................................ 64
POWER SHIFT TRANSMISSION CASE
@ﬁﬁ%&ﬁﬁﬁﬁ(p})msy’ PD165YS) sesssesrenseseseserisesssarenseassseesesestenreseseens 67
POWER SHIFT TRANSMISSION REAR COVER
ﬁﬁﬁ% (PD165Y, leesys) ..................................................................... 70
TRANSMISSION CASE COVER
&ﬁﬁﬁe%ﬁ (PD165Y, PDIGSYS) ............................................................... 72
TRANSMISSION CONTROL LEVER
ﬁﬁﬁ%%éé% (PDIGSY, PD165YS) ............................................................... 74
FORWARD CLUTCH
ffﬂ*ﬁ%%%% (PD165Y, PD165YS) .................................................................. 77

REVERSE CLUTCH



B—HEE 4558 (PD165Y, PD165YS)  eececereenes teeetecsersentcettiteicntiessstesctsntnterasans 79
1ST CLUTCH

B, B A 25 (PD165Y, PDIB5YS)  cevereeeenrennereettentetttiienieniencsncnreeanenee 82
2ND CLUTCH AND 3RD CLUTCH
TR I (PD165Y, PD1B5YS)  reeveevereccnceareceenieierituemttettetetnieceteeecitcnestosecane 85
LUBRICATION VALVE
’Eﬁ“ﬂ (1/2) (PD165Y, PD165YS) ............................................................... 87
TRANSMISSION CONTROL VALVE(1/2)
/ﬁﬁ@ (2/2) (PDIG5Y, lessys) ............................................................... 89
TRANSMISSION CONTROL VALVE(2/2)
%'f"fiﬁm&ﬁ (lesy) ........................................................................... 92
FINAL DRIVE SHAFT AND HUB
%%iﬂm&ﬁ (PDIGSS) ........................................................................... 95
FINAL DRIVE SHAFT AND HUB
?gf&ijjﬁ‘% (PD1B5Y)  eeereccesccccnccestsentcsesntcseerasssccesssssscsesssosenssosasasascscncans 98
FINAL DRIVE GEAR
ggfgz;bﬁ% (PD165S)  eeecevcrecccctcseccecscececcccccssnsssesccssscscsoncscassscsansancnsascaces 101
FINAL DRIVE GEAR
%Zdjfgﬂ%% (PD16DY)  eeceececcecctctcccccccecscescecesccscsscsscscsscssssscstossansccsncnnnes 104
FINAL DRIVE CASE AND SPROCKET
%fwﬁﬁ%% (PD165S)  secceecercsccceccsccenncnactcecnsccesercscscsscscscstsscesescescsscasres 107
FINAL DRIVE CASE AND SPROCKET

. ﬁ[ﬁ]ﬁﬂﬁj%ﬁ ....................................................................................... 110
STEERING AND BRAKE DEVICE
E—ﬁﬁﬂr_tggg (PD165Y, PDIB5YS) ceececescccrcecetcrsenccccccseccercesencnscscsscscoscescncss 111
STEERING CASE AND MAIN FRAME
ﬁﬁ%*ﬂm (PD165Y, PD16SYS) cevecececceectececasicrccnascreccsontcsercscrcecsccsencscceces 114
BEVEL GEAR AND SHAFT
fﬁﬂﬁ]%ﬁ (1/2) (P0165Y, PDIB5YS)  eeccccerescccercaceccnectcctennnteccccccnecectccccstocccnnes 117
BRAKE(1/2)
ﬂgﬂ@jgg 2/2) (PD165Y, PD165YS) cecceccecreccoceceesensencraccncccsccncsccersencecsnsscnces 120

BRAKE(2/2)



%ﬁﬂ%é%% (PD165Y, PD165YS) cecccrcccccccccccncicncnctcccncccccnccrcctcnscccacocsecccascnes 123
STEERING CLUTCH

y;'['njl&] (PDIG5Y, PD165YS) ..................................................................... 125
STEERING VALVE

4, Eﬁgﬁﬂggﬁ ....................................................................................... 129
CHASSIS HYDRAULIC SYSTEM
*ﬂﬁ%& (lessy’ PD1B5YS)  eececccccesccocntecereccccacseccsnsoeccsonsscsnnccccccnccscccones 130
OIL FILTER
’Eﬁﬁﬁ/ﬂi%ﬁ (PD165Y, PD1B5YS) cecececcecccccectccccceascecssanterasecaccncecncacnccncses 132
TRANSMISSION OIL FILTER
ﬁﬁw}%ﬁ%%% (1/3) (PD165Y, PDl65YS) ................................................ 134
TORQUE CONVERTER PIPING(1/3)
ﬁﬁ@;ﬁgg%% (2/3) (PD165Y, PDIGSYS) ................................................ 136
TORQUE CONVERTER PIPING(2/3)
ﬁﬁz}%ﬁggﬁ% (3/3) (PD165Y, PD165YS) ................................................ 138
TORQUE CONVERTER PIPING(3/3)
%@%—:% 1/3) (PD165Y, PD165YS) ......................................................... 140
STEERING OIL PIPING(1/3)
g@%ﬁ:% 2/3) (PD165Y, PD165YS) ......................................................... 143
STEERING OIL PIPING(2/3)
E&[’&j%‘% (3/3) (PD165Y, PDIGSYS) ......................................................... 146
STEERING OIL PIPING(3/3)

5. ﬁg*;\ ﬁ ............................................................................................. 148
CONTROL SYSTEM
PRIIFEIFE(1/2) (PD1BSY-1)  wooverseressersrsnessntiniienteasttnainetenatstatetananene 149
FUEL CONTROL LEVER
BRIBIBEIEFFPLF (2/2) (PD165Y-1)  cececcreccccceccstrctecncereiesccaserectececcccacaes 151
FUEL CONTROL LINKAGE
TRIEBERR (PDI165Y—1)  cecccerreccerecccserencecietietecsrcccnseccetescceccssicsacctoncenccncenes 153
DECELERATOR PEDAL
%(ﬁi?ﬁ%ﬂﬂl (1/2) (PD165Y-1 Eﬂ.l:%‘é?iﬁﬂ-‘%%) ....................................... 155
FUEL CONTROL LEVER



RmBHEIFT (2/2) (PD165Y-1 BE LR FHLER)

FUEL CONTROL LEVER

B HIFF (1/2) (PD165YS-1)
FUEL CONTROL LEVER

R HIETFHM (2/2) (PD165YS-1)
FUEL CONTROL LINKAGE

IR PR (PD165YS-1)
DECELERATOR PEDAL

RmiEEIFF (172) (PD165YS-1 B2 L &e)
FUEL CONTROL LEVER

MR EIFF (2/2) (PD165YS-1 B2 L 28)
FUEL CONTROL LEVER

A5#AF (1/2) (PD165Y-1, PD165YS)
GEARSHIFT LEVER

AHEBEM (1/2) (PD165Y-1, PD165YS)
GEARSHIFT LEVER

w41 (PD165Y-1, PD165YS)
STEERING CONTROL LEVER

¥\ RFIShEEEEEE (2/2) (PD165Y-1, PD165YS)

STEERING AND BRAKE LINKAGE

HIZHEER (PD165Y-1, PD165YS)
BREAK PEDAL

EZZEFHF (PD165Y-1,PD165YS)
PARKING BRAKE LEVER

. TERR
TRAVEL SYSTEM

£ %48 (PD165Y, PD165YS)
TRACK FRAME

Ik HLKI (PD165Y, PD165YS)
RECOIL SPRING

S48 % (PD165Y, PD165YS)
TRACK FRAME COVER

oooooo

------------------------------------------------------------

ooooooooooooooo

ooooooooooooooooooooooooooooooooooooooo

oooooooooooooooooooooooooooooooooooooooooooooooooooooo

---------------------------------------------------

ooooooooooooooooooooooooooooooooooooooooooooooooooooo

ooooooooooooooooooooooooooooooooooooooooooooooooooo

------------------------------------------

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

------------------------------------------------------

oooooooooooooooooooooooooooooooooooooooooooooooooooooo

................................... 4.....u...........uu........187



gl@% (PDIGSY, PDI1B5YS) ceeeccecccecercceccnanctcrncccnccncaccctsocnncacscosnscscassscnenns 193
FRONT IDLER

H‘:% (PD165Y, PD165YS) ceccceesecccncentecncccanntciencencctcacnsttosccaccctctncnascccsnsnseans 195
CARRIER ROLLER
ii% (PD165Y, PD16SYS)  eeeeerereescncccectectientettententctetcecncacececcraccccacceccnncs 197
TRACK ROLLER
E’rﬁ (PD165Y)  ceececececsccessonccnnecncccenccncccctescecncecennncsancsscssccasascscsceoccccans 199
TRACK
E:% (PD165YS) +eveverceceecententeansceccncesnccnccsoncaconccoscanatsscscssscscsssscssessonssnes 201
TRACK
-_‘Fﬁi% (PD165Y, PDI65YS) eeeecccsecccceccactacccenceccentencecsccacnctconcccccnsccsccencancs 203
EQUALIZER BAR

. %#’%E ............................................................................................. 205
PROTECTIVE DEVICE
Eﬁ]mFE(PDIGEJ'Y—I) ........................................................................... 206
ENGINE HOOD AND GUARD
pﬁy&ﬁ (PD165Y—1) ................................................................................. 209
FENDER
ﬁfﬂﬂﬂﬁ (PD165Y-1) ........................................................................... 212
BOX AND FLOOR
’E#‘ﬁ (PD165Y-1) ................................................................................. 214
UNDER GUARD
Eiﬂ]ﬂ#‘% (PD165YG) ........................................................................... 216
ENGINE HOOD AND GUARD
D‘jfﬁﬁ (PDIGSYG) ................................................................................. 219
FENDER
iﬁ%ﬂﬂﬁﬁ (PD165YG) .............................................................................. 229
BOX AND FLOOR
E}Fﬁ (PD165YG) ................................................................................. 295
UNDER GUARD
Ziiﬂmﬁﬁg(PDwSYS‘l) .............. 227

ENGINE HOOD AND GUARD



BHFHR (PDIB5YS—1)  ceceeceeccecenentenieeutictottociecitaeieteccocciencenceccectascacancceccnnes 230
FENDER

FEFNHEAR (PD165YS—1)  ceevecerecececereernctnieieenetatateetieceenteniciteaiectensscacacacoenns 233
BOX AND FLOOR
JEPHR (PD165YS—1)  -veveeeee T 236
UNDER GUARD
Z LY RE (PD165Y, PD165YS) seoecereenseasecccncecnancetetattotatesttretocnncesescassectescannes 238
OPERATOR SEAT
Zop= (PD165Y, PD165YS) cececececsrececcasorcascrecsrcnsssrscsecscrsscessscosessesessossasascnss 241
CAB
ggﬁi (1/2) (PD165Y—1, PD165YS)  cececececcecateceetactcaitceciincttecacttecectcccecncenes 245
CAB
ZBIHZE (2/2) (PD165Y-1, PDIBSYS) seereecceeceresnncnttceertesnnnresnstonececnsscscnncanases 247
CAB
BHEHARZEER (1/2) (PDIB5YG)  evrececerenseceroncetucntetaccectetontetccaccsensancannes 250
ROPS FRAME
%ﬂﬁ%ﬁ (2/2) (PDI1B5YG)  eeeevececneccecccacecttonctetecccecccntesanncencnnccssosanes 252
ROPS FRAME
{%bhgg (1/2) (PDIB5Y=1) eecesorecccecserctctcceccrentostccectocescsctsscscssecssssncsssccces 254
ROPS FRAME
{%gﬁ% (2/2) (PD165Y-1) ..................................................................... 256
ROPS FRAME
Eg%ﬁ (lessys’ PD165YG)  eecvececcccccecccecaecncesnecccccccccnccscecccsosecnsscccssoces 258
REAR GUARD

. If’ﬁ%i&ﬁﬂi&%%ﬁ ..................................................................... 260
WORK EQUIPMENT AND HYDRAULIC CONTROL SYSTEM
ﬁglﬁﬁ (PD165Y, lessys) .................................................................. 261
DRAWBAR
Eﬁ[ifg (PDIGSY, PD165YS) ...................................... beseccoccccescccsssssssnsane 263
CYLINDER SEAT
ﬁ%&z (PDIGSY—I, PD165YG) ..................................................................... 265

ANGEL BLADE



ﬂt}fg;'g (PDIGSY-I, PD165YG) ..................................................................... 267
C-FRAME

FHET (PD1B5Y—1)  weeveeceencececnteentetnuieiiuiiiiiciiettececatecasssasatescasecsscessncossnnnns 270
ANGEL BLADE

HEFL LR (PDIB5Y—1) eeoverevecerecosereecerututereecuteituteteieitsietescesssacccacsressccensenns 272
C-FRAME

B HE7 (PD165YG)  eeevevrcnrenneceetetienietiiuieitetiimietrecesesacsetecroscacsoseccssasacccs 275
STRAIGHT TILT BLADE

BB HEFT (PD165YG)  wevveeerereeveesenenietetiiittiiiiieteeictctestectoncatecacecsesasaseces 277
STRAIGHT TILT FRAME

U BIHE 47 (PD165Y—1) eeevesoeeereeceeretmtietiiiieuitiiiettiucitictineeresteneeccensentoncenee 279
U-TYPE TILT FRAME

EAUHE T 57 (PD165Y—1) eeevevrecceccentenietiuittiiuttititetitcetcnccnceescessesaccaccaccsnnes 281
STRAIGHT TILT FRAME

ERIHE 57 (PD165Y—1) veeveevecccceccntcecneentecieteciectacensentccecneenes eescscsserscansens 283
STRAIGHT TILT FRAME

BERIHETE (1/2) (PDIB5YS)  eececerereeriectettuititettitinteciectcotencecscsensencenes 285
STRAIGHT TILT FRAME

EHAHETEH (2/2) (PDIB5YS)  cecerersecscoceteciteticitinceceetcetittctencascecsascascacces 287
STRAIGHT TILT FRAME

ERIHET 57 (PDIB5YS)  ceceovevecescccetcocntarnieiceruenietiotieincatencttucconteciecescnsonenes 289
STRAIGHT TILT FRAME

AT 8SHF. B RIEIF (PD165Y ,PDI165YS)  reccecerrocercocccrccnccncenenncacensnnens 292
RIPPER SHANK BEAM & LINK

WEER BREFEZTIR T ERMEL) ceeerceceerecrrrcrrmnniiiiiiciietcitticiieeeeene. 295
HYDRAULIC PIPING

(HYDRAULIC TANK TO RIPPER CYLINDER)

ﬁE%ﬁ:% (ﬁ@]ﬂﬁ) (PD165Y) +eecevcccccecasccoceccscracccccccsceccocaccsenccncccccncccsasee 298
HYDRAULIQ PIPIING (PUMP TO HYDRAULIC TANK)

WEES GHEZTIBEFIMEL) (PD165YG) -reerecereccrcsrcrsaieitiesiettatiectceceenens 301
HYDRAULIC PIPING (TANKTO LIFT CYLINDER)

?ﬁ}j—i%‘:’% (Ylﬂﬁ?”fﬁg‘iﬂﬁ) (1/2) (PD165YG)  +eeceececcccccccccccccccccecccncccccncnnee 303



HYDRAULIC PIPIING (TANK TO LIFT CYLINDER)

Yﬁﬂ:fé;% (@ﬁ‘@“@%}@ﬁ) (2/2) (PD165YG) seveevecveroceccectoscsnccecscanscccascnes 305
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

WEER (FRBITHMEE) (PD1B5Y—1) seceeeereerecrecreonectesretestestttncesaicseratesssacs 307
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

?ﬁﬂi%‘% (%@@gqg%@) (PD165Y—1) eeeereecrcercorcoccoccaccccntonconcncnccncanacaccne 309
HYDRAULIC PIPIING (VALVE TO VALVE)

}ﬁﬂgfg% (g%@ﬂﬁmg&) (PD165Y—1) ceccesressecsecscectoncencenccceccaccnccanccnccanns 311
HYDRAULIC PIPIING (VALVE TO OIL FILTER)

,&E_;_%&% (5’65@§UI1’5§) (PD165Y—1) ceeeeerceccccccncccctceccascnncnascsosccccsccacns 313
HYDRAULIC PIPIING (VALVE TO PUMP)

ﬁﬂgﬁ% (5%@@%;{.&@:) (PD165Y—1) ceeevecvcceccccccecconccncccccascnccancanccenas 315
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

?&E%Eﬁ (g%@§uﬁ‘lﬂmﬂ) (1/2) (PD165Y—1) cesecececceccccaeccarancaccccncacnoncae 317
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

ﬁﬂgﬁ:% (g%@ﬂ{ﬁ%{m'ﬂ) (2/2) (PD165Y=1) eeeerececceccectanscanrancnccannacanans 319
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

ﬁﬂi(ﬁlﬁ (PD165Y=1) ceeescerececcceccenncancciecceccencentoncesnsssonssncacsccoccssaonscncans 321
HYDRAULIC TANK

yﬁﬂgﬁg% (ﬁ@](ﬂ]ﬁ) (PD165YS) eseccececccecceccencentanconcaacanccaccascccaascccncsancnns 323
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

,&)};ig% (ﬂﬁﬂ%ﬂ-ﬂﬂ) (PD165YS) cecveccecccccccccentcncctcacccnncaccaccancccnccns 326
HYDRAULIC PIPING (TANKTO LIFTCYLINDER)

}ﬁﬂiﬁ:% (Mﬁ@”@ﬁhﬁﬂ) (1/2) (PD165YS)  eccvecccceccccceccnccecccaccncacacccnnes 328
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

,ﬁﬂg%% (thﬁﬂ@ﬂvﬂlﬁ[) (2/2) (PDIGSYS) .......................................... 330
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

ﬁgg% (ﬁ@]/ﬂlﬁ) (PD1B5YS—1) creccccercrencececasetoceacucacacsncacseccaccenccncnne 332 |

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

ﬁﬂgg% (%_@@gug%@) (PD165YS—1) creeseccrseccrcceraceccanasccencencanccnaccncnes 334
HYDRAULIC PIPIING (VALVE TO VALVE)



WEEE (ZHRRBIIEMSEE) (PDIB5YS—1) creecrrcrrcertcrctrtcireeieiesiieseanes 336
HYDRAULIC PIPIING (VALVE TO OIL FILTER)

ﬁﬂzﬁg% (%@l‘fggulfgﬁ) (PD165YS=1) ceeceecesressceccrecccernccnceccecscnscnscnccnne 338
HYDRAULIC PIPIING (VALVE TO PUMP)

WEER (ZHRIBREFIRFFMEL) (PDI65YS—1) cccerecrsrrcecercceticiretacaicreinereeces 340
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

BEEH (SERREMTAMEL (1/2) (PDIBSYS-1) crersererssrsrrassissnnnien, 342
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER )

ﬁ)’f-‘é’-% (%%@?M@%ﬁhﬁ) (2/2) (PD165YS—1) cecceverecececccncccencencencancenes 344
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

#&E/ﬂifg (PD165YS—1) ceccececectcscacectcereccscrccccscsscscccccsscesscsssosssssnsssssasasssenes 346
HYDRAULIC TANK

jﬁigfz@;aﬁi (1/2) (PDIG5Y, PDIB5YS) ceceecesccccccceccccececcnccecccncnccroccanccccnces 348
BLADE CONTROL VALVE ASS’ Y (1/2)

?Ei%f“l@féﬁi (2/2) (lessy’ PD165YS) ceeccccccccccccccettectenccnnccconcecccscnrencncnes 351
BLADE CONTROL VALVE ASS’ Y (2/2)

ﬁ}i%%@ (PD165Y, PD1BOYS) ceevseccccceccarececceccecnccnccesccccescsccccccsscsccscscccceces 354
RIPPER CONTROL VALVE

ﬁi?%ﬁ@ﬂ (PD165Y, PD165YS) cecccccrccccccecienccccececcncenceeseccusctcccecncccncss 356
BLADE LIFT CYLINDER

f@%}ﬂlﬂ (PD165Y, PDIBSYS) cecccccccccecenccccecsnntcccorecccctseccensssccsseceocccccacecnes 359

TILT CYLINDER

FATBRHEL (PD165Y, PD1B5YS) seeereecereeraccccntennenituettentetaentenacnicantacennnaneans 361
RIPPER CYLINDER



. KL R SERE

ENGINE RELATED PARTS AND ELECTRICAL SYSTEM

11



12

REIFLZE (PD165, PD165YS)
ENGINE MOUNT




RBHLZEE (PD165Y, PD165YS)

ENGINE MOUNT
s 5 % R HE | W&
No. Part No. Description Q’ty | Remark

1 T24.1B. 2 B34 FRONT SUPPORT 1
2 T24. 1-6 Bh SHIM 4
3 T24.1-7 Bk SHIM 2
4 T24. 1-8 BH SHIM 6
5 T24. 1B-3 s PIPE 4
6 GB93 $#H WASHER 4
7 GB32. 1 $R4 M18X90-10.9  BOLT 4

-In SPACER 4
8 e $2.5%250 WIRE, LOCK 2
9 T24. 1-4 Bh SHIM 1
10 | T24.1-5 o)) SHIM 3
11 T24A. 1-2 Bi SHIM 3
12 T24.1-2 ¥ SPACER 4
13 T24.1-1 EshEE WASHER 2
14 | GB5782 $R# M18X130-10.9  BOLT 4

Zn
15 | GB119 B A16X70 PIN 2

13



14

RH & (PD165Y, PD165YS)
FAN AND BELT




W B B2 (PD165Y, PD165YS)

FAN AND BELT
F5 B 5 % ® HE | B &
No. Part No. Description Q’ty | Remark
1 B FSD812 X 135F FAN 1 00-82

2

VEE® CE 1910 VBELT

15



<% B (PD165Y, PD165YS)
INTAKE ASS’Y




S % S (PD165Y, PD165YS)

INTAKE ASS’Y
G g % % wk | o
No. Part No. Description Q’ty | Remark
1 T21.00.5 P A%IE CAP, air cleaner 1
2 00-11c Frze 2% PRECLEANER 1
3 £ CLIP 1
4 00-7 TRIEHR BAND, air cleaner 1
5 00-23 3 BOLT 1
6 600-181-4420 | R H NUT, WING 1
7 600-181-4430 | % CLIP 1
8 600-181-4370 | & NUT 1
9 01602-01030 $H WASHER 12
10 | 01580-01008 2 NUT 10
11 6127-11-4360 | TXiEHER BAND, air cleaner 1
12 | 6643-11-4641 | #&# BOLT 1
13 | 6127-81-4820 | & GASKET 1
14 | 6090-01-4250 | Py a3 PRECLEANER 1
15 | 6127-11-5960 | %& HOSE 1
16 | 07281-00489 ¥ CLIP 2
17 ] 6710-13-4770 | HSO®F PIPE, EJECTOR 1
18 | 6128-11-5302 | 1[I H AL CHECR VALVE 1
19 |6128-11-5610 | % GASKET 2
20 | 01010-31050 4.3 BOLT 2
21 | 600-181-4950 | & HOOD 1
22 | 01010-31035 ®ie BOLT 2
23 | 00-24 EEY HOSE 1
24 | 6693-12-4360 | #E HOSE 1
25 W% 8 (143~165)  CLIP 2
26 | 00-24-1 Bh WASHER 1
27 | 6711-11-4530 | e BRACKET 1
28 | 01602-01236 #H WASHER 4




18

WS B (PD165Y, PD165YS)

INTAKE ASS ‘Y

F5 5 £ K HE | WX
No. Part No. Description Q’ty | Remark
29 | 01010-31230 i 73 BOLT 4

30 | 01640-21016 E2Y: WASHER 8

31 | GB97-76 WASHER 4

32 | 02011-70552 i3 :3 BOLT 4

33 | 02310-11020 21 WASHER 4

34 | 01642-20810 HELE WASHE, SPRING 4

35 | 6710-13-4510 | ZIERITE SEAT, air cleaner 1 00-6 2




HES & B (PD165Y, PD165YS)
EXHAUST ASS’Y

20

19



20

HAS % ME (PD165Y, PD165YS)

EXHAUST ASS’Y
F5 B 5 £ ® HE | B
No. Part No. Description Q’ty | Remark
1 T24. 00-2 " PLATE 1
2 T21. 00. 2 HEER PIPE, EXHAUST 1
3 | 6B5783 B4 M12X40 BOLT 7
4 GB97 $E 12-140HV WASHER 7
5 GB93 # 12 WASHER, SPRING 7
6 | GB93 #H 20-140HV WASHER, SPRING 7
7 GB97. 1 HEl 14-140HV WASHER 7
.8 | GB6170 813 M12-8 NUT 7
9 T21.00. 3 HER MUFFLER 1
10 | GB6170 B M12X 1.5 NUT 2
11 | 00-43 g SPACER 4
12 | GB5785 $BH M12X1.5%X65  BOLT 4
-10.9-Zn
13 | 00-42 B8 BOLT 4
14 | 00-41 T FLANGE 1
15 | 00-39 R SEAL-RING 1
16 | 00-38 Bk JOINT 1
17 | GB6170 813 M8-8 NUT 2
18 | 00-40 32 CLAMP 2
19 | GB93 3 8 WASHER, SPRING 2
20 | GB5782 $R# M8X70-10.9  BOLT 2
A




##Be (PD165Y, PD165YS)
RADIATOR ASS’Y

21



22

##a8 (PD165Y, PD165YS)

RADIATOR ASS’Y
Fs B 5 % #® HE | BE
No. Part No. Description Q’ty | Remark
1 W 3X CLIP 2
2 GB1187 BE $45%X380 PIPE
3 T24.1B.6 EXE PIPE 1
4 GB5782 $R4 M14 X 50 BOLT 4
5 GB93 #BE 14 WASHER 4
6 gt RADIATOR 1
7 GB5782 R4 M16 X 80 BOLT 2
.8 GB93 #BME 16 WASHER 2
9 |r2a1-10 | mE CUSHION 2
10 |T24.1.1 B CUSHION 4
11 | GB93 #H 12 WASHER 6
12 | 6B5783 B H M12X 30 BOLT 4
13 S| TANK 1
14 | GB5783 $RH M12X 20 BOLT 2
15 | T24.1B.7 EE PIPE 1
16 | T24.1B.1 5E PIPE 1
17 | T24.1B-1 ®E PIPE 1
18 RHE 4 CLIP 2




43 sh%8 (PD165, PD165YS) (BC_E4E G6135G4 & FNHLA)
POWER TAKE OFF

23



24

4y zh48 (PD165, PD165YS) (it L2k G6135G4 RBIHLH) (1/3)

POWER TAKE OFF
F5 B 5 £ R BE | B3
No. Part No. Description Q’ty | Remark
1 T24A. 00-1 SR CASE 1
2 ) SEAL 1
3 | T24A. 00-2 CE GEAR 1
4 | T24A. 00-4 R Hh SHAFT 1
5 | GB5782 ¥R M16X 60 BOLT 3
6 |cB93 #MH 16 WASEHR 3
7 07043-50108 $R % R1/8 PLUG 2
-8 GB5782 $2H M12X 35 BOLT 6
9 | ocB93 #HE 12 WASHER 24
10 | GB17276 7K 6213 BEARING 3
11 | T24A. 00-5 £ SPACER 1
12 | T24A.000-6 | SkpE BEARING SEAT 1
13 | 6B3452.1 0 &M 132X 3.55 O-RING 3
14 | T24A.00-7 THIERE PUMP 1
15 | GB1096 & 18X50 KEY 1
16 | T24A.00-8 Hh \ SHAFT 1
17 | 07000-02135 oM O-RING 1
18 | T24A.00-9 R BEARING SEAT 1
19 | GB5782 $R# M12X40 BOLT 18
20 i GEAR RING 1
21 % FLYWHEEL 1
22 B # M18 BOLT 8
23 #H 18 WASHER 8
24 | T24A.00-10 Ezhisse GEAR 1
25 ] GB5782 ER#: M10X 30 BOLT 6
26 | GB93 #ME 10 WASHER 6
27 | T24A.00.1 e OIL PIPE 1
28 | T24A.00.2 e OIL PIPE 1




4y 3h#8 (PD165, PD165YS) (F2_E2E G6135G4 R FhHLA) (2/3)

POWER TAKE OFF
F5 5 % K HE | W3
No. Part No. Description Q’ty | Remark
29 | T24A.00-11 EERR BOLT 7
30 | JB982 #0810 WASHER 21
31 | T24A.00.3 W OIL PIPE 1
32 | 07211-50610 BYrHk JOINT 1
33 | T24A.00-12 B FLANGE 1
34 R M39X2 PLUG 1
35 EHP SEAL CUSHION 1
36 BE M14 BOLT 15
37 BE 14 WASHER 15
38 | T24A.00-13 BB BEARING SEAT 1
39 | T24A.00-14 & COVER 1
40 | GB3452.1 0 FEHl 132X 2. 65 O-RING 1
41 | GB3452.1 0 F£ M 136X 3. 55 O-RING 1
42 | T24A.00-15 H SHAFT 1
43 | GB1096 18X 70 KEY 1
44 | GB1T283 Bk N214 BEARING 1
45 | GB1T276 B 6208 BEARING 1
46 | T24A.00-16 AR BEARING SEAT 1
47 | GB3452. 1 O 7¢M 87.5X3.55  O-RING 1
48 | T24A.00.4 BheA SHAFT 1
49 | T24A.00-17 % GEAR 1
50 | GB1096 & 12X55 KEY 1
51 | T24A.00-18 -3 SPACER 1
52 | GB3452.1 0 F&Ml 95X 3. 55 O-RING 1
53 | T24A.00-19 B g BEARING SEAT 1
54 | GB17276 & 6209 BEARING 1
55 | JB2600 B4 Hhist PG50X80  SEAL 1
X 12

25



4y %h48 (PD165, PD165YS) (Bt L2€ G6135G4 K BHLA) (3/3)
POWER TAKE OFF

) 8 % ﬁt s SR
No. Part No. Description Q’ty | Remark
56 | GB858 1EZhERME 64 WASHER 1
57 | GB810 [F 4R £ M64 X 2 NUT 1
58 | T24A.00-20 £ SPACER 1
59 | T24A.00-21 -1 COVER 1
60 | T24A.00-22 BhAREE BEARING SEAT 1
61 | T24A.00-23 E SPACER 1
62 | GB5782 ¥8# M10X45-Zn.D  BOLT 4
63 | T24A. 00-24 B PITCH 2
64 | T24A.00-25 g GEAR 1
65 | T24A.00-26 17534 GEAR 1
66 | T24A.00-27 - COVER 1
67 | T24A.00-28 FEHE SEAL 1
68 | GB5780 R M6X 16 BOLT 4
69 | GB93 $H 6 WASHER 4
70 | T24A.00.5 e OIL PIPE 1
71 07206-10610 it iR 6 BOLT 3
72 | T24A. 00-29 2 RING 1
73 | T24A.00-30 R RING 1
74 | T24A.00-31 #E RING 1
75 | GB3452.1 OM9.5%X1.8 O-RING 1
76 | GB/T276 Hh& 16020 BEARING 2




MRM%E (PD165Y-1)
FUEL TANK

27



Mih%s (PD165Y-1)

FUEL TANK
Fg B 5 % = BE | B3
No. Part No. Description Q’ty | Remark

1 T24E. 04. 1 M FE 1k TANK 1
2 | T24E. 04-1 R GAUGE 1
3 07050-21200 & COVER 1
4 07056-18416 (2% | T #E28 STRAINER 1
5 07003-03036 FHPE WASHER 1
6 07041-13016 YR PLUG 1
7 GB93 g 8-Zn WASHER,SPRING 2

GB97. 1 #H 8-In WASHER,SPRING 2
8 GB5783 §R 42 M8 X 20 BOLT 2
9 T24E. 04-2 ® PLANK 1
10 WEHE 00 HOOP 1
11 ] 4-7a ] VALVE 1
12| JB/2Q4426 Mk 15X 45 NIPPLE 1
13| T21. 04-1[1] R ek NIPPLE 1
14 B $14X2X%300 HOSE 1
15 | 08035-01510 B CLIP 1
16 | 07000-03035 0 RYER O-RING 2
17 | 4-17 BR#Ek NIPPLE 1
18 | 411 $RET BOLT 1
19 4-18 i VALVE 1
20 | T21.04-2 ek NIPPLE 1

28




R &% (PD165Y-1)
FUEL PIPING

29



30

R E # (PD165Y-1)

FUEL PIPING
F5 B 5 4 K ¥E | K3
No. Part No. Description Q’ty | Remark

1 |T24.04.3 e HOSE 1

2 | T21.04.3 EF:L HOSE 1

3 | T24.04C-2 7k NIPPLE 1

T24.04C. 1 TERL NIPPLE 1

4 T24. 04-4 Rak NIPPLE 1

5 | 6B5783 B H M16X 45-Zn BOLT 5

6 GB93 #H 16 WASHER,SPRING 5

T | 6BY6 #8 16-140Hv WASHER,SPRING 5

T24. 04C-1 &k NIPPLE 1

9 | GB1235 0ZYME 14X2.4 O-RING 2




M58 (PD165YS)

FUEL TANK

31



#Rm%8 (PD165YS)

FUEL TANK

75 # 5 % i HE| WS

No. Part No. Description Q’ty | Remark
1 T24.04. 1 wiEE TANK 1
2 07056-21200 # COVER 1
3 01643-31645 ey o BOLT 12
4 GB5783 gril:e WASHER 12
5 T24. 04. 2 RimFESI SR BRACKET 1
6 GB5783 $24#2 M14X 140HV-Zn BOLT 5
7 GB93 3 14-In WASHER 11

8 JB/7Q4426-86 | PI¥Ek 15X 45 NIPPLE 1
9 4-70 3 VALVE 1
10 T21. 04-1[1] JEE ek NIPPLE 1
11 ¢ 14X 2X300 HOSE 1
12 08035-01510 =3 CLIP 1
13 07000-03035 0RE O-RING 2
14 T21. 04-2 Bk NIPPLE 1
15 4-18 (] VALVE 1
16 4-17 BREEL NIPPLE 1
17 4-11 ¥R4eT BOLT 1
18 | GB5783 ¥842 M14 X 35-Zn BOLT 6
19 07041-13016 RE PLUG 1
20 | 07003-03036 R WASHER 1
21 T24. 04-2 MR GAUGE 1
22 07056-18416 PRt STRAINER 1

32




R B% (PD165YS)
FUEL PIPING

33



34

PRIR B % (PD165YS)

FUEL PIPING
Fs # 5 4 K ¥E| WX
No. Part No. Description Q’ty | Remark
1 GB5783 §8# M14X30-Zn  BOLT 5
2 GB93 #ME 14-In WASHER 11
3 T24.04.3 & Bk Gdt)  HOSE 1
4 T24. 04. 4[1] =] E HOSE 1
5 71-78 -3 CLIP 2
6 T24. 04-4 RauEk NIPPLE 1




B RS (PD165Y-1)
ELECTRICAL SYSTEM (1/2)

35



36

B Z&% (PD165Y-1)

ELECTRICAL SYSTEM (1/2)

F5 B 5 £ i HE | BE
No. Part No. Description O’tv | Remark
T24E. 06B AR B R ELECTRICAL ASS ‘Y 1
1 BT FRTTHT LAMP 2
2 08088-10000 Fra g 3R BATTERY RELAY 1
3 T24E. 06B. 1 21535 CASE 1
4 GB5783 B H M12X 25 BOLT 4
5 GB93 #E 12 WASHER 4
6 GB97. 1 #E 12 WASHER 4
7 T24E. 06B-1 KER (—) HARNESS 1
8 HTEERS WARNER 1
9 T21A. 06B-2 gR (D) HARNESS 1
10 BUAT ARKITAT HEAD LAMP 2
11 | DL229 HIY\ 24V HORN 1
12 | T24E. 06B-3 KX (2) HARNESS 1
13 | T24.06-4 E* CLIP 8
14 | GB5783 1R M10X 16 BOLT 10
15 | GB93 #H 10 WASHER 14
16 | GB97 #=H 10 WASHER 14
17 | T24E. 06B-10 SR (1 HARNESS 1
18 | D4MC-5020 FEFFXR SWITCH 1
19 | GB67 $24T MAX 30 BOLT 2
20 | GB93 #H 4 WASHER 2
21 | GB97.1 #H 4 WASHER 2
22 | GB6170 B M4 NUT 2
23 | T24.06-13[1] | <% SUPPORT 1
24 | T24E. 06B-4 &R (1) HARNESS 1
25 | 08035-01510 5 B3 CLIP 5
26 | T24E. 06B-11 &W (+—) HARNESS 1
27 | T24E. 06B-5 53 QD) HARNESS 1
28 | T24E. 06B-9 ®®R (1) HARNESS 1




B A% (PD165Y-1)

ELECTRICAL SYSTEM (1/2)

F5 5 4 i HE | K3
No. Part No. Description Q’ty | Remark

29 | 08035-02510 g% CLIP 5
30 | T24E. 06B-7 gER O HARNESS 1
31 | GB5783 R M8 X 12 BOLT 2
32 | GB93 $E 8 WASHER 10
33 | GB97.1 38 WASHER 10
34 | T24E.06B-8 W (L) HARNESS 1
35 REEE L=31 10A FUSE 2
36 RIGE L=31 20A FUSE 3
37 {REQE L=31 30A FUSE 1
38 | T24E. 06B-6 KR () HARNESS 1
39 | T24.06-9 3 RUBBER SEAT 1
40 | 6-QW-120 Feith HURAE 120 BATTERY 2
41 | GB6170 $R 5 M10 NUT 8
42 | GB5783 1B# M8 X 25 BOLT 4
43 | GB6170 ¥R £} M8 NUT 4
44 A ADHESIVE TAPE | 1/2
45 JE R L=150 NYLON BELT 10
46 JE A L=100 NYLON BELT 10
47 | YK-1 AL 2R SENSOR 1
48 | 08620-0000 BRELBRR SENSOR 1
49 | JK260 BIO\ %4 SWITCH, HORN 1

37



38

X RIEHIFE (PD165Y-1)
GAUGE PANEL (2/2)

DETAIL A



W FHHlE (PD165Y-1)
GAUGE PANEL (2/2)

Fs B’ 5 % ® ¥E | W
No. Part No. Description Q’ty | Remark

T24E. 06B B A A A ELECTRICAL ASS ‘Y 1 B
T24E. 06C B SR AC B A ELECTRICAL ASS ‘Y 1 3306
T26A. 06 AR AT B AR ELECTRICAL ASS ‘Y 1 WG

1 S624 B4 L=850 RUBBER STRIP 1

2 S623 BB % L=850 RUBBER STRIP 1

3 e SERVICE METER 1

4 T24.06B. 1-[1] | {XFRIETIR INDICATE BOARD 1

5 T24.06B. 1. 1[1] | {XFIR BOARD 1

6 |Dy-2 EA% 1. 0MPa PRESSURE METER 1

7 | DW-1 K% 40°C-120C  TEMP METER 1

8 | DW-1 MK 40°C-120C  TEMP METER 1

9 GB818 $R4T M4 X 45-Zn SCREW 9

10 | GB93 M6 WASHER 9

11 | GBY7 $E 6 WASHER 9

12 | GB6170 $R 5} M6 NUT 9

13 L R4 2% BATTERY RELAY 1

14 | T24E.06B.1.1 | (&% DASHBOARD 1

15 | T24.06B. 1-2 > i) RUBBER SEAT 8

16 | GB818 $R4T M4 X 45 NUT 4

17 | TEMS-1 iR o8 (2 MONITOR 1

18 | BX306 R & FUSE BOX 1

19 | GB819 ¥R4T MAX6 SCREW 2

20 | JK903 LB S SWITCH 1

21 | LA42X3-22/R =4 BUTTON 1

22 | LA42BP-11/R =4 BUTTON 1

23 | T24E.06B.1-3 | #g=he PATE 1

24 | 08086-10000 BEFFX SWITCH,STARRING 1

25 | 23Y-07D-00001 | #$ny2% WARNER 1

39



40

B &% (PD165YS)
ELECTRICAL SYSTEM (1/2)




HSZRS (PD165YS)

ELECTRICAL SYSTEM (1/2)

o= 8 % # BE | W
No. Part No. Description Q’ty | Remark

T24E. 06C H S L ELECTRICAL ASS ‘Y 1
1 EAREETHT LAMP 2
2 08088-10000 & et gk i 2% BATTERY RELAY 1
3 T24E. 06B. 1 X RAH B CASE 1
4 GB5783 $BH M12X 25 BOLT 4
5 GB93 #H 12 WASHER 4
6 | GB97.1 #H 12 WASHER 4
7 T24E. 06B-1 BR (—) HARNESS 1
8 HEEERE WARNER 1
9 T21A. 06B-2 KR (D) HARNESS 1
10 BIAT MAKTTIT HEAD LAMP 2
11 | DL229 wi\ 24V HORN 1
12 | T24E. 06B-3 KE (=) HARNESS 1
13 | T24.06-4 X CLIP 8
14 | GB5783 24 M10X 16 BOLT 10
15 | GB93 #0810 WASHER 14
16 | GB97 #0810 WASHER 14
17 | T24E. 06B-10 £®K () HARNESS 1
18 | D4MC-5020 EHFFX SWITCH 1
19 | GB67 $R4T M4 X 30 BOLT 2
20 | GB93 $RE 4 WASHER 2
21 | GB97.1 HE 4 WASHER 2
22 | 6B6170 SR M4 NUT 2
23 | T24.06-13[1] | 3% SUPPORT 1
24 | T24E. 06B-4 £ (1) HARNESS 1
25 | 08035-01510 gx CLIP 5
26 | T24E. 06B-11 g® (+—) HARNESS 1
27 | T24E. 06B-5 gxr (W) HARNESS 1
28 | T24E. 06B-9 S8R (1) HARNESS 1

41



42

B %% (PD165YS)

ELECTRICAL SYSTEM (2/2)

FF5 B 5 % i ¥E | B
No. Part No. Description Q’ty | Remark
29 | 08035-02510 gx CLIP 5
30 | T24E. 06B-7 gR L HARNESS 1
31 | GB5783 $RHE M8 X 12 BOLT 2
32 | GB93 #H 8 WASHER 10
33 | GB97.1 #H 8 WASHER 10
34 | T24E. 06B-8 ®®R (U HARNESS 1
35 REEE L=31 10A FUSE 2
36 {RESE L=31 20A FUSE 3
37 fREGE L=31 30A FUSE 1
38 | T24E. 06B-6 8RGO HARNESS 1
39 | T24.06-9 # RUBBER SEAT 1
40 | 6-QW-120 #Feih #8/R48 120  BATTERY 2
41 | GB6170 $2 & M10 NUT 8
42 | GB5783 iR M8 X 25 BOLT 4
43 | GB6170 Y25 M8 NUT 4
44 JBHh ADHESIVE TAPE | 1/2
45 Je e L=150 NYLON BELT 10
46 B L=100 NYLON BELT 10
47 | YK-1 WAL AL 2R SENSOR 1
48 | WG-1 BEEBEEMI6X1.5 SENSOR 2
49 | JK260 WY\ SWITCH, HORN 1
50 | WG-1 At 11/2”7 SENSOR 1
51 | WG-1 BEEKIER 1/2”7  SENSOR 1
52 | GS-7 LS SERVICE METER 1
53 | T24E. 06C-4 BRI R HE A INDICATE 1
54 | 3050692 B B4k B 3% DELAY 1




B &S (PD165YS)
ELECTRICAL SYSTEM (1/2)

=y

19\? 4
20 22 Y /25

-~ & 24
21<a” 26 27

E2 P ~
4( PAZING
14\§ 2% D, 26 \
32330 ) & 29
15., 2 . 2 = ." O )~
D T A e A

U
1316\‘\‘3 N B NS00 )
\& 3 ' 4 h g /
4 W -\\‘\\\\\
S A 2 50
P X
41 48 47
e

43



HASZR% (PD165YS)
ELECTRICAL SYSTEM (1/2)

Fs B 5 % S HE | BE
No. Part No. Description Q’ty | Remark

T26. 06 A AR AC & AR ELECTRICAL ASS ‘Y 1
1 T-134 I=34] LAMP 2

08088-10000 . chick: 32k BATTERY RELAY 1
3 T2606. 1 1 RAH B CASE 1
4 GB5783 R4 M12X 25 BOLT 4
5 GB93 #H 12 WASHER 4
6 |GB97.1 #H 12 WASHER 4
7 | 126.06-1 KR (—) HARNESS 1
8 Jz HTEERS WARNER 1
9 T26. 06-2 BR () HARNESS 1
10 | T-134 BUAT HEAD LAMP 2
11 | DbL229 B\ 24V HORN 1
12 | T26.06-3 KR (=) HARNESS 1
13 ] T24.06-4 X CLIP 8
14 | GB5783 ¥Rk M10X 16 BOLT 10
15 | GB93 #8 10 WASHER 14
16 | GB97.1 #E 10 WASHER 14
17 | T24.06B-7 RE PLUG 1
18 | D4MC-5020 FEFF R SWITCH 1
19 | GB67 $B4T M4 X 30 BOLT 2
20 | GB93 #H 4 WASHER 2
21 | GB97.1 #H 4 WASHER 2
22 | 6B6170 Y1 M4 NUT 2
23 | T24.06-13[1] | X% SUPPORT 1
24 | T24.06B-4 £X (L HARNESS 1
25 | 08035-01510 E5 3 CLIP 5
26 | T24.06B-8 YR PLUG 1
27 | GB1235 0 &M 41X3.5 O-RING 1




B ER% (PD165YS)

ELECTRICAL SYSTEM (1/2)

Fs B 5 % w BE | B E

No. Part No. Description Q’ty | Remark
28 | T24. 06B-5 KR (R) HARNESS 1

29 | 08035-02510 g% CLIP 5

30 | T24.06-5 gxR (W HARNESS 1

31 | GB5783 B M8 X 12 BOLT 2

32 | 6B93 #H 8 WASHER 10

33 | GB97.1 #E 8 WASHER 10

34 | T24.06-11 £®R JL HARNESS 1

35 REE L=31 10A FUSE 2

36 {REAE L=31 20A FUSE 3

37 REEE L=31 30A FUSE 1

38 | T24E. 06B-6 £X 5D HARNESS 1

39 | T24.06-9 % RUBBER SEAT 1

40 | 6-QW-120 Fith /R4 120  BATTERY 2

41 | GB6170 1213 M10 NUT 8

42 | GB5783 $B# M8 X 25 BOLT 4

43 | GB6170 213 M8 NUT 4

44 e ADHESIVETAPE | 1/2 @ | gmetF
45 Je L L=150 NYLON BELT 10 HEREH A
46 Je e L=100 NYLON BELT 10 HERH A
47 | T24.06-10 R I e RUBBER SEAT 1

48 | T24.06.4 52 % CLIP 2

49 | T24.06-12 KR (JL) HARNESS 1

50 | T24.06.3 FF BAR 4

51 | T24A.06-4 B SUPPORT 1

52 | ZDT24-830C HL Rk MAGNET 1

45



46

X REHIF (PD165YS)
GAUGE PANEL (2/2)



XFEHIFE (PD165YS)
GAUGE PANEL (2/2)

Fs A 5 % i HE | WE
No. Part No. Description Q’ty | Remark

T26. 06 RS 8 AR ELECTRICAL ASS ‘Y 1
1 T24. 06B. 1 e DASHBOARD 1
2 BX306 RE& FUSE BOX 1
3 IR R 24V WARNER 1
4 GB818 $R4T M6X 12-Zn SCREW 9
5 GB93 36 WASHER 9
6 GB97 #E 6 WASHER 9
7 GB6170 B M6 NUT 9
8 08086-10000 BT SWIT, STARRING 1
9 JK260 i3] BUTTON 1
10 | JK107 TS FF 5% SWITCH 2
11 | T24.06B. 1-1 i INDICATE 1
12 | T24.06B. 1-2 e BOARD 1
13 | DY-2 E 13 1. 0MPa PRESSURE 1
14 | DW-1 M 40°C-140C  TEMP METER 1
15 | DL-2 B 50A CURRENT 1
16 | DW-1 /K% 40C-120C  TEMP METER 1
17 L E S SERVICE METER 1

47



HSZR4% (PD165YS-1)
ELECTRICAL SYSTEM (1/2)

22

19
20T:E
212~

18
:5}/2

1
()
7.
2>
1.

14§§:5 .
333

Yo =7 g R
o~ A
U ey

.-,.0’)
33
43

48



BSZRS (PD165YS-1)

ELECTRICAL SYSTEM (1/2)

F5 B 5 % % BE | B E
No. Part No. Description Q’ty | Remark

T26. 06 AU AC B ELECTRICAL ASS ‘Y 1
1 BT R LAMP 2
2 08088-10000 Bk R BATTERY RELAY 1
3 T26. 06. 1 1 RAE B CASE 1
4 GB5783 iR M12X 25 BOLT 4
5 GB93 $HE 12 WASHER 4
6 |GB97.1 B 12 WASHER 4
7 | T26A.06-1 KR (—) HARNESS 1
8 Jz HEEERE WARNER 1
9 T26A. 06-2 &R (D) HARNESS 1
10 BUAT MAKTTHT HEAD LAMP 2
11 | pL229 WY\ 24V HORN 1
12 | T26A.06-3 gHR (=) HARNESS 1
13 | T24.06-4 X CLIP 8
14 | GB5783 R M10X 16 BOLT 10
15 | GB93 #E 10 WASHER 14
16 | GB97.1 #0810 WASHER 14
17 | T24E. 06B-10 ®x (P HARNESS 1
18 | D4MC-5020 T SWITCH 1
19 | GB67 $R4T M4 X 30 BOLT 2
20 | GB93 3 4 WASHER 2
21 | 6B97.1 WASHER 2
22 | GB6170 25 M4 NUT 2
23 ]| T24.06-13[1] | X% SUPPORT 1
24 | T24E. 06B-4 ®R (L HARNESS 1
25 | 08035-01510 E5 B3 CLIP 5
26 | T24E. 06B-11 g®R (+—) HARNESS 1

49



50

MRS (PD165YS-1)
ELECTRICAL SYSTEM (2/2)

Fg B 5 £ S BE | B

No. Part No. Description Q’ty | Remark
27 | T24E. 06B-5 X (W) HARNESS 1

28 | T26A. 06-4 KR () HARNESS 1

29 | 08035-02510 ®¥x CLIP 5

30 | T24E. 06B-7 £R L HARNESS 1

31 | GB5783 $EH M8 X 12 BOLT 2

32 | GB93 BEs8 WASHER 10

33 | 6B97.1 #H 8 WASHER 10

34 | T24E. 06B-8 &R L HARNESS 1

35 fRESE L=31 10A FUSE 2

36 R L=31 20A FUSE 3

37 REE L=31 30A FUSE 1

38 | T24E. 06B-6 KER D) HARNESS 1

39 | T24.06-9 7 RUBBER SEAT 1

40 | 6-QW-120 Fenh /K48 120 BATTERY 2

41 | GB6170 25 M10 NUT 8

42 | GB5783 B M8 X 25 BOLT 4

43 | GB6170 813 M8 NUT 4

44 JBeHb ADHESIVETAPE | 1/2 8 | #EwA
45 Je A3 H L=150 NYLON BELT 10 | £meHE
46 JeAFi# L=100 NYLON BELT 10 SRR
47 | T24.06-10 i RUBBER SEAT 1

48 | T24.06.4 & 5 CLIP 2

49 | YK-1 WAL AL % SENSOR 1

50 | T24.06.3 F BAR 4

51 | T26A.06-5 b2 SUPPORT 1

52 | ZDT24-830C ik MAGNET 1

53 | 08620-1000 B SENSOR 1




R HIFE (PD165YS-1)
GAUGE PANEL (2/2)

51



52

{xFHE (PD165YS-1)
GAUGE PANEL (2/2)

F5 B s % ® HE | W
No. Part No. Description Q’ty | Remark

T26. 06 B 3R AL AL ELECTRICAL ASS ‘Y 1
1 T24. 06B. 1 e DASHBOARD 1
2 BX306 REE FUSE BOX 1
3 BIERREE 24V WARNER 1
4 GB818 $2%] M6 X 12-Zn SCREW 9
5 GB93 #HE6 WASHER 9
6 | GB97 #H 6 WASHER 9
7 GB6170 Y25} M6 NUT 9
8 08086-10000 BEHFFR SWIT, STARRING 1
9 | JK260 %4 BUTTON 1
10 | JK107 PYCEPIES SWITCH 2
11 | T24.06B. 1-1 N INDICATE 1
12 | T24.06B. 1-2 FER BOARD 1
13 | Dy-2 E % 1. 0MPa PRESSURE 1
14 | p¥-1 HiEFK 40°C-140C TEMP METER 1
15 | DL-2 B 50A CURRENT 1
16 | D¥-1 7K E 40°C-120C TEMP METER 1
17 R SERVICE METER 1




2. fBENARS

TRANSMISSION SYSTEM

53



54

W% S35 4E 285544 (PD165Y , PD165YS)
TORQUE CONVERTER HOUSING




W 24 2854k (PD165Y , PD165YS)
TORQUE CONVERTER HOUSING

Fs B 5 4 i HE | K&
No. Part No. Description Q’ty | Remark

T24.13.1 WA TORQUE CONVERTER 1

1 T24.13. 1-17 Fik HOUSING 1

2 JB/2Q3874 $RJE AZG1/8" PLUG, TAPER 1

3 JB/ZQ3876 B 14 PLUG 1

4 T24.13.1-1 PR PLATE, NAME 1

5 GB827 W57 2.5X5 RIVET 4

6 T24.13. 1-19 & COVER 1

7 T24. 13. 1-20 # GASKET 1

8 GB5783 SR8 M12X 25 BOLT 4

9 GB93 #HE 12 WASHER,SPRING 4

10 | T24.13.1-9 FHRH SHAFT, STATOR 1

11 | T24.13.1-8 FHIR RING, SEAL 1

12 | JB/2Q3709 0 %M 139.6X5.7-6  O-RING 1

13 | T24.13.1-12 AR SHAFT, TURBINE 1

14 T24.13. 1-15 FEHIE RING SEAL 1

15 | cB278 B 46311 BEARING 1 '

16 | T24.13.1-14 FRE SPACER 1

17 | GB894. 1 408 55 RING, SNAP 1

18 | GB3452.1 0 F&M 48.7X3.55 O-RING 1

19 | T24.13.1-13 JB SEAT 1

20 | T24.13.1-10 -1 COVER 1

21 JB/7Q3788 i B-1-75 SEAT, OIL 1

22 | JB/ZQ3709 07%M 136.6X3.1-6  O-RING 1

23 | T24.13.1-11 FHE SEAT, DUST 1

24 | GB5782 $RE: M12X 45-7n BOLT 6

25 | GB93 #HE 12 WASHER,SPRING 6

26 | T24.13.1.3 BRBY COUPLING 1

27 | 124.13.1-21 L NIPPLE 1

55



56

B 55 (PD165Y , PD165YS)
TURBINE AND STATOR




B 5% (PD165Y , PD165YS)

TURBINE AND STATOR
F5 B 5 % R BE | W E
No. Part No. Description Q*ty | Remark
T24.13.1 BAZMER TORQUE CONVERTER
1 T24.13. 1-2 2L CASE, DRIVE 1
2 GB295 #h& 36346209 BEARING 1
3 T24. 13. 1-26 ER HOLDER 1
4 JB/ZQ38 #H 24X50 LOCK 1
5 GB5783 ¥R M10X 25 BOLT 2
6 T24. 13. 1-27 FH# PILOT 1
7 T24.13. 1-24 4 0. 05mm SHIM 1
8 T24.13. 1-22 #4 0. lom SHIM 2
9 T24. 13. 1-23 # 4 0. 3mn SHIM 1
10 | T24.13.1-25 BihH LOCK 4
11 | GB5783 $RH M12X 30 BOLT 8
12 | T24.13.1.2 B TURBINE 1
13 | T24.13.1-28 S5 STATOR 1 B
14 | T24.13.1-16 FR# BOSS, STATOR 1
15 | GB32.1 2 # M10X 30 BOLT 12
16 | GB97.1 #H 10 WASHER 12
17 | GB894. 1 B2 80 RING, SNAP 1
18 | T24.13.1-3 E% 4 PUMP 1
19 | JB/ZQ3872 $RIE AMBX 1. 25 PLUG 2
20 | 6B5783 4242 M10X 30 BOLT 24
21 | GB97.1 #4310 WASHER 24
22 | T24.13.1-4 5 GEAR 1
23 | GB289 B 2117 BEARING 1
24 | T24.13.1-7 BiR RING, SNAP 1
25 | T24.13.1-6 B PLATE, LOCK 6
26 | GB32.1 8 # M10 X 30 BOLT 12
27 | JB/ZQ3772 O 5.4%3.2 O-RING 2

57



58

B R EHE (PD165Y , PD165YS)
RELIEF VALVE AND SCAVENGE PUMP




B R EHE (PD165Y , PD165YS)
RELIEF VALVE AND SCAVENGE PUMP

Fs B 5 # ® BE | WE
No. Part No. Description Q’ty | Remark
T24.13.1 WA TORQUE CONVERTER
1 T24.13.1-18 g GEAR 1
2 GB290 #7& 363056206 BEARING 1
3 GB894. 1 #H 30 WASHER 1
4 GB97.1 #E 12 WASHER 4
5 GB93 #HE 12 WASHER,SPRING 4
6 GB5783 $2 8 M12X 35-Zn BOLT 4
7 T24.13.1.4 [BlihE SCAVENGE 1
PUMP
8 T24.13. 1.1 A RELIEF VALVE 1
ASS'Y
9 GB5782 $8# M12X 70-Zn BOLT 5
10 | GB93 #HE 12 WASHER,SPRING 5
11 JB/ZQ3789 07£H 19.8%X2.4-6  O-RING 2
12 | JB/2Q3789 0 %M 31.7X3.5-6  O-RING 2
13 | JB/2Q3789 0/¥M 21.7%X3.5-6  O-RING 1

59



60

W ERT W (PD165Y , PD165YS)
TORQUE CONVERTER SUCTION LINE

22 17
BHBIERAN \ \\ 18 16 7 ©

Torque Converter Housing




W25 23 (PD165Y , PD165YS)
TORQUE CONVERTER SUCTION LINE

F5 B 5 % ® HE | B
No. Part No. Description Q’ty | Remark
1 T24.13.3 g TUBE 1
2 GB1235 0 &M 31X3.5 O-RING 1
3 GB5783 #2442 M10X 30 BOLT 2
4 GB93 #M4 10 WASHER,SPRING 2
5 GB1235 0 48 48X3.5 O-RING 1
6 T24.13. 2-1 iR SEAT 1
7 GB1235 0 FER 70x3.1 O-RING 1
8 GB5783 §RH M8 X 40 BOLT 4
9 GB93 #HE s WASHER,SPRING 4
10 | 13-44 B FILTEREL ELEMENT 1
11 T24.13.2-2 EHE GASKET, FILTER 1
12 | T24.13.2-3 kg STUD 1
13 | GB6178 $R £} M6 NUT 1
14 | GB91 FOg2x12 PIN, COTTER 1
15 | T24.13-1 #® GASKET 1
16 | GB5783 R4 M12X 35 BOLT 2
17 | GB5783 RE M12X 35 BOLT 10
18 | GB93 #ME 12 WASHER,SPRING 12
19 £# 1#(21-38) HOOP, CLIP 4
20 | 07260-02013 ®"E HOSE 1
21 T24.13.4 HmE TUBE 1

61



Ji |35 (PD165Y , PD165YS)

UNIVERSAL JOINT

62



i |75 (PD165Y , PD165YS)

UNIVERSAL JOINT
Fs 5 % R BE | W E
No. Part No. Description Q’ty | Remark
144-15-00030 | J7 M5 B UNIVERSAL 1
JOINT ASS’Y
1 145-14-00190 | +FHhE MK SPIDER ASS’Y 2
2 07020-00000 A FITTING,GREASE 1
3 144-15-16120 | &4t YOKE 1
4 131-10-46230 | #8# BOLT 8
5 01602-01030 BEBHE WASHER,SPRING 8
6 131-10-46230 | iB# BOLT 8
7 01602-01030 BEHE WASHER,SPRING | 8

63



zh #3435 346 (PD165Y, PD165YS)
POWER SHIFT TRANSMISSION CASE




sh #4253 48 (PD165Y, PD165YS)
POWER SHIFT TRANSMISSION CASE

5 5 % & ¥E | BE
No. Part No. Description Q’ty | Remark
144-15-00018 | shAydcdsd POWER SHIFT 1
TRANSMISSION
1 145-15-41352 | %k CASE,TRANSMI- 1
SSION
2 07044-13620 PRI PLUGDRAIN 1
3 07002-03634 0 O-RING 1
4 144-15-28120 | W% PIPE 1
5 07000-03028 o O-RING 1
6 01010-51060 B BOLT 2
7 01602-21030 #H WASHER,SPRING 2
8 07000-03035 oM O-RING 1
9 01010-51030 R BOLT 2
10 | 01602-21030 #H WASHER,SPRING 2
11 145-14-31620 | IEERG MAGNETIC 1
ELEMENT
12 145-14-31662 | i@EiER% CASE 1
13 | 07000-03045 o O-RING 1
14 | 07000-02075 0 O-RING 1
15 145-14-31650 | #% SPRING 1
16 | 145-15-41410 | % COVER 1
17 | 07000-72090 o O-RING 1
18 | 144-15-21460 | &&# BOLT 2
19 ] 01010-51025 B2 BOLT 2
20 | 01602-21030 WASHER,SPRING 4
21 | 144-15-21390 | & PLATE 1
22 | 01010-51035 B BOLT 12
23 | 01602-21030 gl | WASHER,SPRING 12
24 | 145-15-44170 | EMW SLEEVE 1

65



66

zh #4248 (PD165Y, PD165YS)
POWER SHIFT TRANSMISSION CASE

Fs B 5 % S HE | BE
No. Part No. Description Q’ty | Remark
25 | 144-15-24180 | Ef§ SLEEVE 1

26 | 07000-72018 1§75 O-RING 2

27 | 04530-02030 §R4T BOLT,EYE 1

28 | 09608-05080 g PLATE,NAME 1

29 | 04418-03060 g7 PIVET 4

30 | 144-15-28183 | iy FILLER 1

31 07260-2411 ®E HOSE 1

32 | 07281-00489 W CLAMP 2

33 | 144-15-28140 | WiR PIPSTICK 1

34 | 144-15-28150 | & BRACKET 1

35 | 01010-51025 B BOLT 2

36 | 01010-51035 e BOLT 2

37 | 01602-21030 # WASHER,SPRING 4

38 | 01643-31032 g5 WASHER 4




sh ¥R j5 55 (PD165Y, PD165YS)
POWER SHIFT TRANSMISSION REAR COVER

67



sh P43 48 j5 5% (PD165Y, PD165YS)
POWER SHIFT TRANSMISSION REAR COVER

68

5 K5 % " HE | M3
No. Part No. Description Q’ty | Remark
1 145-15-43111 | 564k COVER,REAR 1
2 07043-00211 HMRE PLUG 2
3 07043-00108 HEFARE PLUG 1
4 04530-02030 3] BOLT,EYE 1
5 04020-01638 H PIN 1
6 144-15-21121 | & GASKET 1
7 01010-31240 e BOLT 12
-8 01602-01236 #H WASHER,SPRING 12
9 144-822-1220 | ShA&EE CAGE 1
10 | 144-822-1230 | = COVER 1
11 | 07000-05160 0 FHE O-RING 2
12 144-15-21260 | #H SHIM,02mm 8
13 | 144-15-21270 | BF SHIM,1.0mm 2
14 | 144-15-21280 | #5 SHIM,0.3mm 6
15 | 07012-20090 FHRmH SEAL,OIL 1
16 | 144-15-22810 | EH#ERTFHA BEARING 1
17 135-15-11634 | 488 NUT 1
18 145-15-31331 | 44T PIN,DOWEL 1
19 | 145-15-31340 | #IF RING 1
20 | 01010-30610 B BOLT 4
21 145-15-31350 | 8i#& LOCK 2
22 | 01010-31460 B BOLT 4
23 | 01602-01442 25 WASHER,SPRING 4
24 | 04020-01638 k3] PIN,DOWEL 1
25 | 07000-05445 oM O-RING 1
26 | 01010-31845 73 BOLT 7
27 | 01120-31840 iR BOLT 1
28 | 01643-31845 #H WASHER 8




h 1 P53 H4E 5 = (PD165Y, PD165YS)
POWER SHIFT TRANSMISSION REAR COVER

Fs B 5 % R HE | M E

No. Part No. Description Q’ty | Remark

29 01582-11815 B NUT 1




70

A 45 % (PD165Y, PD165YS)
TRANSMISSION CASE COVER




A E 4 2% (PD165Y, PD165YS)
TRANSMISSION CASE COVER

Fs "5 % ® HE | B
No. Part No. Description Q’ty | Remark
1 144-15-25512 | F*tk CASE 1
2 144-15-21670 | BRILEBEAH BLOCK 1
3 07323-30200 5k ELBOW 1
4 07030-00252 WA BREATHER 1
5 07000-03048 oM O-RING 1
6 07790-01008 BRE SLEEVE,BOLT 4
7 01010-31045 R BOLT 4
8 01602-01030 WASHER,SPRING 4
9 | 175-15-45530 | & COVER 1
10 175-15-45540 | FH# GASKET 1
11 | 01124-31025 PYOT < 7:3 STUD 4
12 | 01602-01030 WASHER,SPRING 4
13 | 01580-01008 $RE} NUT 4
14 | 145-15-45830 | % COVER 1
15 145-15-45840 | FEtik GASKET 1
16 | 01010-30825 o 73 BOLT 2
17 | 01602-00825 $H WASHER,SPRING 2
18 | 144-15-2530 £F PLUG 2
19 | 07002-03634 oM O-RING 2
20 144-15-25520 | #&fp GASKET 1
21 | 04020-01024 AL PIN,DOWEL 2
22 | 01010-31030 B2 BOLT 12
23 | 01010-31040 Y3 BOLT 2
24 | 01602-01030 15 WASHER,SPRING 14
25 | 01640-21016 #iH WASHER 12

71



72

AR B FF (PD165Y, PD165YS)
TRANSMISSION CONTROL LEVER

4% i

Transmission
Cover ™N




A B Y HF (PD165Y, PD165YS)
TRANSMISSION CONTROL LEVER

Fs B 5 % ® ¥E | &
No. Part No. Description Q’ty | Remark
1 144-15-25560 | mit 5/ R#BHH  LEVER,FORWARD 1
&REVERSE
2 144-15-25651 | #h SHAFT 1
3 144-15-25632 | BFATHF LEVER,SEGMENT 1
4 144-15-25741 | #F LEVER 1
5 06120-02016 e R BEARINGNEEDLE 4
6 144-15-29110 | it SEAL,OIL 2
7 144-15-25570 | 3@ WASHER 4
8 125-15-11530 | i@k | BOLT 2
9 04059-01010 B WIRE,LOCK 2
10 144-15-25682 | #F LEVER 1
11 | 144-15-25670 | & BUSHING 1
12 | 175-15-45660 | % WASHER 2
13 175-15-45650 | B4 BOLT 1
14 | 07000-72008 oM O-RING 1
15 | 01602-01030 #H WASHER,SPRING 1
16 | 01580-01008 R} NUT 1
17 | 144-15-25690 | 44 PIN 1
18 144-15-29120 | #i& BEARING 2
19 | 144-15-25710 | 3% SPRING 1
20 | 144-15-25592 | @4 BOLT 1
21 | 01602-01442 Y WASHER,SPRING 1
22 | 01642-21016 g0 WASHER 1
23 04050-02018 FOR PIN,COTTER 1
24 | 144-15-25820 | iR PLATE 1

73



74

BUHERS BT 428 (PD165Y, PD165YS)
FORWARD CLUTCH




RU3E$S 254 2% (PD165Y, PD165YS)

FORWARD CLUTCH
5 B’ 5 i ¥E | W
No. Part No. Description Q’ty | Remark
1 145-15-41171 | —HrmhfL ik HOUSING 1
2 145-14-11320 | 483 PLUG
3 145-15-41181 | EiR PLATE 1
4 145-14-11320 | 8% PLUG 2
5 04020-01228 # PIN,DOWEL 4
6 144-15-21191 | iR# BOLT 9
7 145-14-11570 | %M WASHER 9
8 145-15-41210 | AyHhA&HEE CAGE 1
9 07043-00211 HRE PLUG 1
10 | 04020-01024 e PIN,DOWEL 5
11 | 07000-05285 0HE O-RING 1
12 | 04020-01638 | PIN,DOWEL 3
13 | 07000-72018 0 FHE O-RING 5
14 145-15-41220 | Az COVER 1
15 | 07000-02145 §i7: O-RING 1
16 | 07000-72018 oM O-RING 3
17 | 01010-31450 B2 BOLT 5
18 | 01602-01442 # WASHER,SPRING 5
19 145-15-42211 | $AHh SHAFT 1
20 144-15-22120 | BX&hY COUPLING 1
21 | 04064-05020 =l RINGSNAP 1
22 | 07012-10095 L3S SEAL,OIL 1
23 | 06000-06016 ] Lo ER A BEARINGRALL 1
24 | 04064-08025 =] RINGSNAP 1
25 124-15-42190 | #EiR HOLDER 1
26 | 07000-75042 Fi7: O-RING 1
27 | 01050-31480 B BOLT 1
28 | 01643-31445 ) WASHER 1

75



BT PY B4 58 (PD165Y, PD165YS)

FORWARD CLUTCH
F5 B 5 % R HE | B E
No. Part No. Description Q’ty | Remark
29 | 145-15-42320 | —HATEZ CARRIER 1
30 145-15-12260 | HHIF RING,SEAL 1
31 145-15-42230 | eRE SPLINE 1
32 | 145-15-42110 | KFH% SUN GEAR 1
33 145-15-42190 | IL#EE BUSHING 1
34 | 04064-07525 iR RINGSNAP 1
35 | 145-15-42510 | fTE 5% SHAFT 3
36 | 04260-00635 MR BALL 3
37 | 145-15-42460 | fTER GEAR,PLANE- 3
TARY
38 | 09232-03832 el R BEARINGNEEDLE 3
39 | 144-15-22561 | #EAHEHE WASHER,THRUST 6
40 | 145-15-42611 | ik GEAR 1
41 | 145-15-42740 | i5E PISTON 1
42 144-15-22871 | EHIF RINGSEAL 1
43 | 145-15-22881 | FHHF RINGSEAL 1
44 | 145-15-42760 | B4R PLATE 2
45 | 154-15-12716 | EEEE R DISC 3
46 | 145-14-12790 | ¥ SPRING 12
47 | 144-15-22760 | % PIN 6

76




{334 85 458 (PD165Y, PD165YS)
REVERSE CLUTCH

77



{53424 28 (PD165Y, PD165YS)

REVERSE CLUTCH
Fs B 5 % i $E | B E
No. Part No. Description Q’ty | Remark
1 145-15-41161 | ZHrmEL % HOUSING 1
2 | 04020-01228 B PIN,DOWEL 2
3 145-15-42130 | KFH% SUN,GEAR 1
4 145-15-42190 | IL#E HUSHING 1
5 04064-07525 #E RING,SNAP 1
6 145-15-42331 | ITE% CARRIER 1
7 07018-12455 W RINGSEAL 1
-8 145-15-42530 | ITERH SHAFT,PLANE- 3
TARY
9 145-15-42520 | ITERH SHAFT,PLANE- 3
TARY
10 | 04260-00635 MR BALL 6
11 | 04065-03815 =1 RINGSNAP 6
12 145-15-42450 | ITER GEAR 9
13 | 09232-03838 et A BEARINGNEEDLE 9
14 | 144-15-22561 | $#HHBME WASHER,THRUST 18
15 | 145-15-42621 | ik GEAR,RING 1
16 | 145-15-42140 | KFE% SUN,GEAR 1
17 | 04064-05020 =] RINGSNAP 2
18 | 145-15-42740 | iEE PISTON 1
19 | 144-15-22871 | EHH RINGSEAL 1
20 | 145-15-22881 | EHIFK RINGSEAL 1
21 | 145-15-42760 | #4R PLATE 2
22 | 154-15-12716 | BEHA DISC 3
23 | 145-14-12790 | #%E SPRING 12

78




% —HFEr 4 52 (PD165Y, PD165YS)
1ST CLUTCH

79



80

% —HEB 4 %% (PD165Y, PD165YS)

1ST CLUTCH
F5 B 5 4 . HE | K&
No. Part No. Description Q’ty | Remark
1 145-15-41151 | =H5=4E(—) HOUSING 1
2 144-15-12320 | $R%E PLUG 1
3 09231-01430 HE SLEEVE 9
4 07000-73022 FiA: | O-RING 5
5 234-15-12790 | ¥R PLUG 2
6 | 04020-01228 iﬁ PIN,DOWEL 2
7 145-15-41260 | #hA&EE CAGE 1
-8 01010-31030 R BOLT 6
9 01602-01030 #HE WASHER,SPRING 6
10 | 07018-12605 FHIT RINGSEAL 1
11 145-15-42261 | A#E &/ MEAE | CYLINDER 1
12 145-15-42930 | & PLUG 1
13 | 281-15-12660 | 4B PLUG 1
14 | 04260-00952 K BALL 1
15 144-15-22891 | HEHIF RINGSEAL 2
16 | 145-15-42820 | #HI?F RINGSEAL 1
17 | 234-15-12270 | A% SPRING 1
18 | 04070-00120 Elic] RING,SNAP 8
19 | 234-15-12810 | %4 PIN 6
20 | 04070-00105 <] RING,SNAP 1
21 | 234-15-42730 | iEE PISTON 1
22 145-15-42810 | EHIK RINGSEAL 1
23 145-15-42910 | 8% PLATE,LOCK 1
24 | 04020-01024 e PIN 3
25 | 01010-31030 sRR BOLT 12
26 | 01602-01030 g2 WASHER,SPRING 10
27 | 144-15-22421 | (ASUHABIMEE | GEARRING 1
28 | 04064-06525 ] RING,SNAP 1




B —HEB & 58% (PD165Y, PD165YS)

1ST CLUTCH
Fs B 5 % # HE | BE
No. Part No. Description Q’ty | Remark
29 | 145-15-42350 | APEARALE  CARRIER 1
30 ] 144-15-11290 | #FEHIF RINGSEAL 1
31 | 144-15-42150 | KFA% SUNGEAR 1
32 | 144-15-42550 | fTE#H SHAFT,PLANE 3
TARY
33 | 04065-03212 =l RINGSNAP 3
34 | 04260-00635 MR BALL 3
35 | 145-15-42440 | fTE%% GEAR,PLANE 3
TARY
36 | 09232-03225 BEHBA BEARINGNEEDLE 3
37 | 144-15-22571 | (BB WAHSER,THRUST 6
38 145-15-42180 | HE SPACER. 1
39 | 06402-01015 BB A BEARING 1
40 | 144-15-22860 | FLAA#4ME RINGSNAP 1
41 | 06040-06022 PR BEARING 1
42 | 145-15-41140 | =HFR#&E (D) HOUSING 1
43 145-15-11320 | $R#E PLUG 2
44 | 04020-01228 2] PIN,DOWEL 2
45 | 287-15-12990 | KK PLATE 2
46 | 135-15-22713 | mEsA DISC 3
47 | 170-14-22330 | #% SPRING 12

81



82

T, B=H=42(PD165Y, PD165YS)
2ND CLUTCH AND 3RD CLUTCH



B, B=HE 42 (PD165Y, PD165YS)
2ND CLUTCH AND 3RD CLUTCH

F5 5 i BE | K&
No. Part No. Description Q’ty | Remark
1 145-15-41130 | PUHEbELf& HOUSING 1
2 145-14-11320 | BE PLUG 2
3 | 04020-01228 % PIN,DOWEL 2
4 144-15-22172 | #iBish SHAFT 1
5 | 06042-02209 [ 7R 1 AR BEARING 1
6 | 04065-08532 =1 RINGSNAP 1
7 145-15-42280 | A ERSE RINGSNAP 1
8 145-15-42160 | KF% SUN GEAR 1
9 | 04064-06525 =l RING,SNAP 1
10 | 145-15-42380 | Z“#4TE% GARRIER 1
11 | 145-15-42540 | {TE# %k SHAFT,PLANETARY 3
12 | 04260-00635 MER BALL 3
13 | 145-15-42440 | TER GEAR,PLANETARY 3
14 | 09232-03225 e R BEARINGNEEDLE 3
15 | 144-15-22571 | #H#E WASHER ,THRUST 6
16 | 145-15-42630 | &M GEAR RING 1
17 | 154-15-12670 | FLA#4ME RINGSNAP 1
18 | 145-15-42290 | #IFFps COVER 1
19 | 07018-12455 FHIF RINGSEAL 1
20 | 130-09-13770 | 5 m.LEREHA BEARING 1
21 | 130-09-16890 | BhA#4HE RINGSNAP 1
22 | 234-15-12350 | #HIF RINGSNAP 1
23 | 01010-31060 7 BOLT 3
24 | 01602-01030 ;| WASHER,SPRING 3
25 | 145-15-42640 | 5P GEAR RING 1
26 | 145-15-42740 | iG%E PISTON 2
27 | 144-15-22871 | #HHIF RINGSEAL 2
28 | 144-15-22881 | ®HIF RINGSEAL 2

83



84

. F=HH & (PD165Y, PD165YS)

2ND CLUTCH AND 3RD CLUTCH

Fs H 5 % 8 BE | WE
No. Part No. Description Q’ty | Remark
29 145-15-42760 BiR PLATE 2
30 | 154-15-12716 | B DISC 4
31 144-15-22760 2] PIN 6
32 170-14-22330 BE SPRING 12




1838 |/ (PD165Y, PD165YS)
LUBRICATION VALVE

From 0il
Cooler
7
-~

HHE
Transmiss
Case

85



Y85 & (PD165Y, PD165YS)

LUBRICATION VALVE
F5 B 5 % i HE | W
No. Part No. Description Q’ty | Remark
144-15-24002 | @18 & LUBRICATION 1
VALVE ASS’Y
1 154-15-14110 | W@k BODY 1
2 144-15-14130 - | RFF SPOOL 1
3 175-15-14140 | &E GUIDE 1
4 145-15-44160 | #%¥ SPRING 1
5 154-15-14150 | & COVER 2
6 07000-73032 0 FHE O-RING 2
7 01010-50825 Loy BOLT 4
8 01602-20825 g2 WASHER,SPRING 4
9 144-15-14150 | % COVER 1
10 | 07000-73025 oHE O-RING 1
11 ] 01010-51025 L33 BOLT 2
12 | 01602-21030 o) WASHER,SPRING 2
13 154-15-14160 | EH#L GASKET 1
14 | 01010-51055 iy ca BOLT 2
15 ] 01010-51060 B BOLT 1
16 | 01010-21065 SR BOLT 1
17 | 01602-21030 g2 WASHER,SPRING 4

86




A5 18 (1/2) (PD165Y, PD165YS)
TRANSMISSION CONTROL VALVE(1/2)

87



A 18 (1/2) (PD165Y, PD165YS)
TRANSMISSION CONTROL VALVE(1/2)

F5 B 5 £ R HE | B
No. Part No. Description Q’ty | Remark
144-15-00044 | FEKE CONTROL VALVE 1
ASS’Y ‘

1 145-15-45210 | @& BODY 1
2 07043-00108 E£F PLUG 1
3 144-15-25110 | &pe SEAL, VALVE 1
4 07000-73022 0 O-RING 10
5 07000-73025 (7 O-RING 3
6 07000-72016 0 H O-RING 1
7 144-15-25160 | 1248 BOLT 1

01010-31075 e BOLT 1
9 01602-01030 #E WASHER,SPRING 2
10 195-15-15671 | EHrdn DETENT 1
11 175-15-45260 | SEALF0 DETENT 1
12 | 175-15-45220 | 5 RFF SPOOL, 1

DIRECTION

13 175-15-45230 | ZRE BT SPOOL.SPEED 1
14 144-15-25210 | EF PISTON 1
15 | 09363-01053 XF YOKE 2
16 | 01580-01008 $RE NUT 2
17 | 144-15-25810 | 1% PLATE 1
18 | 01010-31025 B BOLT 2
19 | 01602-01030 Y. WASHER, spring 2
20 | 144-15-25420 | BABBE SPOOL 1
21 | 145-15-45550 | EfrE RETAINER 1
22 | 04065-03515 Fog RING SNAP 1

88




2555 1@ (2/2) (PD165Y, PD165YS)
TRANSMISSION CONTROL VALVE(2/2)

89



90

A5 & (2/2) (PD165Y, PD165YS)

TRANSMISSION CONTROL VALVE(2/2)

F5 5 i HE | M
No. Part No. Description Q’ty | Remark
1 145-15-45111 | M4k BODY 1
2 07042-20108 EF PLUG 2
3 144-15-25180 | 8B4 BOLT 3
4 175-15-45170 | 484 BOLT 3
5 01602-01030 Y5 WASHER,SPRING 6
6 145-15-45810 | % COVER 1
7 07000-73045 (\Fid: O-RING 1
8 01010-31025 B BOLT 4
9 01602-01030 g | WASHER,SPRING 4
10 | 145-15-45220 | Z&®HF SPOOL,MODULATE 1
11 | 145-15-45390 | i@ VALVE 1
12 180-14-25560 | #%F¥ SPRING 1
13 | 287-15-15390 | i@ VALVE 1
14 | 145-15-45310 | 3% SPRING 1
15 145-15-45320 | % VALVE 1
16 | 145-15-45230 | i@ VALVE 1
17 | 145-15-45240 | #k STOPPER 1
18 | 04065-03815 i RING,SNAP 1
19 | 145-15-45260 | [EIZhEFF SPOOL,QUICK 1
RETURN
20 | 145-15-45150 | ®E SLEEVE 1
21 | 145-15-45420 | #isk STOPPER 1
22 | 04065-03815 i RING,SNAP 1
23 | 145-15-45510 | #& SPRING 1
24 | 145-15-45380 | MR SPOOL 1
25 | 145-14-23720 | iEE PISTON 1
26 | 145-15-45520 | $4%& RETAINER 1
27 | 04065-03815 £l RING,SNAP 1




ASE 1’ (2/2) (PD165Y, PD165YS)

TRANSMISSION CONTROL VALVE(2/2)

Fs B 5 % ® HE | W
No. Part No. Description Q’ty | Remark
28 | 145-15-45910 | &% JOINT 1
29 | 07042-20108 £F PLUG 1
30 145-15-45250 | £ SLEEVE 2
31 | 07000-73028 O-RING 4

91



92

#4305 % (PD16Y)
FINAL DRIVE SHAFT AND HUB




L AL R B (PD165Y)
FINAL DRIVE SHAFT AND HUB

Fs B 5 % i BE | B3
No. Part No. Description Q’ty | Remark
1 T24. 27-25 FHh SHAFT,SPROCKET 2
2 |27-33 B NUT 2
3 |27-34 €I RING,SNAP 2
4 |27-35 B PIN 2
5 T20. 6-1 WE COLLAR 2
6 | T20.6-2 HEPE RINGSNAP 2
7 | GB283 Hhi7& C4642582 BEARING 2
8 T24.27-12 L HUB 2
9 Hi7& 363053220 BEARING 2
10 | T24.27-9 RE COLLAR 2
11 | T120.6-9 & COVER 2
12 | GB1235 07 M 180X5.7 O-RING 2
13 | 6B5783 #BH M12X 30 BOLT 16
14 | GB93 $H 12 WASHER 16
15 | T20.6-10 0 FHE O-RING 4
16 | T20.6-11 Fahma RINGSEAL 4
17 | T124.27-5 Bk B CAGE 2
18 | T24.27.1 HE BUSHING 2
19 | 6B1096 #10X75 KEY 2
20 | T24.27-7 BRA SHIM 2
21 | 124.27-6 Bl PLATE,LOCK 2
22 | T24.27-15 R NUT 2
23 | 124.27-8 £ 0 VT CAP 2
24 | GB1235 0 7 M 145%3. 1 O-RING 2
25 | GB5783 R # M20 X 45 BOLT 8
26 | GB93 #0820 WASHER 8
27 | 27-60 5E {55 PIN,DOWEL 2
28 | GB5783 $R# M10X 20 BOLT 4

93



2L 4L50 5 K 8 (PD165Y)

FINAL DRIVE SHAFT AND HUB
F5 A5 % K ¥E | K&
No. Part No. Description Q’ty | Remark
29 | T24.27-36 BiR PLATE 2
30 | T24.27-16 BR LOCK 2
31 | GB119 #D16X28 PIN 2

94



L4533 K& B (PD165S)
FINAL DRIVE SHAFT AND HUB

95



96

AL %h K 8t (PD165S)
FINAL DRIVE SHAFT AND HUB

F5 B 5 % R BE | B
No. Part No.' Description Q’ty | Remark

1 T26. 27-4 Y4 SHAFT,SPROCKET 2
2 |27-33 3t NUT 2
3 |27-34 i RINGSNAP 2
4 27-35 k] PIN 2
5 | T20.6-1 HE COLLAR 2
6 T20. 6-2 HEE RING,SNAP 2
7 | GB283 B/ C4642582 BEARING 2
'8 | T24.27-12 ®% HUB 2
9 | GB/T288 463053220 BEARING 2
10 | T24.27-9 fRE COLLAR 2
11 | 7T20.6-9 - COVER 2
12 | GB1235 0 7 Ml 180X5. 7 O-RING 2
13 | 6B5783 $RH M12X 30 BOLT 16
14 | GB93 BH 12 WASHER 16
15 | T20.6-10 0 LR O-RING 4
16 | T20.6-11 Fahs RINGSEAL 4
17 | T24.27-5 K CAGE 2
18 | T24.27.1 HE BUSHING 2
19 | GB1096 B10X75 KEY 2
20 | T24.27-7 BH4A SHIM 2
21 | T24.27-6 iy PLATE,LOCK 2
22 | T24.27-15 R NUT 2
23 | 124.27-8 SN ER CAP 2
24 | GB1235 0 7&H 145%3. 1 O-RING 2
25 | GB5783 $RH M20X 45 BOLT 8
26 | 6B93 #H 20 WASHER 8
27 | 27-60 SE AL PIN,DOWEL 2
28 | GB5783 $242 M10X 20 BOLT 4




2455050 & 8¢ (PD165S)

FINAL DRIVE SHAFT AND HUB
F5 B 5 £ w ¥E | W
No. Part No. Description Q’ty | Remark
29 T24. 27-36 B8R PLATE 2
30 T24.27-16 0 LOCK 2
31 | GB119 #D16Xx 28 PIN 2

97



98

KAESEH (PD165Y)
FINAL DRIVE GEAR




KAiEZHNE: (PD165Y)

FINAL DRIVE GEAR
Fs B 5 % 8 HE | BE
No. Part No. Description Q’ty | Remark
1 T24. 24-17 FFhikse PINION 2
2 | GB283 #h7& C4642314 BEARING 2
3 | GB283 B/ 4642611 BEARING 2
4 T24. 24-15 Iz FLANGE 2
5 | GB5783 84 M14X30-10.9  BOLT 16
6 GB93 HERE 14 WASHER 16
7 GB5783 R4 M16X 25 BOLT 2
8 T24. 24-18 B PLATE,LOCK 2
9 T24.24-10 R} NUT 2
10 | T24.24-16 g PACKING 2
11 | T24.24-20 oA B CAGE,LH 1
T24. 24-21 AR s CAGERH 1
12 | 07103-10090 tES SAL,OIL 2
13 | Gb1235 0 M8 175X5. 7 O-RING 2
14 | Gb5783 §R4 M12X35-10.9  BOLT 12
15 | Gbo3 #E 12 WASHER 12
16 | T24.24-24 [ GEAR 2
17 | 124.24-14 i KEY 6
18 | T24.24-23 ®E SPACER 2
19 | T24.24-22 FeHh PINION 2
20 | cB283 B C4642616 BEARING 2
21 | GB283 B C4642616 BEARING 2
22 | T24.24.2 Jlsttel: PLATE 2
23 | T24.24.3 WmEaH SHAFT ASS’Y 2
24 | 01583-02213 BREEMI2X 1. 5 NUT 2
25 | GB8S56 #H 12 WASHER 2
26 | T24.24-27 Kikse GEAR 2
27 | T24.27-37 B BOLT 24

99



LAEDH I (PD165Y)

FINAL DRIVE GEAR
F5 B 5 % #® BE | B
No. Part No. Description Q’ty | Remark
28 GB6171 SR M20X 1.5 NUT 24
29 | 124.24-26 L LOCK 12

100



ZKAEZhiE® (PD165S)
FINAL DRIVE GEAR

101



102

LAEZNIEE (PD165S)

FINAL DRIVE GEAR
Fs 5 % . HE | &
No. Part No.’ Description Q’ty | Remark
1 T24.24-17 Ehikie PINION 2
2 GB286 37K 4642314 BEARING 2
3 GB286 7K C4642611 BEARING 2
4 T24. 24-15 XEhA FLANGE 2
5 GB5783 $2# M14X30-10.9  BOLT 16
6 GB93 BB 14 WASHER 16
7 GB5783 $2H M16X 25 BOLT 2
8 T24.24-18 Bizp PLATE,LOCK 2
9 T24. 24-10 B} NUT 2
10 | T24.24-16 | E S PACKING 2
11 T24. 24-20 AR e CAGE,LH 1
T24. 24-21 LR CAGE,R.H 1
12 | 07103-10090 EHES ) SAL,OIL 2
13 | Gb1235 0 FEM 175%5.7 O-RING 2
14 | Gb5783 $24 M12X35-10.9  BOLT 12
15 | Gb93 #E 12 WASHER 12
16 | T24.24-24 5 GEAR 2
17 | T24.24-14 54 KEY 6
18 | T24.24-23 1.5 SPACER 2
19 | T24.24-22 gt PINION 2
20 | GB283 B C4642616 BEARING 2
21 | GB283 B C4642616 BEARING 2
22 | T24.24.2 fisttct:| ' PLATE 2
23 | T24.24.3 AN SHAFT ASS’Y 2
24 | 01583-02213 S8R M12X 1.5 NUT 2
25 | GB856 #BH12 WASHER 2
26 | T24.24-27 Kikig GEAR 2
27 | T24.27-37 Y3 BOLT 24




KAEZNNE (PD165S)

FINAL DRIVE GEAR
F5 B 5 4 = HE | K
No. Part No. Description Q’ty | Remark
28 GB6171 $8EF M20X 1.5 NUT 24
29 T24. 24-26 il LOCK 12

103



SRR (PD165Y)
FINAL DRIVE CASE AND SPROCKET

104



MR (PD165Y)
FINAL DRIVE CASE AND SPROCKET

Fs 5 % K BE | WE
No. Part No. Description Q’ty | Remark
1 T24.27-2 3 CASE,FINAL 1
DRIVE,L.H
T24.27-3 ARk CASEFINAL 1
DRIVE,R.H

2 T24.27-1 FHB GASKET 2
3 GB5783 $RH M14X 40 BOLT 78
4 GB93 HEBME 14 WASHER 78
5 T24. 27-4 FHE GUARD 2
6 | T120.6-22 FHT RINGSEAL 4
7 | T20.6-23 oFHE O-RING 4
8 T20. 6-24 H GUARD 2
9 | T120.6-6 0 O-RING 4
10 | T24.27-10 313 HUB 2
11 | GB5783 R4 M8 X 20 BOLT 16
12 | GB93 HELME S WASHER 16
13 | T20.6-21 iR PLATE,LOCK 2
14 | T20.6-20 L 3533 NUT 2
15 | GB123 0 JuHl 280X 5.7 O-RING 2
16 | GB1235 0 FEHl 240X5.7 O-RING 2
17 | GB70 $R4T M16X 35 BOLT 2
18 | GB93 #H 16 EASHER 2
19 | GB119 SERLHY D12X 40 PIN,DOWEL 2
20 | T24.27-11 iR SEGMENT 18
21 | T24.27-29 R BOLT 54
22 | 01803-02228 R M22 NUT 54
23 | GB119 SERLRY AL16X 38 PIN,DOWEL 4
24 | T24.27-28 PR GUARD 2
25 | GB5783 R M12X30 BOLT 8

105



106

fEFEER (PD165Y)

FINAL DRIVE CASE AND SPROCKET

FF5 B 5 % R HE | M
No. Part No. Description Q’ty | Remark

26 | T24.27-31 FhHA& % COVER 2

27 | T24.27-33 o ) 4 K 2 COVER 2

28 | GB1235 0 7H 170X5.7 O-RING 2

29 | T24.27-34 HER GASKET 2

30 | GB1235 0 &M 120X5.7 O-RING 2

31 | T24.27-32 HER GASKET 2

32 | GB5783 B M20X 45 BOLT 4

33 | GB93 #H 20 WASHER 4

34 | T124.27-35 P GUARD 2

35 | 124.27-30 iR LOCK 4




LR (PD165S)
FINAL DRIVE CASE AND SPROCKET

107



108

L REER (PD165S)
FINAL DRIVE CASE AND SPROCKET

F5 B g R HE | B E
No. Part No. Description Q’ty | Remark
1 T26.27-1 VS CASE,FINAL 1
DRIVE,L.H
T26. 27-2 HohFE CASE,FINAL 1
DRIVE,R H

2 | T24.27-1 FH GASKET 2
3 | GB5783 $RH M14 X 40 BOLT 78
4 | GB93 PEBE 14 WASHER 78
5 | T26.27-3 FiE GUARD 2
6 T20. 6-22 EFHT RINGSEAL 4
7 | T20.6-23 0 O-RING 4
8 T20. 6-24 R GUARD 2
9 | T120.6-6 0 I O-RING 4
10 | T24.27-10 ik HUB 2
11 | 6B5783 ¥RH M8 X 20 BOLT 16
12 | GB93 HELE S WASHER 16
13 | T20.6-21 itk PLATE,LOCK 2
14 | T20.6-20 R NUT 2
15 | GB123 0 %M 280X 5.7 O-RING 2
16 | GB1235 0 M8 240X5.7 O-RING 2
17 | GB70 $R4T M16X 35 BOLT 2
18 | GB93 1 16 EASHER 2
19 | GB119 SEALHS D12X 40 PIN,DOWEL 2
20 | T24.27-11 HR SEGMENT 18
21 | T24.27-29 wi BOLT 54
22 | 01803-02228 R M22 NUT 54
23 | GB119 SERLH A16X 38 PIN,DOWEL 4
24 | T24.27-28 FihiR GUARD 2
25 | GB5783 i3 23 M12X 30 BOLT 8




fEShF MR (PD165S)

FINAL DRIVE CASE AND SPROCKET

Fs B 5 % w BE | W E
No. Part No. Description Q’ty | Remark

26 | T24.27-31 XL COVER 2

27 | T24.27-33 o ) 4 A 2 COVER 2

28 | GB1235 OJEH 170X5.7 O-RING 2

29 | T24.27-34 ik 4] GASKET 2

30 | GB1235 0 M8 120%5.7 O-RING 2

31 | 124.27-32 k5] GASKET 2

32 | GB5783 ¥R M20 X 45 BOLT 4

33 | GB93 #E 20 WASHER

34 | T20.6-25 Eiak 1 GUARD 2

35 | T24.27-30 A LOCK 4

109



3. HHgEE

STEERING AND BRAKE DEVICE

110



M MZELE (PD165Y, PD165YS)
STEERING CASE AND MAIN FRAME

111



112

P M4EZE (PD165Y, PD165YS)
STEERING CASE AND MAIN FRAME

Fs K5 % S HE | W
No. Part No. Description Q’ty | Remark
1 T24.21.1 IR CASE AND FRAME 1 PD165Y

T26.21.1 M4 CASE AND FRAME 1 PD165YS
2 07049-03342 E¥ PLUG 6
3 07049-02430 E 3 PLUG 12
4 GB5782 8248 M14 X 45 BOLT 5
5 01643-31845 ) WASHER 8
6 T24.21-5 FHh CAP 4
7 GB5782 $84 M22X90-10.9 BOLT 8
8 | GB93 $H 22 WASHER 8
9 T24.21-14 Bhrk CAP 2
10 | GB898 82 & AM22-M22 X BOLT 4
X 100-10. 9
11 | GB9457 $2 M22X 1.5 NUT 4
12 | T24.21-27 PER PLATE,LOCK 4
13 | 07044-13620 WRE PLUG 4
14 | 07040-13618 YRIE PLUG 2
15 | 07049-02025 EF PLUG 8
16 | T24.21.3 WRAN DIPSTICK 1
17 | 07002-03634 0 R O-RING 7
18 | T24.21-6 -4 COVER 1
19 | T24.21-7 FHR GASKET 1
20 | GB5783 $8# M16X35-Zn  BOLT 4
21 | 6B93 #/ 16-Zn WASHER 4
22 | T24.21-1 R COVER 1
23 | T24.21-2 R GASKET 1
24 | GB5783 ¥BH M14X 35 BOLT 5
25 | 07030-00252 B BREATHER 3
26 | GB93 B 14 WASHER .26




JEVF4EMZEZE (PD165Y, PD165YS)

STEERING CASE AND MAIN FRAME

Fs B s % ® HE | W
No. Part No. Description Q’ty | Remark

27 | T24.21.2 B2 FLANGE 1

28 | GB5783 $BH M10X 25 BOLT 4

29 | GB93 #0810 WASHER 2

30 | T24.21-3 P GASKET 1

31 | T24.21-4 §-§: 25 NIPPLE 2

32 | 07000-05445 0 Mt O-RING 1

33 | T24.21-8 Xk R STUD 2

34 | GB6171 R MI8X 1.5 NUT 10

35 | GB5782 $E# M18X45-10.9  BOLT 6

36 | 04020-01638 BER PIN 1

37 | GB118 #5A10X35 PIN 4

113



ik % (PD165Y, PD165YS)
BEVEL GEAR AND SHAFT

114



iEFEL (PD165Y, PD165YS)

BEVEL GEAR AND SHAFT
5 B 5 % K HE | W&
No. Part No. Description Q’ty | Remark
1 T24. 21-24 Kepikg GEAR,BEVEL 1
2 T24.21-9 ik SHAFT 1
3 | T24.21-22 R GREe BOLT 8
4 T24.21-23 flsk:) o PLATE,LOCK 4
5 GB6171 R MIBX 1.5 NUT 8
6 GB297 7575 #i7& 75X 130  BEARING 2
X33
7 | T24.21-26 Bk 2% HUB 2
8 | T24.21-25 FEHIF RINGSEAL 4
9 | T24.21-10 3533 NUT 2
10 | T24.21-11 BER PLATE,LOCK 2
11 | GB5783 ¥R M10X 20 BLOT 4
12 | GB93 #H 10 WASHER 4
13 | 07043-00108 PRIE PLUG 2
14 | GB5783 $R# M14X40-10.9  BLOT 16
15 | GB93 14 WASHER 16
16 | T24.21-12 AR CAGE,BEARING, 1
LH
17 | 124.21-19 HRAR CAGE,BEARING, 1
RH
18 | 124.21-13 e PIN,DOWEL 2
19 | T24.21-17 R NUT 2
20 | T24.21-21 BER FLANGE 1
21 | T24.21-20 HE BUSHING 1
22 | cB897 #6X20 PIN,DOWEL 1
23 | 6B5783 $R# M10X 30 BLOT 2
24 | GB93 #8810 WASHER 2
25 | GB119 B A10X20 PIN,DOWEL 1

115



116

A5 (PD165Y, PD165YS)

BEVEL GEAR AND SHAFT
Fs B 5 % i HE | BE
No. Part No. Description Q’ty | Remark
26 | T24.21-15 BURR PLATE 2
27 | T24.21-16 EFB A PLATE 2
28 | GB9T7.1 #M@ 10 WASHER 2
29 | GB5783 24 M10X 20 BLOT 2




#1zh2& (1/2) (PD165Y, PD165YS)
BRAKE(1/2)

117



118

&1Zh52 (1/2) (PD165Y, PD165YS)

BRAKE(1/2)
F5 5 S HE | B
No. Part No. Description Q’ty | Remark
1 | T24.33-7 AR BODY,R.H 2
2 | T24.33-8 $®hH  GASKET 2
3 T24. 33-6 THE PISTON 2
4 | T19.33-6 HE BUSHING 2
5 T21A. 33-6 e SPOOL 2
6 | T19-33-8 HEE RETANINER 2
7 T19-33-7 B SPRING 2
8 GB894. 1 418 25 RINGSNAP 2
9 GB5783 528 M12X 35 BOLT 12
10 | GBY3 $H 12 WASHER 12
11 | GB119 5 A12Xx28 PIN,DOWEL 12
12 | T124.33-11 FiE (B COVER,RH 1
13 | T24.33-12 Flk (&) COVER,LH 1
14 | T24.33-16 BhH GASKET 2
15 | GB5783 $24 M14X 35 BOLT 18
16 | GB5783 ¥R M14X 30 BOLT 2
17 | GB93 BE WASHER 30
18 | T24.33.5 b2 ANCHOR 2
19 | GB5783 ¥R M16X45-10.9  BOLT 8
20 | GB93 2HE 16 WASHER 8
21 | GB119 A12x28 PIN,DOWEL 4
22 | T24.23.6 # COVER 2
23 | T24.33-14 BhH GASKET 2
24 | GB5783 $RH M12X 25 BOLT 4
25 | GB93 #AE 12 WASHER 4
26 | T24.33.1 B COVER 2
27 | T24.33-2 $® GASKET 2
28 | GB5783 82 M10X 25 BOLT 10,




#HIzh3& (1/2) (PD165Y, PD165YS)

BRAKE(1/2)
Fs B 5 # i BE | KE
No. Part No. Description Q’ty | Remark
29 | GB93 #H/ 10 WASHER 10
30 | 33-35 FF LEVER 2
31 | GB5783 R M12X 45 BOLT 2
32 | GB93 M 12 WASHER 2
33 | T19-33-9 wEe ROLLER 2
34 | cB8s2 4 B16X45 PIN,DOWEL 2
35 ] GB91L B4%26 PIN,DOWEL 2
36 | T24.33-18 B SHAFT 2
37 | T24.33-17 RE COLLAR 2
38 | T24.33-19 RE COLLAR 2
39 | 33-50 HE BUSHING 4
40 | 33-52 iES) SEAL,OIL 2
41 | GB1096 #10Xx32 KEY 4
42 | sT2.5.2.12-1 Ei PLUG 2
43 | T24.33.7 B B LEVER,R.H 1
44 | 124.33.8 B (5 LEVER,LH 1
45 | GB5783 §RH M12X 45 BOLT 2
46 | GB93 M 12 WASHER 2
47 | SF-1 HE 1412 COLLAR 2

119



&1zh32 (2/2) (PD165Y, PD165YS)
BRAKE(2/2)

120



#Izh8% (2/2) (PD165Y, PD165YS)

BRAKE(2/2)
Fs B 5 % w ¥E | WE
No. Part No. Description Q’ty | Remark
1 T24.33. 11 HBIBhH B BAND,BRAKE 2
2 GB93 8 10 WASHER 2
3 T24.33.4 b2 BRACKET 2
4 GB5783 $RH M10X 25 BOLT 2
5 |ocB93 #H 10 WASHER 2
6 T24. 33-9 wmE LEVER 2
7 T24. 33-21 h SHAFT 2
8 | T124.33-23 L SHAFT 2
9 T24. 33-24 TARIRHT ROD 2
10 | T24.33-22 i PIN 2
11 | 6B97.1 8 16-140HV WASHER 8
12 | GB91 H4x28 PIN,DOWEL 2
13 | T24.33-10 HFF END 2
14 | T24.33.10 AR NUT 2
15 | T24.33-4 " PLATE 4
16 | 04205-01848 | 4% PIN 4
17 | 01640-01826 Y WASHER 4
18 | GB91 Hi4x28 PIN,DOWEL 4
19 | T24.33-13 HE SPRING 6
20 | T24.33-20 ® PLATE 2
21 | T24.33-15 " PLATE 2
22 | GB5783 R M14X 25 BOLT 8
23 | GB93 2l 14 WASHER 8
24 | T24.33.2 BT B LEVER,RH 1
25 | T24.33.3 B (X LEVER,L.H 1
26 | T24.33-3 ik Zen LEVER 2
27 | GB882 #B16X 45 PIN 4
28 | GB91 5 4x28 PIN,DOWEL 4

121



122

#izh5& (2/2) (PD165Y, PD165YS)

BRAKE(2/2)
w5 g # ﬁ: & | W
No. Part No. Description Q’ty | Remark
29 | T19-33-9 BF ROLLER 2
30 | GB5783 $242 M10X 25 BOLT 2
31 | T24.33-1 L33 BOLT 2
32 | GB6171 R M20X 1.5 NUT 2
33 | T24.33.9 i SHAFT 2
34 | 07000-3022 0 FH 28X3.5 O-RING 2
35 | 07000-03025 0 FH8 30X3.5 O-RING 2




HmB45% (PD165Y, PD165YS)
STEERING CLUTCH

123



124

HmE4s% (PD165Y, PD165YS)

STEERING CLUTCH
F5 B 5 % i HE | B3
No. Part No. Description Q’ty | Remark
1 131-21-43411 W HE SPRING 4
2 131-21-43433 2T DRUM,STEERING
CLUTCH

3 131-21-43520 G ESET RING,SEAL 2
4 131-21-43451 E# PLATE,PUSH 2
5 141-21-33241 iHE PISTON 2
6 131-21-43510 I RINGSEAL 2
7 144-21-12251 YUk I4T RIVET 4
8 141-21-33161 i35 FLANGE 2
9 01010-31020 73 BLOT 2
10 | 01602-01030 WASHER 2
11 | 131-21-43490 BiR PLATE,LOCK 2
12 | 131-21-43480 5E L PIN 2
13 | 131-21-43540 B8 BLOT 2
14 | 01582-03024 B NUT 2
15 | 145-21-13121 BB R DISC 14
16 | 145-21-13132 kA (—) PLATE 10
17 | 131-21-43440 RiEH (2D PLATE 2
18 | 131-21-43421 AhE DRUM,BRAKE 2




[ i (PD165Y , PD165YS)
STEERING VALVE

125



126

15 1@ (PD165Y , PD165YS)

STEERING VALVE
75 B % * B | W
No. Part No. Description Q’ty | Remark
144-40-22003 | # @R STEERING CONTROL 1
VALVE

1 144-40-22211 | @&k BODY 1
2 144-40-22141 | % SHAFT 2
3 GB58 $28F M16X 15 NUT 2
4 GB91 FFO4H 4X25 PIN, COTTER 2
5 144-40-22180 | PRi:28 STOPPER 2
6 144-40-22170 | BR1L38 STOPPER 2
7 144-40-31230 | 3% SPRING 2
8 GB893 FYEFLEE 32 RING, SNAP 2
9 175-40-13110 | FR1E2% STOPPER 2
10 144-40-22350 | #%¥ SPRING 2
11 175-40-31140 | 8% GUIDE 2
12 144-40-22190 | & WASHER 2
13 | GBs8 1253 M6 NUT 2
14 | GB91 FOH1X12 PIN, COTTER 2
15 144-40-22151 | @ SPOOL 2
16 | 702-11-11190 | 5% PISTON 2
17 175-40-31130 | 383 SPRING 2
18 175-40-31530 | #£F PLUG 2
19 | GB3452.1 0 FH8 26.5X3.55 O-RING 2
20 | 07043-00108 EF PLUG ’ 1
21 144-40-22231 | K4k . BODY, VALE 1
22 | 144-40-22291 | SR GUIDE 2
23 | 144-40-22260 | % SHAFT 2
24 144-40-22270 | PFRIL2% STOPPER 2
25 | 144-40-22280 | PRi-38 STOPPER 2
26 144-40-22340 | 3% SPRING 2




1 & (PD165Y , PD165YS)

STEERING VALVE
F5 A5 % R HE | B
No. Part No. Description Q’ty | Remark
27 | 175-40-31560 | #E SPRING 2
28 | 6B58 R} M6 NUT 2
29 | GBI1 FOM1X12 PIN, COTTER 2
30 144-40-22312 | |@#F SPOOL 2
31 | 144-40-22320 | iE%E PISTON 2
32 | 175-40-31410 | % SPRING 2
33 144-40-22250 | £F PLUG 2
34 | 144-40-22330 | & PLATE 1
35 | GB30 IR M8 X 16 BOLT 1
36 | B354 1EZhHE 8 WASHER, LOCK 1
37 | 175-40-31510 | & TUBE 2
38 | GB1235 0 &M 15%2. 4 O-RING 4
39 | GB1235 0 M 19%2.4 O-RING 1
40 | GB30 B M10X50 BOLT 2
41 | GB93 #H 10 WASHER,SPRING 2
42 | 144-40-22110 | EFF LEVER, LH 1
43 144-40-22120 | AW LEVER, RH 1
44 | 09350-01820 £ BUSHING 1
45 | 09350-02215 £ BUSHING 2
46 | 175-40-31270 | ¥t SEAL, OIL 2
47 | 144-40-22240 | #F LEVER 2
48 | GB30 §R#: M8 X 60 BOLT 2
49 | GB93 HHE 8 WASHER,SPRING 2
50 | GB1099 fax16 KEY 2
51 | 144-40-22160 | $Ri¢ BOLT 2
52 | GB52 Y8 &} M8 NUT 2
53 | 130-21-12330 | %% LOCK 2
54 | 144-40-22220 | ¥R GASKET 2

127



128

15 1) (PD165Y , PD165YS)

STEERING VALVE
F5 B 5 % B BE | W E
No. Part No. Description Q’ty | Remark
55 144-40-22130 & PLATE 1
56 | GB30 R4 BOLT 6
57 GB93 B WASHER,SPRING 6




4- Féﬁi‘}&,i ‘A/\éﬁ

CHASSIS HYDRAULIC SYSTEM

129



g2 (PD165Y, PD165YS)
OIL FILTER

130



HHyESR (PD165Y, PD165YS)

OIL FILTER
&
FS B 5 % = B M
No. Part No. Description Remark
Qty
1 GB5783 ¥R #: M10x30 BOLT 4
2 GB93 B 10 WASHER 4
3 T24. 49. 44-1 = COVER 1
4 07000-03060 WEiA:] O-RING 1
5 T24. 49. 44-2 W SPRING 1
6 GB97. 1 A 10-140HV WASHER 1
7 GB6170 $2 £ M10-8 NUT 1
8 T24.49-44. 2 REEED ELEMENT 1
9 T24. 49-44. 3 HERE OIL FILTER
SLEEVE
10 | T24.49.44.1 HERH CASE

131



A uE AL (PD165Y, PD165YS)
TRANSMISSION OIL FILTER

132



A HEFATEMES (PD165Y, PD165YS)

TRANSMISSION OIL FILTER
#e| m= 5 K ol we
No. Part No. Description Remark
Q’ty
1 T24.49.37. 1 iR CASE 1
2 GB91 4 1x16 PIN 1
3 49-84 2 CASE 1
4 49-83 B ELEMENT 1
5 | 49-85 E35 ] SLEEVE 2
6 | 49-86 HE SPRING 1
7 49-87 73 BOLT 1
8 | cBs4s $HE6 WASHER 1
9 | 01590-00607 3533 NUT 1
10 | 49-88 BE SPRING 1
11 | T24.49.37-1 & COVER 1
12 | GB1235 0 %M 105x3. 1 O-RING 1
13 | GB5783 R4 M12x35 BOLT 4
14 | GB93 $E 12 WASHER 4
15 | 07042-20108 ¥R 1/8 PLUG 1
16 | 07042-20415 BE 1/2 PLUG 1

133



WA RE% (1/3) (PD165Y,PD165YS)
TORQUE CONVERTER PIPING(1/3)

134



WA RE K (1/3) (PD165Y,PD165YS)
TORQUE CONVERTER PIPING(1/3)

#e| m= £ % Xl wa
No. Part No. Description Remark
Qty
1 | T24.49.37 T i 28 R FILITER 1
2 | GB5783 B H: M12x35 BOLT 3
3 | cB93 $H 12 WASHER 3
4 | GB5782 B M10x55 BOLT 6
5 | GB93 gY: WASHER 16
6 T24. 49. 7(3] e TUBE 1
7 | 07000-03025 oM O-RING 3
8 | T24.49.42 g TUBE 1
T24E. 49. 2 (Fe L5emt £ PD165Y
T24E. 49A. 3 (B L oemt ) PD165Y-1
9 | GB5782 R M10x30 BOLT 10
10 | 07102-20503 B HOSE 1
11 | T24.49.16(1] wmE TUBE 1
12 | 07102-20504 B HOSE 1
07102-20505 E5ert A PD165YS-1
13 | T24.49.28(1] wE TUBE 1
14 | GB1235 0 FEH 80x3. 1 O-RING 1
15 | 07000-03020 (F:2: O-RING 1
16 | GB1235 0 FEH 38x3. 5 O-RING 1
17 | T24.49.6 mE TUBE 1
18 MR 2x CLAMP 4
19 | 07260-23216 wE HOSE 1
20 | T24.49.40 WE TUBE 1
21 | 07000-03048 ®"E HOSE 1
22 | CBJ40-B40L THEF TRANSMMISSION | 1
PUMP

135



RS (2/3) (PD165Y,PD165YS)
TORQUE CONVERTER PIPING(2/3)

136



W HZAERRE R (2/3) (PD165Y,PD165YS)
TORQUE CONVERTER PIPING(2/3)

Fe| m=s % % e
No. Part No. Description Remark
Qty

1 | 07042-20108 1B 1/8 PLUG 1

2 | 6B5782 $R#: M10x50 BOLT 2

3 | cB93 #H 10 WASHER 2

4 | 07000-03025 oM O-RING 6

5 T24.49.17 wHE TUBE 1

6 | 07102-20504 BB HOSE 1

7 | GB5783 $RH: M10x30 BOLT 8

8 | T24.49.30 W TUBE 1

9 | T24.49.41 e TUBE 1

10 WA 2x CLAMP 2

11 | T24.49.43 e TUBE 1

12 | 07102-20603 e HOSE 1

13 | 6B5782 8742 M10x75 BOLT 2

14 | T24.49.39(1] HE TUBE 1

15 | 07260-21420 BE HOSE 1

16 | T24.49.26 W TUBE 1

137



WA RER (3/3) (PD165Y,PD165YS)
TORQUE CONVERTER PIPING(3/3)

138



WA ERER (3/3) (PD165Y,PD165YS)
TORQUE CONVERTER PIPING(3/3)

8 5 5 % ol IR
No. Part No. Description Remark
Qty

1 T24. 49. 18[2] hE TUBE 1
T24. 49B. 8 I RS A PD165Y

2 GB93 #H 10 WASHER 14

3 ] GB5783 B M10x30 BOLT 6

4 | 07000-03025 0 M O-RING 5

5 | GB5783 R M10x55 BOLT 6

6 T24. 49. 23[1] HE TUBE 1
T24. 49B. 6 RIRAMEA PD165Y

7 | 07102-20503 & HOSE 1

8 | 124.49.38[1] HhE TUBE 1

9 | 07000-03035 oM O-RING 1

10 | T24.49.19(2] e TUBE 1
T24.49B.9 TR A PD165Y

11 | 124.49.25 HE TUBE 1

12 | 07102-20305 wE HOSE 1
07102-20306 Nt gs Jz PD165YS-1

13 | T24.49.24[1] e TUBE 1
T24. 49B. 7 RIS E A PD165Y

14 ] GB97.1 2/ 10 WASHER 2

15 | GB6171 R} M10x1. 25 BOLT 2

16 | 07283-22236 -3 BRACKET 2

17 | 07102-20622 ®E HOSE 2
07102-20532 (RERAMER)

18 | T24.49.1 TFRAH BRACKET ASS’Y 1

139



140

#HEK (1/3) (PD165Y,PD165YS)
STEERING OIL PIPING(1/3)

10
16 2
0/1? — /,
18 M\G
L) 3]
20J cﬁ;a — 26\ 0{\8
21_\?,,
-ﬁq o 25/ g
27 28
/8
22 — | 74
[ |\ L



HHER (1/3) (PD165Y,PD165YS)

STEERING OIL PIPING(1/3)
Fe| m= % % | wa
No. Part No. Description Remark
Q’ty
1 | GB5783 R M12x30 BOLT 3
2 ] GB93 M 12 WASHER 3
3 | T124.49-5 K EE BRACKET 1
4 | G6B97.1 #E 12 WASHER 2
5 T24. 49. 44 HER STRAINER ASS’Y 1
6 | 07000-03035 0 M O-RING 2
7 ] T24.49.9 e TUBE 1
T24E. 49. 1 (3 E5emtfER) PD165Y
T24E. 49A. 2 (F Loem £ PD165Y-1
8 GB93 #HE 10 WASHER 20
9 | ocB5783 R4 M10x30 BOLT 6
10 WS 2x CLAMP 8
11 | 07260-23216 ®"E HOSE 1
12 | T24.49.31 wmE TUBE 1
T24E. 49A. 6 (F E5emtEA) PD165Y-1
13 | 07000-03032 0 O-RING 1
14 | T24.49.27 e TUBE 1
15 | T24.49.5([1] e TUBE 1
16 | GB1235 0 72 32x3.5 O-RING 1
17 | GB1235 0 72 80x3. 1 O-RING 1
18 | CBJ40-B32R L0k STEERING PUMP 1
19 | GB5783 $R 4 M10x30 BOLT 4
20 | 07000-03022 (\F7: O-RING 1
21 | T24.49.21 e TUBE 1
T24. 49B. 4 RERAKEER PD165Y
22 | cB5783 ¥BH2 W10x35 BOLT 2
23 | 07102-20504 g HOSE 1
24 | GB5783 $R# M10x55 BOLT 2

141]



142

Hn &% (1/3) (PD165Y,PD165YS)

STEERING OIL PIPING(1/3)

: 3
75 5 % i g | HE
No. Part No. Description Remark
Q’ty
25 | T24.49.8 e TUBE 1
26 | 07102-20506 =4 HOSE 1
27 | T24.49.37 piictiiE 3 STRAINER ASS’Y 1
28 | 6B5783 S22 M10x25 BOLT 4
29 | T24.49.15 F BRACKET 1




#m%% (2/3) (PD165Y,PD165YS)
STEERING OIL PIPING(2/3)

143



144

&K (2/3) (PD165Y,PD165YS)

STEERING OIL PIPING(2/3)
e = & % 2w
No. Part No. Description Remark
Q’ty
1 | 07000-02021 o M O-RING 2
2 | T24.49.2 KEHEL NIPPLE 2
LRI A
3 | cB1187 & 19x1400 HOSE 1
ZR R A
4 4 Ox CLAMP 8
5 | GB5783 24 M10x30 BOLT 11
6 | GB93 #H 10 WASHER 11
7 | T24.49.3 wmE TUBE 1
T24. 49B. 1[1] R T A PD165Y
8 | T24.49.4 HE TUBE 1
T24. 49B. 2(2] BERRAMEEA PD165Y
9 | 07000-02022 §:7: O-RING 2
10 | GB1187 & 19x1600 HOSE 1
RERAGR A
11 | GB5782 R M10x70 BOLT 2
12 | 07102-20520 R"E HOSE 1
07102-20610 BRI R PD165Y
07102-20522 Z¥ LoErERA PD165YS-1
13 | T24.49-2 #ih SPACER 1
14 | T24.49.11 wmE TUBE 1
15 | T24.49.14 wHE - TUBE 1
T24.49B.5 ZH RV A PD165Y
T24E. 49A. 1 PD165Y-1 RIRRRIANTRIERA
16 | T24.49.1 e TUBE 1
17 | 07102-20522 ®E HOSE 1
07102-20607 B % A S B 6 A PD165Y
18 | T24.49.22 e OIL COOLER 1




HFER (2/3) (PD165Y,PD165YS)

STEERING OIL PIPING(2/3)
e = £ % |
No. Part No. Description Oty Remark

TRRAS A

145



H#HER (3/3) (PD165Y,PD165YS)
STEERING OIL PIPING(3/3)

o R /AR RN

EDE YL ]

146



#HER (3/3) (PD165Y,PD165YS)

STEERING OIL PIPING(3/3)
#e| m= 5 % ma
No. Part No. Description Remark
Qty .

1 | T24.49-3 HEERR JOINT BOLT 4

2 | JB982 AEHE WASHER ASS’Y

3 | T24.49.13[1] W TUBE 4

4 | o7211-51016 BarE sk NIPPLE 4

5 | 07002-01623 oH O-RING 4

6 GB93 #MH 10 WASHER 7

7 | 6B5783 ¥R M10x55 BOLT 2

8 | 07042-20108 R PLUG 5

9 T24. 49. 10 e TUBE 1

10 | GB1235 0 JEHl 34x3.5 O-RING 1

11 | 6B1235 0 /&M 31x3.5 O-RING 1

12 | GB5782 174 M10x60 BOLT 3

13 | 144-49-16101 RER RELIEF VALVE 1

14 | T24.49. 34 e TUBE 1

15 | 07211-50508 27k NIPPLE 4

16 | 07002-00823 oM O-RING 4

17 | T24.49-4 B2k ELBOW 4

18 | GB6172 SR £} M8 NUT 4

19 | GB5783 B M10x25 BOLT 2
20 | GB5782 R M12x50 BOLT 6

21 | GB93 3 12 WASHER 6
22 | T19-49. 1-1 Bh SHIM 1
23 | 124.49.46 e TUBE 2
24 | GB1235 0 Ml 22x2. 4 O-RING 1

25 | T24.49.45 e TUBE 1

26 | 07000-02014 o O-RING 1

147



2. BYARA

CONTROL SYSTEM

148



MRMIBEIFF (172) (PD165Y-1)
FUEL CONTROL LEVER

20

149



150

MR HIFF(1/2) (PD165Y-1)

FUEL CONTROL LEVER
F5 B s % K HE | WE
No. Part No. Description Q’ty | Remark
1 01052-51265 R M12X 65 BOLT 1
2 | 6B97.1-85 # 12-140HV WASHER 1
3 | T21.43.1-10 A% SPRING 1
4 | T24.43A.3.6 12 E:4 DISK 1
5 | 04020-00616 ERLH 6X 16 PIN 2
6 |T121.43.1-2 HE FACING 2
7 T21.43.1.4 R BRACKET 1
8 | GB5783 SR M8 X 35 BOLT 2
9 | GB6170 R M8 NUT 2
10 | GB5782 $BR M12X 25 BOLT 2
11 | GB93-87 HE 12 WASHER 2
12 | T24.43A.3.1 R LEVER 1
13 | T21.43.1-3 -1 COVER 1
14 | 01593-11210 R M12 NUT 1
15 | GB91-86 FF I8 3X30 PIN 1
16 | 09304-01250 BF KNOB 1
17 | T24.43A.3-1 Xk YOKE 1
18 | GB91-86 FOH1.5X10 PIN 1
19 | GB882 #6X20 SHAFT 1
20 | T24.43A.3-2 % SHAFT 1
21 | 6B91-86 FO2X15 PIN 1
22 | GB6178 R 13 M8 NUT 1
23 | JB/7Q3845-86 | XAk SIBK8S/QU8 END,ROD 1
24 | GB5783 R M10X 30 BOLT 2
25 | GB93 #1810 WASHER 2
26 | T24.43A.3.3 b2 3 BRACKET 1




R HEETHA (2/2) (PD165Y-1)
FUEL CONTROL LINKAGE

16 15 12

14

151



BRI EEFALE (2/2) (PD165Y-1)

FUEL CONTROL LINKAGE
FF5 B 5 % S BE | K&
No. Part No. Description Q’ty | Remark
1 GB91 FFO® 2X15 PIN 3
2 | GB6178 21 M8 NUT 3
3 | JB/ZQ3845-86 | ¥k SILBKSS END,ROD 2
/QM8 A&
4 | 01508-20805 3533 NUT 2
5 T24.43A.3.5 ZrhaE ABSORBER 1
6 JB/2Q3845-86 | Xl SIBK8S/QM8 END,ROD 1
-7 | 6B6170 213 M8 NUT 2
8 T24A.43.3.2 EATHMS LEVER 1
9 | ocB93 #H 10 WASHER 4
10 | GB5783 B # M10X 30 BOLT 4
11 | T24A.43.3.5 BATAY LEVER 1
12 | T24.43A.3.4 ¥ LEVER 1
13 | T24.43.3-9 X BiR PLATE 1 Fsem
T24. 43A. 3-3 X a® PLATE 1 B
14 | GB882 H4%h B6 X 22 PIN 1 Freem
GB882 %0 B8 X 22 PIN 1 B A
15 | GB97.2 #HE 6 WASHER 1 X
GB97. 2 #3 WASHER 1 EE s
16 | GB91 FOH1.6X12 PIN 1 R
GB91 FOM3.2X18 PIN 1 oL |

152




WREBER (PD165Y-1)
DECELERATOR PEDAL

153



154

RE R (PD165Y-1)
DECELERATOR PEDAL

Fg 5 £ " HE | B3

No. Part No. Description Q’ty | Remark
1 GB1152 AR M10X 1 FITTING 2
2 | T24.43.3.13 W B PEDAL 1
3 GB1099 @5X7.5X19 KEY 1
4 06122-02004 i SEAL 4
5 | GB290 k& 57941/20R  BEARING 2
6 T24A. 43. 3-2 BE COVER 1
7 | 6B894.1 P45 20 WASHER

-8 | GB5783 2 H M8 X 30 BOLT 3
9 GB6170 ¥R} M8 NUT 6
10 | GB93 BEs WASHER 3
11 | T24.43.3.14 i3 ROCKER 1
12 | GBIl B2x24 PIN 2
13 | 43-101 # WASHER 2
14 | 43-100 Bk END 2
15 | T24.43A.3.2 wAAH LEVER 1
16 | GB5783 B8 M10X 30 BOLT 2
17 | GB93 #0810 WASHER 2
18 | T24.43.3-10 YREUE K END 1
19 | T24A.43.3.1 F LEVER 1
20 | 01508-20805 B NUT 2
21 | T24.43.3-2 WREUE K END 1
22 | GB91 #2x15 PIN 2
23 | B6178 R M8 NUT 2
24 | JB/2Q3845-86 | XA SIBK8S/QM8 END,ROD 1
25 | T24A.43.3.4 | #F LEVER 1
26 | JB/ZQ3845-86 | %A SILBKSS END,ROD 1

/QM8 £

27 | T21.43.1-9[1] | #% SPRING 1




R EIFF (172) (PD165Y-1 BE e R BIHLE )
FUEL CONTROL LEVER

ﬁ/ 26
S
f% O
@:/22

155



156

RAMIEHIFF(1/2) (PD165Y-1 BL E2ERBIHLEF)

FUEL CONTROL LEVER
FE 5 % 8 HE | KB E
No. Part No. Description Q’ty | Remark
1 01052-51265 R H M12 X 65 BOLT 1
2 GB97. 1-85 8 12-140HV- WASHER 2
3 | T21.43.1-10 BE SPRING 1
4 T24.43A.3.6 5% DISK 1
5 | 04020-00616 e k::] PIN 2
6 T21.43.1-2 whH FACING 2
7 | T21.43.1.4 ¥4 BRACKET 1
8 | GB5783 Rk M8 X 35 BOLT 2
9 | GB6170 R £ M8 NUT 2
10 | GB5782-86 $B# M12X 25 BOLT 2
11 | GB93 B 12 WASHER 2
12 | T24.43A.3.1 RGN LEVER 1
13 | T21.43.1-3 # COVER 1
14 | 01593-11210 525 M12 NUT 1 7B 445tk
15 | GB91-86 FOH PIN 1 EHRE
16 | 09304-01250 £2F KNOB 1
17 | T24.43A.3-1 Xk YOKE 1
18 | GB91-86 FOH1.5X10 PIN 1
19 | GBa1 FOH2X16 PIN 1
20 | GB882 44%h B6 X 22 PIN 1
21 K M8 X 100~ SHAFT 1
M16X 1. 5-2000
22 | 01598-00608 3533 NUT 2
23 | T24.43C.3.4 B SEAT 1
.24 | T24.43C.3-1[1] | A% SPRING 1
25 | T24.43C. 3-2 J SEAT 1
26 | T24.43C.3.2 HEA BOX 1




R EIFF (2/2) (PD165Y-1 Be L& RN EH)
FUEL CONTROL LEVER

157



158

R (2/2) (PD165Y-1 B2 L2e R ZHLE )

FUEL CONTROL LEVER
Fs B 5 % R HE | KE
No. Part No. Description Q’ty | Remark
1 GB1152 JHFF M10X 1 FITTING 2
2 T24.43.1.13 B PEDAL 1
3 GB1099 B5X7.5%X19 KEY 2
4 GB894. 1 488 20 WASHER 1
5 06122-03504 ES) SEAL 4
6 GB290 HBh4A& 57941/20R  BEARING 2
7 GB5783 §R4 M8 X 30 BOLT 2
.8 T24.43.3. 14 ¥ LEVER 1
9 GB91 B 2x24 PIN 1 K24
10 | 43-100 ;-2 JOINT 1
11 | GB93 3E 10 WASHER 1
12 | T24.43C.3-5 L F2g; D JIONT 1
13 | GB6170 ¥R 5 M6 NUT 2
14 | T24.43C.3-9 0k 13 LEVER 1
15 | T24.43C.3-7 XK PLATE 1
16 | GBIl FOH3.2X14 PIN 3
17 | GB882 % 8x 22 PIN 3
18 | T24.43C.3.3 FLFF LEVER 1
19 | 06122-01603 MAEH SEAL 4
20 | GB T12764 Bh& HK1614 BEARING 3
21 | T24.43C.3-3 #h WASHER 2
22 | 01598-00800 R NUT 2
23 | 04248-30811 ¥ LEVER 1
24 | 01508-40805 L 38 NUT 1
25 | 04211-20844 X% PLATE 1
26 | T24.43C. 3-8 X iR PLATE 1
27 | T24.43C.3.1 ' BRACKET 1
28 | T24.43C.3-6 X PLATE 1




MRmEEIFF (2/2) (PD165Y-1 FE_ 2R BHLE D

FUEL CONTROL LEVER
| #= E S % 3 X | W

No. Part No. Description Q’ty | Remark
29 | T24.43C.3.5 52 BRACKET 1

30 | GB5783 R4 M10X 20 BOLT 2

31 | GB97 $H 10 WASHER 2

32 | GB6172-86 SR M10 NUT 2

33 | T21.43.1-9(1] | A% SPRING 1

34 | T24A.43.3-2 LiE COVER 1

159



160

MMmIBEFF (172) (PD165YS-1)
FUEL CONTROL LEVER

20




PRmFEEIFF(1/2) (PD165YS-1)

FUEL CONTROL LEVER
G & % * e S
No. Part No. Description Q’ty | Remark
1 01052-51265 $RH M12X 65 BOLT 1
2 | GB97.1-85 4/ 12-140HV WASHER 2
3 T21.43.1-10 BT SPRING 1
4 | T24.43A.3.6 IE= DISK 1
5 | 04020-00616 SERLR 6X 16 PIN 2
6 | T21.43.1-2 A FACING 2
7 | T21.43.1.4 ¥4 BRACKET 1
8 | 6B5783 $R# M8 X 35 BOLT 2
9 |ecB6170 R M8 NUT 2
10 | GB5782 IR M12X 25 BOLT 2
11 | 6B93-87 #HE 12 WASHER 2
12 | T24.43A.3.1 IR LEVER 1
13 | T21.43.1-3 # COVER 1
14 | 01593-11210 $R 5 M12 NUT 1
15 | GB91-86 FFEH# 3X30 PIN 1
16 | 09304-01250 BF KNOB 1
17 | T24.43A.3-1 Xk YOKE 1
18 | GB91-86 FOH1.5X10 PIN 1
19 | GB882 #6x20 SHAFT 1
20 | T24.43A.3-2 L% SHAFT 1
21 | GB91-86 FOH2X15 PIN 1
22 | GB6178 SR M8 NUT 1
23 | JB/ZQ3845-86 | X kA& SIBK8S/QM8 END,ROD 1
24 | GB5783 §RH M10X 30 BOLT 2
25 | GB93 #0810 WASHER 2
26 | T24.43A.3.3 B BRACKET 1

161



R HETFHA (2/2) (PD165YS-1)
FUEL CONTROL LINKAGE

162



MR EIEMAA (2/2) (PD165YS-1)

FUEL CONTROL LINKAGE
F5 =1 % w HE | HE
No. Part No. Description Q’ty | Remark
1 GBI1 FOH2X15 PIN 3
2 GB6178 R M8 NUT 3
3 JB/7Q3845-86 | <¥ishH& SILBK8S END,ROD 2
/QM8 %2
4 01508-20805 B NUT 2
5 T24.43A.3.5 Zrha ABSORBER 1
6 JB/7Q3845-86 | <¥#hiA& SIBK8S/QM8 END,ROD 1
7 GB6170 1213 M8 NUT 2
8 T24A.43.3.2 B4 LEVER 1
9 GB93 #H 10 WASHER 4
10 | GB5783 $RH2 M10X 30 BOLT 4
11 ] T24A.43.3.5 BAFAY LEVER 1
12 | T26.43A.3.1 ¥ LEVER 1 bt
T26.43A.3. 1 FF LEVER 1 BB T
13 | T24.43.3-9 X AR PLATE 1
14 | GB882 HiBh B6X 22 PIN 1
15 | GB97.2 #H 6 WASHER 1
16 | GB91 FOH 1.6X12 PIN 1
17 | T24A.43.3-1 I mEoL s LEVER 1

163



IR (PD165YS-1)
DECELERATOR PEDAL

164



RBoEEHR (PD165YS-1)
DECELERATOR PEDAL

F5 B 5 % ® ¥E | W E
No. Part No. Description Q’ty | Remark

1 GB1152 AR ML0X 1 FITTING 2
2 T24.43.3.13 R BEAR PEDAL 1
3 GB1099 B5XT7.5X19 KEY 1
4 06122-02004 T SEAL 4
5 GB290 HRBhEA& 57941/20R  BEARING 2
6 T24A. 43. 3-2 HE COVER 1
7 GB894. 1 P48 20 WASHER

8 GB5783 R M8 X 30 BOLT 3
9 GB6170 8 £} M8 NUT 6
10 | GB93 #MEs WASHER 3
11 | T24.43.3.14 FF ROCKER 1
12 | GB9L 242X 24 PIN 2
13 | 43-101 B WASHER 2
14 | 43-100 7k END 2
15 | T24.43A.3.2 BATAMG LEVER 1
16 | GB5783 24 M10X 30 BOLT 2
17 | GB93 WASHER 2
18 | T24.43.3-10 END 1
19 |7T26.43.3.2 ¥ LEVER 1
20 | 01508-20805 R NUT 2
21 | T24.43.3-2 Rk END 1
22 | GBI1 #2X15 PIN 2
23 | GB6178 R M8 NUT 2
24 | JB/ZQ3845-86 | X kA& SIBK8S/QM8 BEARING 1
25 | T26.43.3.3 FF LEVER 1
26 | JB/2Q3845-86 | XYiliA& SILBKSS BEARING 1

/M8 2

165



MmEEIFF (1/2) (PD165YS-1 fig_F48)
FUEL CONTROL LEVER

166



MRIMIEHIFF(1/2) (PD165YS-1 R E28)

FUEL CONTROL LEVER
Fs B 5 % & ¥E | W E
No. Part No. Description Q’ty | Remark
1 01052-51265 $RH M12X65 BOLT 1
2 GB97. 1-85 [l 12-140HV WASHER 2
3 T21.43. 1-10 HE SPRING 1
4 T24.43A.3.6 L:E= s DISK 1
5 04020-00616 SE QL4 PIN 2
6 T21.43. 1-2 ilat FACING 2
7 T21.43.1. 4 £ BRACKET 1
8 GB5783 $RH2 M8 X 35 BOLT 2
9 GB6170 ¥R M8 NUT 4
10 | GB5782-86 $BE M12X 25 BOLT 2
11 | GB93 #E 12 WASHER 2
12 | T24.43A.3.1 HITRYHF LEVER 1
13 | T21.43.1-3 # COVER 1
14 | 01593-11210 ¥R M12 NUT 1 & gk
15 | GB91 FFOHS 3X30 PIN 1
16 | 09304-01250 BF KNOB 1
17 | T24.43A.3-1 X8k YOKE 1
18 | GB91-86 FOH1.5X10 PIN 1
19 | 01598-00608 L 33 NUT 2
20 | cB882 % 6x22 PIN 1
21 ik M8 X 100- SHAFT 1
M16X 1.5-2100
22 | GBIl FOH2X14 PIN 1
23 | T24.43C. 3.4 3 SEAT 1
24 | T24.43C.3-1(1] | #%& SPRING 1
25 | T24.43C.3-2 23 SEAT 1
26 | T24.43C.3.2 HEH BOX 1

167



RHEHF (2/2) (PD165YS-1 B2 F28)
FUEL CONTROL LEVER

168



MM EIFF (2/2) (PD165YS-1 B2 F28)

FUEL CONTROL LEVER
F5 B s % R BE | WE
No. Part No. Description Q’ty | Remark
1 GB1152 AR M10X 1 FITTING 2
2 T24.43.3.13 TR BEIR PEDAL 1
3 GB1099 B5X7.5%19 KEY 1
4 GB894. 1 1 20 WASHER 1
5 06122-03504 S SEAL 4
6 GB290 BB 57941/20R  BEARING 2
7 GB5783 R M8 X 30 BOLT 2
8 T24.43.3. 14 FF LEVER 1
9 | GBIl FOH2x2.4 PIN 1
10 | 43-100 Bk END,ROD 1
11 | G6B93 #E 10 WASHER 1
12 | T24.43C.3-5 YREHE K END,ROD 1
13 | GB6170 R M6 NUT 2
14 B4 M8 X 100- SHAFT 1
M16X 1. 5-800
15 | T24.43C.3-7 X O YOKE 1
16 | GB91 FOH3.2X 14 PIN 3
17 | 6B8s2 8 8x 22 PIN 3
18 | T24.43C.3.3 AL LEVER 1
19 | 06122-01603 Bk E S SEAL 4
20 | GB T12764 B HK1614 BEARING 3
21 | T24.43C.3-3 BhH WASHER 2
22 | 01598-00809 ®g NUT 2
23 | 04248-30811 a3 LEVER 1
24 | 01508-00805 R NUT 2
25 | 04211-20844 Xam PLATE 1
26 | T21.43.1-9(1] | A% SPRING 1
27 | T124.43C.3.1 R BRACKET 1

169



RMmEHIFF (2/2) (PD165YS-1 BE E&8)

FUEL CONTROL LEVER
5| BEE % # BE | W
No. Part No. Description Q’ty | Remark
28 | T24.43C.3-6 XK PLATE 1
29 | T24.43C.3.5 b2 BRACKET 1
30 | GB5783 B4 M10X 20 BOLT 2
31 ] GB97 310 WASHER 2"
32 | GB6172-86 S8 £ M10 NUT 2
33 | T24.43C. 3-4 ® PLATE 1
34 | T24A.43-.3-2 | #E COVER 1

170



A (1/2) (PD165Y-1,PD165YS)

GEARSHIFT LEVER
l\é
o &F 1y % |
P 32
g\4 15 P N

171



172

A (1/2) (PD165Y-1,PD165YS)

GEARSHIFT LEVER
5| BE £ # ¥R | W2
No. Part No. Description Q’ty | Remark

1 T21A.43.2.1 AR SHIFT PLATE 1
2 GB97. 1 #4 8-300HV-Zn.D  WASHER 4
3 GB818 ¥R4T M8 X 16-Zn. D SCREW 4
4 09304-01240 #F KNOB 1
5 09361-01460 HE BUSHING 1
6 T24.43A.1.3 BHHT LEVER 1
7 GB879 BRI 5X30 PIN,SPRING 1
-8 GB894. 1 #4820 RETAINER 1
9 GB304. 7-81 KA HhA& GE20C END, ROD 1
10 | GB893.1 41 35 RETAINER 1
11 | T24.43A.1.2 Bk CAP, BEARING 1
12 | GB5783 $RH M10X 20 BOLT 4
13 | GB93 #E 10 WASHER 4
14 | T24.43A.1.1 BARK CASE,CONTROL 1
15 | GB5783-86 $RH M12X25 BOLT 4
16 | GB93 #HE 12 WASHER 4
17 | T24.43.1.4 ¥ LEVER 1

18 | JB/ZQ3845-86 | X¥i#hA& SIBK 10S/QB END, ROD
M10X1.25 5
19 | 01593-11008 $B 1 M10X 1. 25 NUT 7
20 | cB91 FOM2x18 PIN, COTTER 6
21 | GB6173 $RE M10X 1. 25 NUT 6
22 | 04245-41013 53 LEVER 2
23 | T24.43.1.701] | # LEVER 1
24 | 6B290-84 B/ 57941/20K BEARING 4
25 | 06122-02004 #HE SEAL 6
26 | T24.43.1.8 Lin LEVER 1
27 | GB1099 B5X7.5X19 KEY 1




B (1/2) (PD165Y-1,PD165YS)

GEARSHIFT LEVER
Fs B s % " ¥E | M
No. Part No. Description Q’ty | Remark
28 | 124.43.1.5 X5 SUPPORT 1
29 | T24.43.1.6[1] | #F LEVER 1
30 | GB1153-74 R 60° M10X1 FITTING,GREASE 1
31 | GB5783 B8 M12X 30 BOLT 3
32 | JB/7Q3845-86 | XM SIBK 10S/QB  END, ROD 2
M10X1.25 &
33 | 01508-21006 R NUT 2
34 | T24.43.1-5 R SCREW 1
35 | T24.43.1-2 R SCREW 1
36 | T24.43.1-3[1] | &E&EK COUPLING 1
37 | GB9T7.1 $H WASHER 1
38 | GB91 FFEHS 3X20 PIN, COTTER 1

173



ZHEBEM (1/2) (PD165Y-1,PD165YS)
GEARSHIFT LEVER

174



BEYEM (1/2) (PD165Y-1,PD165YS)

GEARSHIFT LOCK LEVER
Fg "5 % 8 $E | WE
No. Part No. Description Q’ty | Remark
1 GB91 FO4 1.6X10-Zn.D PIN, COTTER 4
2 GB97. 1 $/ 6-140HV-Zn.D  WASHER 4
3 T24. 43A. 1-1 EF LEVER 1
4 T24.43A. 1.4 BT LEVER 1
5 09305-00800 FH HANDER 1
6 T19.43.3. 10 FF LEVER 1
7 GB882 4% 16X 55 PIN 1
8 GB91 FFOR 4%26 PIN, COTTER 1
9 43-120 E: 5 SPRING 1

175



H\EEFF (PD165Y-1,PD165YS)
STEERING CONTROL LEVER

176



M4 (PD165Y-1,PD165YS)

STEERING CONTROL LEVER
Fs & 8 % R ¥E | K3
No. Part No. Description Q’ty | Remark
1 T19-43. 2. 31 FW HANDER 2
2 T19-43.2-5 L3432 NUT 2
3 T24.43A.2.3 | ¥ LEVER 1
4 T24. 43A. 2. 4 FF LEVER 1
5 09311-31237 B 4 BUMPER 2
6 GB6170 %5} M12-8-Zn. D NUT 2
7 T24.43A.2.1 " ] PLATE 1
8 GB5783 R4 M8 X 25-Zn BOLT 4
9 GB97. 1 8 8-300HV-Zn WASHER 4
10 | 06122-02004 i SEAL 4
11 | 06120-02016 BEHHA BEARING 4
12 | T19-43.2.15 L] SHAFT 1
13 | GBIl 42X 16-Zn PIN 2
14 | GB6178 Y8 & M8-Zn.D NUT 2
15 | GB93 H#H 10-Zn WASHER 3
16 | GB5783 B8 M10X 25-Zn BOLT 3
17 | T19-43.2-7 FrEEk END.ROD 2

177



¥\ REZEZIEE (22) (PD165Y-1,PD165YS)
STEERING AND BRAKE LINKAGE

178



i REIhEESHEE (2/2) (PD165Y-1,PD165YS)

STEERING AND BRAKE LINKAGE

Fs 5 % i BE | B E
No. Part No. Description Q’ty | Remark
1 GB882 F%h 1440 PIN 4
2 | GBIl FFOH 4X25 PIN 4
3 04211-21478 X a® YOKE 2
4 | T124.43.2.2 ¥ LEVER 2
5 GB6171 W MI4X 1.5 NUT 2
6 01508-21408 R MI4X1.5 NUT 2
7 | 04221-21478 X AR YOKE 2
8 T24.43.2.6 ¥ LEVER 2
9 GB5783 $®# M12X45-Zn.D  BOLT 2
10 | GB93 3 12 WASHER 2
11 | GB97 FOH3.2X18 PIN 2
12 | T24.43A.2-1 XAk YOKE 2
13 | GB882 H#5A10X28 PIN 2
14 | GB6170 R} M8 NUT 2
15 | GB5783 $R# M14X45-Zn.D  BOLT 2
16 | T24.43A.2-2 PER PLATE 1
17 | T24.43A.2.2 X BRACKET 1
18 | GB5782 4R M10X 40-Zn BOLT 2
19 | GB93 #/ 10-Zn WASHER 2
20 | 79-76 2.3 CLAMP 2
21 | 79-75 - $.3 CLAMP 2
22 | GB6170 813 M10-Zn NUT 2
23 4l M8 X 50- SHAFT 1
M16-1500
24 Kk M8 X 50- SHAFT 1
M16-1400

179



HIZIER (PD165Y-1,PD165YS)
BREAK PEDAL

180



HIZhBEHR (PD165Y-1,PD165YS)
BREAK PEDAL

F5 2 % R BE | WE
No. Part No. Description Q’ty | Remark
1 T24.43A.4. 1 b2 BRACKET 1
2 T24. 43A. 4-2 ® PLATE 1
3 GB93 B8 WASHER 6
4 | GB5783 $BH M8 X 25 BOLT 6
5 T24.43.2. 10 B PEDAL 1
6 09311-31237 T ABSORBER 2
7 GB6170 YR EF M12-8 NUT 2
8 GB1153-74 HF 90° M10X 1 FITTING 2
9 T24. 43. 2-9 8 SHAFT 1
10 | GB5783 $R# M12X 45 BOLT 3
11 | 6B93 B 12 WASHER 3
12 | GB1099-79 f10X13X32 KEY 5
13 | 06122-03504 it SEAR 6
14 | GB290-84 WEH B 67941/35 BEARING 4
15 | 43-22 we ROCKER 1
16 | T24.43A.4-1 HE SPRING 1
17 | GB882 4%k B14X 40 PIN 2
18 | GB91 FOH4X25 PIN 2
19 | 04211-21478 X ot YOKE 1
20 | GB6IT1 R MI4AXL1.5 BUT 1
21 | 04248-31433 FF LEVER 1
22 | 01508-21408 WP M14X 1.5 NUT 1
23 | 04221-21478 X A% YOKE 1
24 | T24.43.2.7 ¥ LEVER 1
25 | T24.43A.4-3 L SHAFT 1
26 | GB5783 RE: M14X 40 BOLT 4
27 | 6B93 #H 14 WASHER 4
28 | GB97.1 B 14-300HV WASHER 4

181



182

EZE /M (PD165Y-1,PD165YS)
PARKING BRAKE LEVER

6
% p 25
A A e



& wHF (PD165Y-1,PD165YS)

PARKING BRAKE LEVER
F5 B 5 % R ¥E | W E
No. Part No. Description Q’ty | Remark
1 | 09305-00800 |#BF KNOB 1
2 | 6B5783 R M8 X 25 BOLT 2
3 | 6B93 $H 8 WASHER 2
4 | 43-56 LA LEVER 1
5 |SF-1 HE BUSHING 2
6 43-55 F LEVER 1
7 | 6B1099-79 #5X6.5X16 KEY 2
8 GB91 FORI2X16 PIN 2
9 | cB6170 B3 M8 NUT 1
10 | JB/2Q3845-86 | X A& SIBKBS/QMB BEARING 2
11 | GB6170 ¥R M8 X 1: 25 NUT 2
12 | T24.43.2-1 ¥ LEVER 1
13 | 43-53 FF LEVER 1
14 ] T24.43.2.11 # LEVER 1
15 | T24.43.2.12 i BRACKET 1
16 | GB93 #HE 12 WASHER 5
17 | GB5783 $RH M12X 35 BOLT 2
18 | T24.43.2.4 ¥ LEVER 1
19 | T24.43.2-10 | #F 1
20 | oBo1 FOH4X25 PIN 1
21 | cBss2 #B14X35 PIN 1
22, | T24.43.2.5[1] | X BRACKET 1
23 | GB5783 $R# M12X 30 BOLT 3
24 | 124.43.2-7 L] PIN 1
25 | 6B91 FOH3IX16 PIN 1
26 | T24.43.2-6 5 SPRING 1
27 | T24.43A.4.2 b2 BRACKET 1

183



6. ITERSAE

TRAVEL SYSTEM

184



£7%22 (PD165Y, PD165YS)
TRACK FRAME

185



186

4788 (PD165Y, PD165YS)

TRACK FRAME
FFE B 2 7 HE | W
No. Part No. Description Q’ty | Remark
1 T24.30.8 BELE (B FRAME,TRACK,L.H 1
T24.30. 13 BER (B FRAME,TRACK,R.H 1
2 | 124.30-9 HE BUSHING 2
3 | 124.30-2 B SEAL 4
4 | T24.30-8 el PIN 2
5 GB1152 HAF M10X 1 FITTING,GRESE 2
6 | T124.30-6 PR (%) GUARD,L.H 1
T24. 30-7 PR (B GUARD,R.H 1
7 GB5783 R4 M20X50 BOLT 8
8 JB/2Q3756-8 220 WASHER 8




5k S3HL#9 (PD165Y, PD165YS)
RECOIL SPRING

187



188

3k H¥HL# (PD165Y, PD165YS)

RECOIL SPRING
s B 5 % R HE | B
No. Part No. Description Q’ty | Remark
1 T24.30. 2.1 B YOKE,FRINT IDLE 2
2 GB5782 $R e M16X55 BOLT 4
3 | 6B5782 ¥R M16 X 70 BOLT 8
4 | 6B93 HELE 16 WASHER,SPRING 12
5 ] T24.30.2.2 BN ROD 2
6 T24. 30. 2-2 -2 WASHER 2
7 T24. 30. 2-1 iR PLATE,LOCK 2
8 | GB5783 $RE M20 X 45 BOLT 2
9 | ocB5783 R M12X40 BOLT 12
10 | GB93 #E 12 WASHER,SPRING 12
11 | GB1235 0 %M 80X5.7 O-RING 2
12 | T24.30.2.4 7k i CYLINDER 2
13 | 30-78 T LUBRIGATOR 2
14 | T24.30.2-15 A PISTON 2
15 | Q/ZB248-77 YX Fe# 2@ D=70 PACKING 2
16 | GB894.1 $4/8 58 RING 2
17 | T24.30.2-16 gL | WASHER 2
18 | T24.30.2-5 AT PILOT 2
19 | T24.30.2-13 & & COVER 2
20 | GB5783 R M12X 25 BOLT 8
21 | GB93 HELME 12 WASHER,SPRING 8
22 | 124.30.2-17 # (&) COVER,LH 1
23 | T24.30.2-18 # (R COVER,RH 1
24 | HG4-692-67 i3 PDI5X 125X 12  SEAL,OIL 2
25 | 124.30.2.3 b2 BRACKET 2
26 | GB5783 R M20X 55 BOLT 12
27 | 6B93 i 20 WASHER,SPRING 12
28 | T24.30.2-7 KRR SPRINGRECOIL 2




2k iHL#g (PD165Y, PD165YS)

RECOIL SPRING
2| m= % K R | WO
No. Part No. Description Q’ty | Remark
29 T24. 30. 2-6 i ROD 2
30 T24. 30. 2-8 =30):n PILOT 2
31 GB6171 ¥R M36X 3 NUT 2
32 T24. 30. 2-12 BUER PLATE,LOCK 2
33 | 6B5783 $RE M10X 20 BOLT 2
34 GB93 #E 10 WASHER,SPRING 2
35 T24. 30. 2-9 JE # iR COVER 2
36 T24. 30. 2-10 8 PACKING 2
37 GB5783 B M12X 25 BOLT 8
38 GB93 HIEEME 12 WASHER,SPRING 8
39 T24. 30. 2-19 B® GASKET 2
40 GB1152 AT FITTINGGREASE 4
41 T24. 30. 2-14 HEE BUSHING 4
42 T24. 30. 2-4 TaFF ROD 2
43 T24. 30. 2-3 WE BUSHING 2

189



&% 4% (PD165Y, PD165YS)
TRACK FRAME COVER

190



5% %% (PD165Y, PD165YS)

TRACK FRAME COVER
Fs B 5 % #* HE | WX
No. Part No. Description Q’ty | Remark

1 T24.30-1 R (&) COVER,LH 1

T24. 30-2 RE (B COVER,RH 1
2 | 6B5783 ¥8# M12X30-Zn.D  BOLT 6
3 | 6B93 FEELM 12-7n.D  WASHER,SPRING 6
4 | GB96 #8 12-100HV-Zn.D WASHER 6
5 | T24.30.6 HRE (X COVER,LH 1
5 T24. 30. 7 HRE () COVER,RH 1
6 | GB5783 $8# M12X30-Zn.D  BOLT 4
7 GB93 LM 12-In.D WASHER,SPRING 4
8 GB5783 424 M14X100-Zn.D BOLT 2
9 GB93 ¥F4M 14-In.D  WASHER,SPRING 2
10 | 01643-31445 #8114 WASHER 2
11.- | GB5783 $8# M12X30-Zn.D  BOLT 4
12 | GB93 PFHM 12-2n.D  WASHER,SPRING 4
13 | GB96 #M 12-100HV-Zn.D WASHER 4
14 | T24.30.4 hE (%) COVER,LH 1
14 | T24.30.5 hRE (A COVER,RH 1
15 | GB5783 $8# M12X30-Zn.D  BOLT 8
16 | GB93 PELM 12-7n.D  WASHER,SPRING 8
17 ] GB96 # 12-100HV-Zn.D WASHER 8
18 | GB5783 SR M10X 40 BOLT 2
19 | GB93 #8 10 WASHER 2
20 | GB93 #0810 WASHER 2
21 | GB91 FO42.5X25 PIN,COTTER 2
22 | T24.30.11 X& (F SUPPORT,L.H 1
22 | T24.30.12 X% (B SUPPORT,R.H 1
23 | GB5783 Y8# M20X50-Zn.D  BOLT 4
24 | 01643-32060 #E 20 WASHER 4

191



192

4% (PD165Y, PD165YS)

TRACK FRAME COVER
G 5 % * HR | K3
No. Part No. Description Q’ty | Remark
25 | GB5783 ¥R M22X50 BOLT 8
26 | GB93 U 22 WASHER,SPRING 8
27 | T24.30-4 B BOLT 2
28 | T24.30-5 = COLLAR 2
29 | 01590-13033 $2 5} M30 NUT 2
30 | GB91 255X 60 PIN,COTTER 2




5] 5% (PD165Y, PD165YS)
FRONT IDLER

193



194

B3| &% (PD165Y, PD165YS)

FRONT IDLER
Fs B 5 % i HE | HE
No. Part No. Description Q’ty | Remark
T24.30. 1 51 R B FRONT IDLER 2
ASS’Y

1 T24.30.1.1.2 | 3188%#% IDLER 2
2 T24.30.1.1-6 | 31 S%H# SHAFT,IDLER 2
3 T24.30.1.1-1 | &% PLUG 2
4 07000-03055 0 &S O-RING 4
5 T24.30.1.1-2 | &%& BUSHING 4
6 T24.30.1.1.1 | #%E BUSHING 4
7 GB879 HER5X12 PIN,ROLL 4
8 GB1235 0 &M 115X5.7 O-RING 4
9 | GB5783 #2# M10X30-Zn BOLT 24
10 | GB93 28 10 WASHER,SPRING 24
11 | T24.30.1.1-5 | #HHF RINGSEAL 8
12 | T24.30.1.1-4 |OFEH O-RING 8
13 | T24.30.1-1 K% BRACKET,L.H 2
14 | T24.30.1-5 TRAER PLATE,GUIDE 2
15 | T24.30.1-2 AR BRACKET,R.H 2
16 | T24.30.1-5 351 PLATE,GUIDE 2
17 | T24.30.1-3 SEALH PIN.DOWEL 4
18 | GB6171 $8 5 M16X 1. 5-Zn NUT 4
19 | GB97.1 B 16 WASHER,SPRING 4
20 | GB93 #0816 WASHER,SPRING 16
21 | 124.30.1-4 kg SHIM 20
22 | T24.30.1-6 # COVER 4
23 | GB5783 242 M16X 50-Zn BOLT 16




¥ (PD165Y, PD165YS)

CARRIER ROLLER
21
22
0 M,
& 3/24

195



196

% (PD165Y, PD165YS)

CARRIER ROLLER
) 5 % # Hi | Mo
No. Part No. Description Q’ty | Remark
1 | T24.30.3-7 Eirtcd o S ROLLER,CARRIER 4
2 | T24.30.3-1 FEHERRM SHAFT,CARRIER 4
ROLLER
3 | GB297-64(7210E) | #FIAsERFHMA BEARINGROLLER 8
4 | T24.30.3-4 B NUT 4
5 | T24.30.3-5 I RING 4
6 | T24.30.3-6 £l COVER 4
7 | 07000-03085 (F7: O-RING 4
8 | GB5783 R M10X 25 BOLT 12
9 |6B93 #8 10 WASHER,SPRING 12
10 | T24.30.1.1-5 FH®T RINGSEAL 8
11 | T24.30.1.1-4 §i7: O-RING 8
12 | T24.30.3-3 EHHT SEAT,SEAL 4
13 | T24.30.3-2 HhER COLLAR 4
14 | 07000-03120 WFi7: O-RING 4
15 | 07000-03055 0 %M 61X3.5 O-RING 4
16 | GB119 BEER D6X 16 PIN,DOWE 8
17 | 04020-00616 B PIN,DOWE 4
18 | GB894 44 60 RING 4
19 | T24.30.1.1-1 L83 PLUG 4
20 | T24.30-3 Eirt iy SUPPORT,CARRIER | 4
ROLLER
21 | GB5782 $R#: M18X80-Zn.D BOLT 8
22 | GB93 # 18-Zn.D WASHER,SPRING 8
23 | 6B5783 SR M16X45-Zn.D BOLT 16
24 | GB93 #/8 16-Zn.D WASHER,SPRING 16




S EH® (PD165Y, PD165YS)
TRACK ROLLER

197



198

FE# (PD165Y, PD165YS)
TRACK ROLLER

F5 B 5 % w ¥E | B E
No. Part No. Description Q’ty | Remark
1 T24.30.9.1 BIAXERE TRACK ROLLER, 8
SINGLE FLANGE
2 T24. 30. 10. 1 SUAZ B TRACK ROLLER, 4
DOUBLE FLANGE
3 T24. 30.9-3 XERH SHAFT,TRACK 2
ROLLER
4 T24.30.1.1-2 | &%E BUSHING 24
5 T24.30.1. 1.1 | #HE BUSHING 24
6 GB879 HER 5X12 PIN,SPRING 48
7 | 6B1235 0 M 115X5.7 O-RING 24
8 | GB5783 424 M10X 30-Zn BOLT 144
9 GB93 HELME 10 WASHER,SPRING 144
100 | T24.30.1.1-5 | HEHEH RINGSEAL 24
11 | 124.30.1.1-4 | oReEHE O-RING 48
12 | T24.30.9-2 XERA® COLLAR,INNER 12
13 | T24.30.9-4 X ERSN & COLLAR,OUTER 12
14 | 07000-03055 (0Fi 7 O-RING 24
15 | T24.30.9-5 EEE2N RING 24
16 | T24.30.1.1-1 | 4RE PLUG 12
17 | T24.30.9-1 4 KEY 12
18 GB5783 $R 42 M18X65-10.9-Zn  BOLT 48
19 | GB93 HELME 18 WASHER,SPRING 48




JBH (PD165Y)
TRACK

199



JB# (PD165Y)

TRACK
Fs 5 £ R R | BE
No. Part No. Description Q’ty | Remark
1 T24. 32A-8 B SHOE , TRACK 74
2 | 124.32a-1 AR LINK,TRACK,R.H 74
3 | 124.324-2 AT LINK,TRACK,L.H 74
4 | T24.32A-3 HE BUSHINGREGULAR 72
5 | T24.32A-4 i Bt PIN,REGULAR 72
6 | T24.32A-5 AWHE BUSHINGMASTER 2
7 | T24.324-6 s SEAL,DUSTMASTER 4
8 | T24.32A-7 RATH PIN,MASTER 2
9 | GB5785 §84# M20X 1.5X60 BOLT 296
10 | GB6176 B M20X 1.5 NUT 296

200



JB# (PD165YS)
TRACK

201



J8+ (PD165YS)

TRACK
FF5 B 5 % R ¥E | K E
No. Part No. Description Q’ty | Remark
1 | T26.32A-2 R SHOE , TRACK 88
2 | GB5785 §2 8 M20X 1.5X65 BOLT 352
3 | GB6176 $RE M20X 1.5 NUT 352
4 | T24.32A-2 R LINK,TRACK,L.H 88
5 | T24.32A-1 AENT LINK,TRACK,R.H 88
6 | T24.32A-3 HE BUSHINGREGULAR 86
7 | T24.32A-6 R SEAL,DUST,MASTER 4
8. | T24.32A-4 i Kiigic PIN,REGULAR 86
9 | T24.32A-5 AYHE BUSHINGMASTER 4
10 | T24.32A-7 RATH PIN,MASTER 2

202



452 (PD165Y, PD165YS)
EQUALIZER BAR

203



204

452 (PD165Y, PD165YS)
EQUALIZER BAR

P 21 % i HE | W
No. Part No. Description Q’ty | Remark

1 T24.50. 1 PR EQUALIZER 1

2 T24.50-1 HE BUSHING 2

2 T24. 50-4 HE BUSHING 2

3 T24. 50. 2 mEAEH TUBE 1

4 | T24.50-2 B SEAL, DUST 2

5 T24.50-3 L PIN 1

6 | 04082-00514 | HsmiR LOCK 1

7 | 6B5783 28 M14X 35 BOLT 2

8 GB93 HEEE 14 WASHER , SPRING 2

9 07217-50510 | BE kL ELBOW 1

10 | GB1152-19 HFF M10X 1 FITTING , GREASE 1

11 | 07213-50510 | B#:k NIPPLE 1

12 | GB5783 $H M10X 20 BOLT 1

13 | GB93 HEHE 10 WASHER , SPRING 1

14 | 08036-10614 | &E*X CLIP 1




7. BiP3E

PROTECTIVE DEVICE

205



REINPLIF = (PD165Y-1)
ENGINE HOOD AND GUARD

206



RBIHLY & (PD165Y-1)

ENGINE HOOD AND GUARD
Fs 5 £ R ¥E | W

No. Part No. Description Q’ty | Remark
1 T24E. 54. 1 Plkge GUARD 1
2 | cBs5783 88 M20x130-10.9  BOLT 16
3 01643-32060 HE WASHER 16
4 GB93 3 20-Zn WASHER 16
5 T24E. 54. 19 IR PLATE 1
6 | GB5783 R M16x50 BOLT 4
7 GB93 #1816 WASHER 4
8 01643-31645 7)) WASHER 4
9 T24.54.2 E® (= HOOD 1
10 | GB5783 B # M12x30 BOLT 7
11 | GB93 #8 12-Zn WASHER 7
12 | GB97.1 #H 12 WASHER 7
13 | T24.54.18B = HOOD 1

T24.54. 18 = HOOD 1 FEtR

T24. 54. 18C ok} HOOD 1 £5EH
14 | GB5783 §RH M12x30 BOLT 9
15 | GB93 #8 12-7n WASHER 9
16 | GB97.1 2 12 WASHER 9
17 | T24E.54.28[1] | AWK GUARD,R.H 1
18 | T24E.54.27[1] | ZEMiR GUARD,LH 1
T41.54.8 EWR GUARD,LH 1
19 | GB5783 $8# M10x30-Zn.D  BOLT 8
20 | GB93 #8 10-Zn WASHER 8
21 | 6B97.1 #ME 10 WASHER 22
22 | cB882 4 22x55 PIN 2
23 | GB91 FFO4 4x40 PIN 2
24 | T24.54.4 B SUPPORT 1
25 | GB5783 $8# M10x25-Zn.D  BOLT 6

207



208

R EHLHE (PD165Y-1)

ENGINE HOOD AND GUARD
F5 5 % *® HE | K&
No. Part No. Description Q’ty | Remark
26 | GB93 #8 10-Zn WASHER 6
27 | GB5783 $R# M10x20-Zn.D  BOLT 8
28 | T24.54.19 TR B COVER,RH 1
T24. 54. 20 TR (&) COVER,LH 1
29 | T24.54.3 #im HOOK 2
30 | T24.54-16 ® PLATE 2
31 | T24.54.17 aﬁﬂiﬁt CYLINDER SEAT 1




BidP4R (PD165Y-1)
FENDER

209



210

B4R (PD165Y-1)

FENDER
FE | EBE % * e SR
No. Part No. Description Q’ty | Remark

1 T24E. 54. 16 R COVER PLATE 1

T24E. 54.13[1] | &, COVER PLATE 1
2 | 124.54-7 = PLUG 6
3 | 6B5783 R4 M12x30-Zn BOLT 6
4 GB93 #HE 12 WASHER 8
5 GB97. 1 $l 12 WASHER 8
6 | T24E.54-4 R COVER PLATE 1
7 | T24E.54.18 %F ELBOW 2
8 | T24E.54.2 R COVERLH 1
9 T24. 54-5 4 PLUG 14
10 | GB5783 R M12x80-Zn BOLT 2
11 01643-32460 o1 WASHER 2
12 | GB97.1 #8 20 WASHER 2
13 | T24E. 54.17 T POLE 1
14 | T24E.54. 14 b2 BRACKET 1

T24E. 54. 15 b2 BRACKET 1
15 | GB5783 $RE: M18x55-10.9  BOLT 4
16 | 01643-21845 -, | WASHER 4
17 | GB5783 R M24x55-10.9  BOLT 4
18 | 01643-32460 ®hH WASHER 4
19 |GB97.1 #H 16 WASHER 4
20 | cBo3 8 16 WASHER 4
21 | GB5783 R M16x35-Zn BOLT 4
22 | T24E.54.23 b2 BRACKET 1
23 | 124E.54.22 b2 BRACKET 1
24 | 6B5783 R4 M24x45-Zn BOLT 2
25 | 6B93 $l 24 WASHER 2
26 | GB97.1 3 24 WASHER 4




B4R (PD165Y-1)

FENDER
FS 5 % R ¥E | HE
No. Part No. Description Q’ty | Remark

27 | GB5783 R4 M24x45-Zn BOLT 8
28 | GB93 $E 24 WASHER 8
29 | GB5783 8 # M16x40-Zn BOLT 12
30 | GB5783 81 M24x90-Zn BOLT 2
31 | T24E.54.5 #R COVER PLATE 1
32 | T41.54-5 ) WASHER 2
33 | T24.54-18 B RUBBER 6
34 | T24.54.32 52 BRACKET 2
35 | T24.54-14 ® PLATE 2
36 | T24E.54.12[2] | ER&K FENDER,L.H 1
37 | T24E.54.13[2] | ARKR FENDER,R H 1
38 | T24E.54.7 £B8F HANDLE 1
39 | T24.54-6 ® PLATE 1
40 | GB5783 B8 M12x40-Zn BOLT 2
41 | T24E.54.25[3] | Tk POLE 1
42 | T24E.54.3 £F HANDLE 1
43 | T24E.54.4 o COVER 1
44 | T24E.54.26 R COVER PLATE 1
45 | T24E.54.10 ® PLATE 1
46 | T24E.54.8 AR COVER PLATE 1

T24E.54.9 HR COVER PLATE 1
47 | T24E.54.24 b2 BRACKET 1

211



£ AR (PD165Y-1)

BOX AND FLOOR

212



FAHAR (PD165Y-1)

BOX AND FLOOR
Fs 5 % 8 HE | M
No. Part No. Description Q’ty | Remark

1 T24.54-2 w PLATE 1

2 T24.54. 12 i BRACKET 1

3 T24. 54-6 ® PLATE 1

4 T24.54.15[1] | & PLATE 1

5 GB5783 ¥4 M10x30-Zn BOLT 48

6 GB93 3B 10 WASHER 48

7 GB97. 1 2B 10 WASHER 48

8 T41.54-1 ® PLATE 1

9 T24E. 54-12 w® PLTAE 1

10 | GB5783 YR #2 M8x16-Zn BOLT 4

11 | GB93 #H 8 WASHER 4

12 | GB97.1 BES WASHER 4

13 | T24E.54.30[1] | &4k COVER PLATE 1

14 ] GB93 2E6 WASHER 12

15 | GB97.1 #HE6 WASHER 12

16 | T24E.54-11 171 COVER PLATE 1

17 | T24E.54-2[1] | #& PLATE 1
T41.54.7 ® PLATE 1

18 | T24E.54-7 ® PLATE 1

19 | T24E.54-8[1] | #& PLATE 1

20 | GB5783 $R# M8x30-Zn BOLT 4

21 | GB5783 SR M6x20-Zn BOLT 12

22 | T24.54-17 & PLATE 1

23 | T24E.54.6 HubR 3 48 FRAME,FLOOR 1 ’

213



JEH R (PD165Y-1)

UNDER GUARD

214



JEP R (PD165Y-1)

UNDER GUARD
F5 5 % K HE | W3
No. Part No. Description Q’ty | Remark
1 T24.54. 10 SRS GUARD FRONT 1
T24E. 54. 31 SempLER GUARD FRONT 1 3306
2 T24.54.9 RHEAE T GUARD REAR 1
3 | GB5783 $R#: M16x35-Zn BOLT 8
4 |GB93 2 16 WASHER 8
5 |GB97.1 #H 16 WASHER 8
6 | GB97.1 #E 12 WASHER 2
7 GB5783 $R#: M12x35-Zn BOLT 4
8 | T24.54.8 # COVER 1
9 | 01643-32060 $E WASHER 10
10 | cB93 #E 20 WASHER 10
11 | 6B5783 R4 M20x50-Zn BOLT 10
12 | GB5783 #R42 M20x40-Zn BOLT 8
13 | 124.54.33 # COVER 1
14 | T24.54.11[1] | &% COVER 1
15 | GB97.1 #4020 WASHER 6
16 | GB578 R4 M20x80~Zn BOLT 6
17 | ST2.7.1-2 #5014 HOOK 1

215



RENHLIE (PD165YG)
ENGINE HOOD AND GUARD

40

216



RFPLPE (PD165YG)

ENGINE HOOD AND GUARD
F5 5 % ® HE | B
No. Part No. Description Q’ty | Remark

1 T24.54. 1 Pk GUARD 1
2 GB5783 $2# M20x130-10.9  BOLT 16
3 01643-32060 $H WASHER 16
4 T24.54-8 FRREAR PLATE 1
5 GB5783 $2 4 M8x30-Zn. D BOLT

6 T24. 54. 34 Eali GRILLE 1
7 GB5783 £R# M16x50 BOLT 4
8 GB93 3ME 16 WASHER 4
9 01643-31645 WASHER 4
10 | T24.54.2 Ex PLATE 1
11 | GB5783 $8# M12x30-Zn.D  BOLT 7
12 | GBY3 #H 12-7n WASHER 7
13 | GB97.1 #HE 12 WASHER 7
14 | T35.54.18 t= HOOD 1
15 | GB5783 28 M12x30 BOLT 9
16 | GB93 BHE 12-In WASHER 9
17 | GB97.1 3E 12 WASHER 9
18 | T24.54.36 AR GUARD,R.H 1
19 | T24.54.35 EQ GUARD,L.H 1
20 | GB5783 $8# M10x30-Zn.D  BOLT 8
21 | GB93 #M 10-Zn WASHER 8
22 | GB97.1 #H 10 WASHER 22
23 - | GB5782 $8# M12x70-Zn.D  BOLT 2
24 | GB93 $ME 12 WASHER 2
25 | GB97.1 B 12 WASHER 2
26 | T24.54.4 5T SUPPORT 1
27 | GB5783 884 M10x25-Zn.D  BOLT

28 | GB93 8 10-Zn WASHER 6

217



218

R EhHLH = (PD165YG)

ENGINE HOOD AND GUARD
Fs 5 % R HE | B
No. Part No. Description Q’ty | Remark
29 | GB5783 §R# M10x20-Zn.D  BOLT 8
30 | T24.54.19 TE (B COVER,RH 1
T24.54. 20 TR (& COVER,LH 1
31 | GB5783 $242 M10x25-Zn. D BOLT 6
32 | GB93 #MH 10-Zn WASHER 6
33 | T24.54.3 Bita HOOK 2
34 | T24.54-16 ® PLATE 2
35 | GB6170 YR M12 NUT 2
36 | GB93 M8 8-Zn WASHER 4
37 | GB9T.1 A8 WASHER 4
38 | GB97.1 #H 10 WASHER 6
39 | 01643-21432 B WASHER 4
40 | T24.54.17 THEL ST SUPPORT 1




B4R (PD165YG)
FENDER

219



220

B 4% (PD165YG)

FENDER
Fg 5 % i HE | BE
No. Part No. Description Q’ty | Remark
1 GB93 2 16 WASHER 14
2 | GB5783 R # M16x50 BOLT 14
3 01643-31645 #H WASHER 14
4 | T124.54.27 ) BRACKET 1
5 | GB5783 R M14x30 BOLT 5
6 GB97. 1 B 16 WASHER 6
7 | GB93 #ME 14 WASHER 5
8 |cBo7.1 #MH 14 WASHER 5
9 | T24.54.26 =51 COVER,REAR 1
10 | GB5783 R M12x25 BOLT 7
11 | GB93 #HmE 12 WASHER 7
12 | GB97.1 #H 12 WASHER 7
13 | T24.54.21 L AL B BRACKT 1
14 | GB5783 ¥R M12x25 BOLT 4
15 | GB93 WASHER 4
16 | T24.54.22 FENDER,R.H 1
17 | 124.54.24 ARIR FENDER,R.H 1
18 | GB5783 R M16x50 BOLT 6
19 | GB93 #MH 16 WASHER 6
20 | GB5783 IR M16x40 BOLT 6
21 | GB97.1 BE 16 WASHER 6
22 | T24.54-12 1 COVER 1
23 | GB5783 R # M8x25 BOLT 6
24 | GB93 #MH 8 WASHER 6
25 | T24.54.13 AR FLOOR,R.H 1
26 | T24.54.16 R FLOOR,LH 1
27 | GB5783 iR M8x30 BOLT 3
28 | T24.54.28 EXHE BRACKET,L.H 1




B4R (PD165YG)

FENDER
Fs =] % ® oE | M
No. Part No. Description Q’ty | Remark
29 | T24.54.29 AX4e BRACKET,R.H 1
30 | GB5782. YR M14x40 BOLT 8
31 | GB93 #H 14 WASHER 8
32 | T24.54.23 THmErE COVER 1
33 ] T24.54-7 % PLUG 12
34 | GB93 #ES8 WASHER 12
35 | GB97.1 #H 8 WASHER 16
36 | GB97.1 #HE 12 WASHER 4
37 | GB5783 21 M10x35 BOLT 4
38 | GB93 WASHER 4
39 | 6B97.1 WASHER 4
40 | T24.54-19 COVER PLATE 1
41 | GB97.1 WASHER 2
42 | GB93 #E 10 WASHER 2
43 | GB5783 $R# M10x35 BOLT 2
44 | T24.54.39[1] | AR BOX 1

221



4 FHutR (PD165YG)
BOX AND FLOOR

222



Fa AR (PD165YG)

BOX AND FLOOR
Fs B 5 % i HE | B3
No. Part No. Description Q’ty | Remark
1 T24.54.7 HuBR X 4R FRAME,FLOOP 1
2 | T24.54.12 ¥4 BRACKET 1
3 T24.54-6 ® PLATE 1
4 T24.54-2 i PLATE 1
5 T24.54-3 ® PLATE 1
T24. 54. 40 i PLATE 1 R KA
6 | T24.54-4 ® PLATE 1
7 T24. 54-1 ® PLATE 1
8 T24. 54. 25 34 BRACKET 1
9 GB5783 $%# M16x50 BOLT 8
10 | GB97.1 #H 16 WASHER 8
11 | GB93 #H 16 WASHER 8
12 | T24.54-5 & PLATE 1
T24. 54. 41 ® PLATE 1 08 K
13 | GB5783 $R#: M12x30 BOLT 2
14 | GB93 #MH 12 WASHER 2
15 | GB97.1 #HE 12 WASHER 2
16 | 54-107 F COVER 1
17 | 6GB882 #4%h 6x20 PIN 2
18 | GB848 #E6 WASHER 2
19 | GBI1 #41.6x10 PIN 1
20 | 54-108 HE SPRING 1
21 | T24.54-11 ® PLATE 1
22 | T24.54.15 ® PLATE 1
23 | T24.54.32 X% BRACKET 2
24 | T24.54-14 ® PLATE 2
25 | GB5783 $R# M24x90 BOLT 4
26 | GB93 0 24 WASHER 4

223



224

FA AR (PD165YG)

BOX AND FLOOR
Fs 5 £ R HE | BE
No. Part No. Description Q’ty | Remark
27 | T24.54-15[1] | & PLATE 4
28 T24.54-18 BB RUBBER 4
29 T24. 54-17 ® PLATE 1
30 T24. 54-13 B RUBBER 1
31 GB97. 1 i 16 WASHER 8
32 GB93 20 16 WASHER 8
33 GB5783 $R42 M16x35 BOLT 8
34 GB96 M3 10 WASHER 48
35 GB5783 R M10x25 BOLT 48
36 GB93 2 10 WASHER 48
37 T26. 54. 38 R COVER 1




JE3 4% (PD165YG)

UNDER GUARD

225



JE$#R (PD165YG)

UNDER GUARD
F5 5 % i HE | M
No. Part No. Description Q’ty | Remark
1 T24.54. 10 RRFIR FRONT COVER 1
2 GB5783 18 M20x50 BOLT 10
3 GB93 #H 20 WASHER 10
4 T24.54. 33 F COVER 1
5 GB5783 £ M10x35 BOLT 2
6 GB93 #8 10 WASHER 2
7 GB97. 1 M 10 WASHER 2
8 T24.54.11(1] | 2% COVER 1
9 GB5783 R4 M10x35 BOLT 2
10 | GB93 28 10 WASHER 2
11 | GB97.1 #H 10 WASHER 2
12 | T24.54.9 JRRRFHR REAR COVER 1
13 | 6B5783 R M16x35 BOLT 8
14 | GB93 $MH 16 WASHER 8
15 | T24.54.8 - COVER 1
16 | GB5783 R M16x35 BOLT 2
17 | GB93 #MH 16 WASHER 2
18 | GB97.1 #Af 16 WASHER 2
19 | 01643-32060 Y| WASHER 10
20 | GB97.1 #H 16 WASHER 8
21 | ST2.7.1-2 #3514 HOOK 1
22 | GB97.1 #H 20 WASHER 6
23 | 6B5782 81 M20x80 BOLT 6

226




KehHl3 = (PD165YS-1)
ENGINE HOOD AND GUARD

227



228

REhH.PE (PD165YS-1)

ENGINE HOOD AND GUARD
FF5 B 5 % S HE | WE

No. Part No. Description Q’ty | Remark
1 GB5783 R M10x25 BOLT 14
2 GB93 #H 10 WASHER 20
3 GB97. 1 #MH 10 WASHER 22
4 T24.54.19 TR B COVER,R.H 1
T24. 54. 20 TE (&) COVER,LH 1
5 T24.54-16 ®’ PLATE 1
6 | T26.54.2 k& HOOD 1
7 | 6B5783 B M12x30 BOLT 17
8 GB93 'WASHER 19
9 GB97. 1 312 WASHER 19
10 | T26.54.18 ok HOOD 1

T26. 54. 18B t#® HOOD 1 RO

T26. 54. 18C ot HOOD 1 £i5EH
11 | GB5783 KR # M10x35 BOLT 1
12 | GB6170 B M10 NUT 1
13 | GB5783 B M20x40 BOLT 2
14 | T24.54-19 ®’ PLATE 1
15 |T24.54.4 | X% FRAME 1
16 | T26.54.35[1] | ZEfK GUARD,LH 1
17 | 126.54.36[1] | AR GUARD,RH 1
18 | 01643-32060 3 WASHER 16
19 |cB93 #H 20 WASHER 16
20 | GB5782 ¥R M20x140-10.9  BOLT 16
21 | GB5783 BB M12x35 BOLT 8
22 | T15.52.2-23 ® PLATE 2
23 | T15.52.2-24 #h SHIM 2
24 | T15.52.2.25 | PIN 2
25 | GB1152 HFF M10x1 FITTING 6




RIPLPE (PD165YS-1)

ENGINE HOOD AND GUARD
F5 B 5 % i HE | W3
No. Part No. Description Q’ty | Remark
26 | T15.52.2-19 HARE CAP 2
27 | T15.52.2-17 BAE CAP 2
28 | T24.54.17-3 23 YOKE 2
29 | T24.54.17-2 i PIN,ROLL 4
30 | T24.54.17-1 = COVER 4
31 | T24.54.3 Bt HOOK 1
32 | GB5782 $8# M12x70-Zn.D  BOLT 2
33 | 01643-21432 #H WASHER 2
34 | GB6170 ¥R E} M12 NUT 2
35 | T24.54-8 PR PLATE 1
36 | GB93 BES8 WASHER 4
37 | 6B97.1 H#H 8 WASHER 4
38 | GB5783 B M8x30 BOLT 4
39 | T24.54.34 i GRILLE 1
40 | GB5783 B # M16x50 BOLT 4
41 | GB93 #0816 WASHER 4
42 | GB97.1 2 16 WASHER 4

229



B34k (PD165YS-1)

FENDER

230



B547#R (PD165YS-1)

FENDER
F5 B 5 % i HE | X
No. Part No. Description Q’ty | Remark
1 T24. 54-7 % PLUG 12
2 GB5783 242 M8x30 BOLT 12
3 GB93 HE 8 WASHER 18
4 GB97. 1 B8 WASHER 12
5 T24. 54. 13 AR FLOOR,R.H 1
6 T24. 54. 23 Ty = COVER 1
7 GB5783 $2 42 M8x25 BOLT 6
8 T24. 54-11 ® PLATE 1
9 T24. 54. 24 HEIR FENDER,R.H 1
10 T24. 54. 29 AX e BRACKET,R.H 1
11 | GB5783 24 M14x40 BOLT 8
12 | GB93 3BE 14 WASHER 8
13 T24. 54. 28 EXE BRACKET,L.H 1
14 T24.54. 16 Lo R FLOOR,L.H 1
15 | GB97.1 #H 16 WASHER 20
16 | GB5783 $2# M16x35 BOLT 6
17 | T24.54-19 R COVER PLATE 1
18 | GB5783 $RH M10x20 BOLT 4
19 | GB97.1 #ME 10 WASHER 4
20 | GB93 2E 10 WASHER 4
21 | GB97.1 #1816 WASHER 14
22 | T24.54.21 E AR BRACKT 1
23 GB5783 $R 4 M16x50 BOLT 14
24 | T24.54.22 AR FENDER,R.H 1
25 | T24.54.27 X BRACKET 1
26 | GB5783 ¥R M16x5-10. 9 BOLT 6
27 | GB5783 524 M12x30 BOLT 5
28 | GB93 #E 12 WASHER 17

231



232

B 4742 (PD165YS-1)

FENDER
Fs B s % R HE | WX
No. Part No. Description Q’ty | Remark
29 GB97.1 #R 12 WASHER 17
30 T24. 54. 26 =¢ COVER,REAR 1
31 GB5783 R M12x25 BOLT 4




F5 FHhiR (PD165YS-1)

BOX AND FLOOR

233



234

5 F AR (PD165YS-1)

BOX AND FLOOR
Fs B 5 % R HE | B
No. Part No. Description Q’ty | Remark
1 GB5783 4R M10x25 BOLT 40
2 | 6B9T7.1 WASHER 48
3 | ocB93 WASHER 48
4 T24.54-2 & PLATE 1
5 T24.54. 12 it BRACKET 1
6 |GB97.1 $E 12 WASHER 4
7 | GB93 #H 12 WASHER 4
8 T24.54-1 " PLATE 1
9 T24. 54-3 " PLATE 1
10 | T124.54-5 i PLATE 1
11 | GB5783 B H M24x70 BOLT 6
12 | GB97.1 #H 24 WASHER 6
13 | GB93 HE 24 WASHER 6
14 | T24.54.25 X5 BRACKET 1
15 | T24.54-13 > 3% RUBBER 1
16 | T24.54-6 ® PLATE 1
17 | 6B5783 24 M16x50 BOLT 8
18 | GB97.1 #5816 WASHER 12
19 | GB93 #H 16 WASHER 12
20 | 54-108 HE SPRING 1
21 | GB882 #%h 6x20 PIN 2
22 | GB348 $H 6 WASHER 2
23 | 6B91 #16 PIN 1
24 | T24.54-11 ® PLATE 1
25 | GB5783 B H M16x35 BOLT 8
26 | T24.54-14 & PLATE 2
27 | T24.54-18 B RUBBER 8
28 | T24.54.32 B BRACKET 2




FFNHuAR (PD165YS-1)

BOX AND FLOOR
Fs B 5 £ R BE | M E
No. Part No. Description Q’ty | Remark
29 T24.54-15(1] ) PLATE 1
30 T26.54.7 AR TR FRAME,FLOOP 1
31 T24.54-17 R PLATE 1
32 | GB5783 2 # M10x20 BOLT 4
33 GB5783 12 H M12x30 BOLT 2

235



JEE$#R (PD165YS-1)

UNDER GUARD

236



&3 #R (PD165YS-1)

UNDER GUARD
Fs & 5 % R HE | WE
No. Part No. Description Q’ty | Remark
1 T26. 54. 10 SRR R GUARD,ENGINE
BOTTOM,FRONT 1
2 T26. 54-39 LR 1 3306 A
3 GB93 3B 16 WASHER 8
4 GB97. 1 BE 16 WASHER 8
5 GB5783 82 M16x35 BOLT 8
6 GB93 #E 16 WASHER 2
7 GB97. 1 R 16 WASHER 2
8 GB5783 $R# M16x35 BOLT 2
9 T26.54. 8 -1 COVER 1
10 | GB93 3R 20 WASHER 10
11 | GB97.1 #HE 20 WASHER 10
12 | GB5783 $E# M20x50 BOLT 10
13 | GB5783 $B 2 M20x40 BOLT 8
14 | T24.54.11{1] | & COVER 1
15 | T24.54.33 # COVER 1
16 | GB97.1 3 10 WASHER 2
17 | GB5783 8 M10x35 BOLT 2
18 | ST2.7.1-2 5|8 HOOK 1
19 | GB97.1 $8 20 WASHER 6
20 | GB5783 22 M20x80 BOLT 6
21 GB97.1 2 10 WASHER 2
22 | GB5783 $R# M10x35 BOLT 2

237



2 1h B (PD165Y , PD165YS)
OPERATOR SEAT

238



Z L4 (PD165Y , PD165YS)

OPERATOR SEAT
F5 B 5 % ® HE | KX
No. Part No. Description Q’ty | Remark
57-5 B mA Y OPERATOR’S 1
SEATASS’Y 1
1 57-12 %Y SEAT BACK 1
2 57-11 2% SEAT, CUSHION 1
3 57-13 ¥ LEVER 1
4 | GB5783 84 M10X 30-Zn BOLT 4
5 | GB93 BEHME 10-2n WASHER,SPRING 4
6 | cB6170 21 M10-Zn NUT 1
7 GB93 HELME 10-In WASHER,SPRING 1
8 GB97. 1 8 10-300HV WASHER 1
9 GB5783 $8# M10X 20-Zn BOLT 4
10 | GB93 HELME 10-In WASHER,SPRING 4
11 |57-6 MLE SUSPENSION 1
ASS’Y
12 | 57-7 FRANAE). HANDLE ASS’ Y 1
WEIGHT ADJUSTING
13 | GB5783 SREE M6X 12 BOLT 1
14 |GB97.1 8 6-300HV WASHER 1
15 | 57-8 FWOAR) KNOB, HEIGHT 1
ADJUSTING
16 |57-9 R DAMPER 1
17 | GB6170 S8 M12X 10-Zn NUT 4
18 | GB93 HELME 12-In WASHER,SPRING 4
19 |GB97.1 1 12-300HV WASHER 4
20 | 57-10 RUEALER T2 ADJUSTER 2
21 | 57-11 BURML AN LATCH WIRE 1
ASS’Y
22 | 57-4 B SEAT 1

239



240

Z 14 (PD165Y , PD165YS)

OPERATOR SEAT
e g % i R | W
No. Part No. Description Q’ty | Remark
23 | GB6170 85 M12-Zn NUT 4
24 | GB93 HEEME 12-7n WASHER,SPRING 4
25 | GB5783 $R# M12X 25-Zn BOLT 3
26 | GB93 HEAM 12-7n WASHER,SPRING 3
27 | 6B5783 ¥R M12X 25-Zn BOLT 2
28 | GB93 PELE 12-In WASHER,SPRING 2
29 | 57-2 B SEAT, ARM 2
30 | GB5783 4R # M8 X 25-Zn BOLT 8
31 | GB93 ¥ 8-In WASHER,SPRING 8
32 |57-3 ZrhpEe CUSHINGSIDE 2
33 | GB5783 $RH M8 X 25-Zn BOLT 8
34 | GB93 BEHEM 8-In WASHER,SPRING 8
*35 | 09409-20000 B BELT 2
*36 | 09409-10000 BET BELT, LAP 1

* XEHHAETIEE TN,
RABERKEEREN, THEWH.

These belts include each

mounting parts.
Seat belt must be used when
equipped with ROPS.




Z o (PD165Y, PD165YS)

CAB

241



e (PD165Y, PD165YS)
CAB

242



ke (PD165Y, PD165YS)

CAB
Fg B 5 £ K HE | WM
No. Part No. Description Q’ty | Remark
1 T24.979.1 BRE CAB 1
2 BT GRIP 2
3 GB5783 $RH M6X20-Zn BOLT 4
4 GB93 #8 6-In WASHER 16
5 T21A. 979. 2 R HING 1
6 T21A.979.3 AR HING 1
7 GB5783 8 M825Zn BOLT 10
8 GB93 #/ 8-Zn WASHER 10
9 GB97. 1 #/ 8-Zn WASHER 10
10 T15.56.1-172 | w4k STRIP 1
11 T24.979.2 ENBE WINDOW,L.H 1
12 T24.979.3 amBE WINDOW,R.H 1
13 HXH HANGER 2
14 GB845 B AR4T ST. 2X9. 5-C-H  SCREW 7
15 | GB97.1 # 4X140HV-Zn WASHER 11
16 T24.979-1 ¢4 GLASS 2
17 WS F GRIP 2
18 | T21A.979-10 A BB GLASS 1
19 REFERIHE TS-1 MIRROR 1
20 | T21A.979-8 ngEse STAY 1
21 | GB818 $R4T M6X16-Zn SCREW 4
22 | GB819 84T M4X16-Zn SCREW 7
23 | 124.979.4 0N DOOR,LH 1
24 | T24.979.5 A0 DOOR,R.H 1
25 | ST2B.12-14 E4 COVER 1
26 #$$4 FHO05, L=9750  STRIP 1
27 | T24.979-2 B SEAT 2
28 GB5783 R4 M6X12-Zn BOLT 8
29 | GB97.1 # 6-140HV-Zn WASHER 8

243



244

e (PD165Y, PD165YS)

CAB
Fs B 5 % i MR M
No. Part No. Description Q’ty Remark

30 T24.979-3 ) PLATE 2
31 TEEHEMNBSS02 LOCK 144
32 | 6B5782 484 M14X80-Zn BOLT 6
33 | 6B93 $l 14-7n WASHER 10
34 | GB97.1 # 14-In WASHER 10
35 | T21A.979-11 ®wE JOINT 6
36 T24.979-4 g MAT 1
37 | T24.979-5 BRI R MAT 1
38 | cBo3 #8 4-In WASHER 16
39 | T24.979-6 iR COVER 2
40 | GB5782 R # M14X65-Zn BOLT 4
41 T24.979.6 RBH WINDOW 1
42 | T24.979.7 AU A T4 COVER 1
43 | T24.979.8 J& AT COVER 1
44 TRAT b8-4(24V) LAMP 1
45 | GB818 4847 M4X40-Zn SCREW 2
46 M & Tx1-28 2
47 T24.979.9 FFRBHIR COVER 1
48 | ST2B.12-16 i CAP 18
49 | T24A.979-7 FHg INSERT 2
50 FH8 340x340x20 INSERT 6
51 | T21A.979.8 EMEzE S LOCK 1
52 T21A. 979. 10 AR E 8 LOCK 1
53 | T24.979. 10 4 SEAT 2
54 | JK107 FFk LOCK 2
55 | FD250-242 Y- FAN 1
56 | GB819 R BOLT 4




BIHE (1/2) (PD165Y-1,PD165YS)
CAB

245



246

IR (1/2) (PD165Y-1,PD165YS)

CAB
F5 B 5 % S HE | KX
No. Part No. Description Q’ty | Remark
1 T24E. 979. 2 g DOOR,L.H 1
2 T21A.979.2 R HINGE,L.H 1
3 T24E. 979-1 B GLASS 2
4 T15.56.1-172 | H#%& STRIP,WEATHER 1
5 T24E. 979. 3 Al DOOR,R.H 1
6 T21A.979.3 AR HINGE,R H 1
7 T21A. 979-10 iR g5d: GLASS 1
8 FD250-24Z 5 FAN,TOPPER 1
9 GB819-85 84T M8 X 35 SCREW 4
10 | T24.979.3 HRBE WINDOW 1
11 | T24.979.2 ENBHE WINDOW 1
12 TREEHEMNBS502 LOCK 2
13 | 6B93 #8 6-Zn WASHER 12
14 | GB97.1 #/8 6-140HV-Zn WASHER 8
15 | GB5783 48 # M6 X 12-Zn BOLT 8
16 | T24.979-2 23 SEAT 2
17 | T24.979-3 ® PLATE 2
18 e F HANDLE 2
19 | GB5783 ¥R H M6 X 20-Zn BOLT 4
20 | GB97.1 #H 8-7n WASHER 10
21 | GB93 B 8-7n WASHER 12
22 | GB5783 R M8 X 25-Zn BOLT 10
23 BRI F HANDLE 2
24 | GB5783 $RH M8X1X16-Zn  BOLT 2
25 | GB6170 R M8 X 1 NUT 2
26 | T24.979-6 PR PLATE 2




L= (2/2) (PD165Y-1,PD165YS)

CAB

247



248

EIhE (2/2) (PD165Y-1,PD165YS)

CAB
Fg B 5 % ® HE | B
No. Part No. Description Q’ty | Remark
1 | 124.979.6 EBE WINDOW 1
2 | T24E.979.1 BYx CAB 1
3 KEERMBTS-1  MIRROR,INNER 1
4 | T21A.979-8 ML BRACKET,MIRROR 1
5 |GB818 $R4T M6 X 16-Zn SCREW 4
6 |cBs19 ¥R4T M4 X 16-Zn SCREW 7
7 | GB93 #/ 6-Zn WASHER 11
8 HXY POTHOOK 2
9 GB97. 1 8 4-140HV-Zn WASHER 11
10 | GB845 R 4 ST4.2 X SCREW 7
11 | ST2B. 12-14 E% STRIP,WEATHER 1
12 # # %& FHOO5 , STRIP,WEATHER 1
13 | GB5872 ¥R M14 X 80-Zn BOLT 6
14 | GB93 #M 14-In WASHER 10
15 | GB97.1 #l 14-In WASHER 10
16 | T21A.979-11 By TUBE 6
17 | GB93 #8 12-Zn WASHER 2
18 ] GB5873 SR M12X1.5%25-Zn  BOLT 2
19 | 6B5873 $RHE M6 X 16-Zn BOLT 1
20 | NBS510 BB LOCK 2
21 | T24E.979-2 $®BX PLEKCTRUM 1
22 | GB6170 SR M4-Zn NUT 1
23 | GB93 #M 4-In WASHER 17
24 | GB5873 R M4 X 10-Zn BOLT 1
25 | 7360654 R SEAT 2
26 | T24E.979.4 sz BRACKET 1
27 | T24E.979-3 i SEAT 1
28 | GB5872 $Ri2 M14 X 80-Zn BOLT 4




L= (2/2) (PD165Y-1,PD165YS)

CAB
F5 A s £4 R HE | W
No. Part No. Description Q’ty | Remark
29 | T21.979-5[1] | BABRRLR SEAT 1
30 | Ter.979-4[1] |H®m SEAT 1
31 | T24.979.7 A P TR OPPER,FRONT 1
32 | 124.979.8 J& TR TOPPER,REAT 1
33 TRAT 68-4 (24V)  LINGHT,TOPPER 1
34 | GB819 $R4T M4 X 40-Zn SCREW 2
35 M 67X 1-28 TUBE 2
36 | GB5783 %8 # M8 X 1 X BOLT 2
37 | T24.979.9 FFRIZHIR PLATE,CONTROL 1
38 | ST2B. 12-16 el KNOB,ORNAMENTAL 18
39 | T24A.979-7 EAE ) SEAT 2
40 FH 340X 340 X SEAT 6

249



Pi B EEE (1/2) (PD165YG)
ROPS FRAME

e

/@/@
i

’ ewﬂ
1 AN
12 2
| ~ )

\
99&7 10 4/
f B/ 17

o 5
§
®——i4

7
16

250



P EEEEE (1/2) (PD165YG)

ROPS FRAME
e g % Lz W | W
No. Part No. Description Q’ty | Remark
1 T14.978-3 nF HANDRALL 2
2 | GB97.1 #M 12-140HV-Zn WASHER 6
3 | 6B5783 $R 4 M12 X 30-Zn BOLT 6
4 T24.978. 3 J& 3 BB BRACKET 2
5 GB5783 §24# M20X60-10.9-Zn  BOLT 8
6 T24.978. 1 BRERPELE CANOPY 1
7 01643-32060 g2 WASHER 8
8 | T24.978-3 $HR PLATE 4
9 978-11 BB MOUNT 8
10 | 978-14 B BOLT 4
11 | GB6170 $2 8} M27-8-Zn NUT 4
12 | 01643-32780 #H WASHER 4
13 | 6B5782 §R# M20X80-10.9-Zn  BOLT 8
14 | GB93 M 20-Zn WASHER 4
15 | T24.978.8 SO BRACKET 2
16 | 978-12 KR SEAT 4
17 | 978-13 322N BUSH 4

251



i EIREEE (2/2) (PD165YG)
ROPS FRAME

252



BEERERE (2/2) (PD165YG)

ROPS FRAME
F5 5 £ i HE| K
No. Part No. Description Q’ty | Remark
1 T24.978. 4 EBR BRACKET, LH 1
T24.978. 6 AER BRACKET, RH 1
2 GB5782 §R4 M20X65-10.9-Zn  BOLT 8
3 01643-32060 g2l WASHER 36
4 T24.978.7(1] JEHER PLATE 1
5 T14A.978.8 ;B3 SEAT 1
6 | GB5783 88 M20X50-10.9-Zn BOLT 8
7 T24.978. 2[1] ERIHR BRACKET 1
T24.978.5[1] AR BRACKET 1
8 GB5783 2 M20X40-10.9-Zn BOLT 6
9 T24. 978-1 #BH PLATE 16
10 | T24.978-2 BhE PLATE 8
11 | GB93 #H 12-7n WASHER 2
12 | T21A.06-4 ® PLATE 1
13 | GB5783 #8 20-Zn WASHER 16
14 | T24.978-4 EER PLATE 1
15 | GB93 #8 10-Zn WASHER 9
16 | GB97.1 #8 10-140HV-Zn WASHER 9
17 | GB5783 R4 M10X 20-Zn BOLT 9
18 | GB5783 ¥R M12X 35-Zn BOLT 2
19 | GB93 # 12-7n WASHER 2
20 |.GB97.1 #M 12-2n WASHER 4
21 | GB6170 $8 £ M12-Zn NUT 2

253



H428 (1/2) (PD165Y-1)
ROPS FRAME

254



% (1/2) (PD165Y-1)

ROPS FRAME
F5 5 K HE| M
No. Part No. Description Q’ty | Remark
1 T24E. 978. 1 E CANOPY 1
2 T24E. 978. 2 Rip 42 ROPS FRAME 1
3 01010-51230 L33 BOLT 22
4 01643-31232 ool WASHER 22
5 T24E. 978-1 ® PLATE 2
6 | GB5783 B8 M24X70-10.9-Zn  BOLT 12
7 01643-32460 # WASHER 12
8 T24E. 978-2 TR PLATE 4
9 GB6170 $85 M10 NUT 4
10 | 6B5783 B M10 X 20 BOLT 12
11 | GB93 3BE10 WASHER 12

255



#H8 (2/2) (PD165Y-1)
ROPS FRAME

256



442 (2/2) (PD165Y-1)

ROPS FRAME
as) B 5 % # R | W
No. Part No. Description Q’ty | Remark
1 T24E. 978GD. 2[1] | ZETR CANOPY 1
2 | T24E.978GD. 1[1] | R E 42 ROPS FRAME 1
3 01010-51230 L 3:d BOLT 22
4 01643-31232 B WASHER 22
5 | T24E.978G6D-1 ® PLATE 2
6 01010-52470 73 BOLT 12
7 | 01643-32460 g WASHER 12
8 | T24E.978-2 B PLATE 4
9 GB6170 ¥R} M10 NUT 4
10 | GB5783 YR # M10X 20-Zn BOLT 12
11 | GB93 2 10 WASHER 12

257



258

JEE3%E (PD165YS, PD165YG)
REAR GUARD



JEE3%E (PD165YS, PD165YG)

REAR GUARD
F5 K5 % R WE| WX
No. Part No. Description Q’ty | Remark
1 T24.977.1 ERX%E BRACKET, L.H 1
2 T21A. 06-4 JBATH BRACKET 1
3 GB5783 $242 M12 X 25-Zn BOLT 13
4 GBY7. 1 # 12-140HV-Zn WASHER 13
5 GB93 #8 12-In WASHER 13
6 GB5783 $R42 M20X 40-Zn BOLT 13
7 GB93 #H 20-Zn WASHER 13
8 01643-32060 #H 20 WASHER 12
9 T24.977.2 B BRACKET 1
10 | T24.977.3 JE 1R PLATE 1
11 | T24.977.4 HREXE BRACKET, RH 1

259



8. THEREKRBERARS

WORK EQUIPMENT AND HYDRAULIC CONTROL
SYSTEM

260



Z 5|3 'E (PD165Y , PD165YS)

DRAWBAR

261



Z= 5|3 E (PD165Y , PD165YS)

DRAWBAR
i g % 3 B | W
No. Part No. Description Q’ty | Remark
1 T24.69. 1 75|15 BRACKET 1
2 | 124.69-1 ER BATCHET 1
3 GB31.1 §R4 M10X55-Zn BOLT 1
4 GB6178 ¥R} M10-Zn NUT 1
5 GB91 FOHR2.5X24 PIN, COTTER 1
6 | GB5783 4 M24 X 65-Zn BOLT 6
7 | cB93 8 24-7n WASHER,SPRING | 6

262



M3 (PD165Y, PD165YS)

CYLINDER SEAT

263



264

W% #¥ (PD165Y , PD165YS)

CYLINDER SEAT
FE| BS % # HE | W
No. Part No. Description Q’ty | Remark

T24.54. 17 THELST 3 CYLINDER SEAT 1
1 GB5783 $E# M12X 35-Zn BOLT 8
2 GB93 3 12 WASHER,SPRING 8
3 T24.54.17. 1 Eras TUBE ASS’Y 1
4 T15. 52. 2-23 " PLATE 2
5 T15. 52. 2-24 BhH SHIM 2
6 | T15.52.2-25 el PIN 2
7 ST2B. 15.9-1 Brd:Bd 95 SEAL, DUST 2
8 | GBs5782 #2# M16X 130-Zn BOLT 8
9 |cBs3 #MH 16 WASHER,SPRING 8
10 | GB6170 ¥R M16-8-Zn NUT 8
11 | T24.54.17-3 B YOKE 2
12 | T24.17.17-1 & CAP 4
13 | GB1152 AR M10X 1 FITTINGGREASE 6
14 | T24.54.17-2 i PIN, ROLL 4
15 | GB5782 8 H M14 X 70-Zn BOLT 8
16 | GB93 #H 14 WASHER,SPRING 8

v



4% (PD165Y-1, PD165YG)
ANGEL BLADE

265



266

454~ (PD165Y-1, PD165YG)

ANGEL BLADE
s 5 % * BE| W
No. Part No. Description Q’ty | Remark

1 T24.70.1.5 AP HELR BLADE 1

2 T24.70. 1-11 HF 7 CUTTING 1

3 T24.70. 1-13 L P CUTTING 2

4 T24.70. 1-5 ETIf BIT, END, L.H 1

T24.70. 1-6 A71f BIT, END, RH| 1

5 |T24.71.1-8 B BOLT 28

6 T24.71.1-10 L BOLT 4

-1 T24.71.1-9 R} NUT 32

8 T24. 70. 1-10 HEh PIN 1

9 GBI1 B 8X70 PIN 1

10 | T24.70.1.6 R JOINT 4

11 | T24.70.1-12 Hh PIN 4

12 | T24.70.1-7 # PIN 4

13 | GBI1 B 4x20 PIN 2




L 48 (PD165Y-1, PD165YG)
C-FRAME

267



268

HEAZ48 (PD165Y-1, PD165YG)

C-FRAME

Fs B 5 % K HE| B

No. Part No. Description Q’ty | Remark
1 T24.70.1.2 s FRAME 1
2 T24.71.1-4 AEREE CAP 2
3 GB5782 $R# M24X130-10.9-Zn  BOLT 4
4 GB97. 2 BE 24 WASHER 4
5 T24.71.1-3 332 NUT 4
6 T24.71.1-19 B PIN 2
7 GB1152 #AR M10X 1 FITTING 8

- 8 71-44 | PIN 2
9 GB97. 1 #H 12-n WASHER 2
10 | GB93 BB 12-In WASHER 2
11 | GB5783 §R42 M12X 40-Zn BOLT 2
12 | T24.70.1.3 Hih TRUNNION 2
13 | GB5783 R4 M20X 45-Zn. D BOLT 16
14 | GB97.2 8 20-200HV WASHER 16
15 | T24.70.1.4 =T ARM, LH 1

T24.70.1.7 AT ARM, RH 1

16 | T24.70.1-8 i PIN 4
17 | T24.70.1-9 e PIN 4
18 | GBI1 #4x20 PIN 8
19 | ST2.15.12-11 | Etrahs PIN 2
20 | ST2.15.12-10 | /MES PIN 2
21 | T24.70.1.1 | %% BRACE 2
22 | T24.70.1-3 YRAT JOINT 2
23 | 70-14 4T SCREW 2
24 | ST2.15.12-14 | BKR% SHIM 6
25 | GB5782 §R7H M16 X 70 BOLT 4
26 | GB93 #M 16-In WASHER 4
27 | GB6170 §R 5} M16-Zn NUT 4




HF48 (PD165Y-1, PD165YG)

C-FRAME
78 g % ﬂ: BE| W
No. Part No. Description Q’ty | Remark
28 | T24.70.1-4 TR JOINT 2
29 | GB91 8 5X30 PIN 2
30 | T24.70.1-1 TR SHAFT 2
31 | ST2.15.12-8 KRB BUSHING 2
32 | ST2.15.12-7 AR PLATE 2
33 | GB70 $24T M12X 25 SCREW 6

269



fa%* (PD165Y-1)

ANGEL BLADE

270



#14* (PD165Y-1)

ANGEL BLADE
F5 B 5 £ S HE| M
No. Part No. Description Q’ty | Remark

1 T24.70J.1.2 AT LR BLADE 1
2 T24.70. 1-11 $B7 CUTTING 1
3 T24.70. 1-13 LUPAD)] CUTTING 2
4 T24.70. 1-5 LTI BIT, END, L.H 1

T24.70. 1-6 rspak:: BIT, END, R.H 1

T24.71.1-8 e BOLT 28
6 T24.71.1-10 L33 BOLT 4
7 T24.71.1-9 38 NUT 32
8 T24.70.1-10 % PIN 1
9 GB91 B 8X170 PIN 1
10 | T24.70.1.6 HEHER JOINT 4
11 | T24.70.1-12 s PIN 4
12 | T24.70.1-7 | PIN 4
13 | GBIl R 4x20 PIN 2
14 | ST2.15.5-5 o A R COVER 2
15 | GB93 #H 20-Zn WASHER 8
16 | ST2.15.1.2-15 | ¥4 M20X50-10.9 BOLT 8

271



HE42 (PD165Y-1)
C-FRAME

272



L 4e (PD165Y-1)

C-FRAME
Fg B 5 % = $E| W E
No. Part No. Description Q’ty | Remark
1 T24.70J. 1.1 5912 FRAME 1
2 T24.71.1-4 AEREE & CAP 2
3 | GB5782 84 M24X 130-10.9-Zn  BOLT 4
4 | GB97.2 $H 24 WASHER 4
5 | T24.71.1-3 B NUT 4
6 | T24.71.1-19 B PIN 2
7 GB1152 AT M10X 1 FITTING 8
8 71-44 i PIN 2
9 GB97. 1 $#H 12-7n WASHER 2
10 | GB93 M 12-In WASHER 2
11 | GB5783 R M12X40-Zn BOLT 2
12 | T24.70.1.3 Hih TRUNNION 2
13 | 6B5783 84 M20X 45-Zn. D BOLT 16
14 | GB97.2 38 20-200HV WASHER 16
15 | T24.70.1.4 ETHF ARM, LH 1
T24.70.1.7 BT ARM, RH 1
16 | T24.70.1-8 ik PIN 4
17 | T24.70.1-9 ] PIN 4
18 | GBIl 8 4x20 PIN 8
19 | ST2.15.12-11 | LigtiFshss PIN 2
20 | ST2.15.12-10 | /MES PIN 2
21 | T24.70.1.1 e BRACE 2
22 | T24.70.1-3 WRAT JOINT 2
23 | 70-14 $RET SCREW 2
24 | ST2.15.12-14 | Mz SHIM 6
25 | GB5782 $R# M16 X 70 BOLT 4
26 | GB93 $8 16-In WASHER 4
27 | GB6170 Y85} M16-Zn NUT 4

273



274

Ht 48 (PD165Y-1)

C-FRAME
Fs B 5 % i BE| MW
No. Part No. Description Q’ty | Remark
28 | T24.70.1-4 THYRT JOINT 2
29 | GB91 #5%30 PIN 2
30 | T24.70.1-1 TR " SHAFT 2
31 | ST2.15.12-8 BRI B4t BUSHING 2
32 | sT2.15.12-7 Bl PLATE 2
33 | GB70 $RET M12X 25 SCREW 6




EBi%* (PD165YG)
STRAIGHT TILT BLADE

275



276

B {Hi%* (PD165YG)

STRAIGHT TILT BLADE
G 8 % # B | W
No. Part No. Description Q’ty | Remark
1 T24.71. 1.1 HYP#ELR BLADEASS ‘Y| 1
2 | GB1152 AR M10X 1 FITTING 4
3 T24.71.1-6 %7171 CUTTING 1
4 T24.71.1-7 F717] CUTTING 2
5 T24.71.1-8 SR BOLT 24
6 |T124.71.1-9 3533 NUT 28
7 T24.71.1-10 WRE BOLT 4
8 T24.71.1-11 R SPRING 1
9 T24.71.1-12 WE BUSHING 1
10 | T24.71.1-13 Jridd SHAFT 1
11 | T24.71.1-14 # COVER 1
12 | GB5783 $RE M10X 20 BOLT 4
13 | GB93 #MH 10 WASHER 4
14 | GB97.1 #H 10 WASHER 4
15 | T24.71.1-15 A7 CUTTING 1
16 | T24.71.1-16 Hh SHAFT 2
17 | T24.71.1-17 Hhim R PLATE 2
18 | GB5783 §2# M16 X 30-Zn. D BOLT 4
19 | 01643-31645 B WASHER 4
20 | 71-44 2] PIN 2
21 | T24.71.1-19 iz PIN 2
22 | GB5783 §RH M12X40-Zn. D BOLT 2
23 | 6B93 #MH 12-In ‘WASHER 2
24 | GB97.1 | M 12-7n WASHER 2
25 | T24.71.1.16D | MEJTIR BLADE 1




BB H#H (PD165YG)
STRAIGHT TILT FRAME

277



278

H {5 #e4F (PD165YG)

STRAIGHT TILT FRAME
Fg B 5 % i HE| B
No. Part No. Description Q’ty | Remark
1 T24.71. 1-24 ZoER R CAP, LH 1
2 T24.71.1-1 B SHIM 2
3 GB5783 R4 M18X 65 BOLT 8
4 01643-31845 g2Y: | WASHER 8
5 |T124.71.1.2 L BRACE 1
6 | T24.71.1-2 YR ROD, SCREW 1
7 GB5783 ¥R M12X65-Zn. D BOLT 4
8 GB6170 $% 5} M12-Zn. D NUT 4
9 T24.71.1.3 A TRHEAT FRAME, RH 1
10 | T24.71.1-3 YR} NUT 4
11 | T24.71.1-4 AEREE 5 CAP, RH 1
12 | 01011-82430 R BOLT 2
13 | 01643-32460 g WASHER 4
14 | T24.71.1-5 L SHAFT 4
15 | T24.71.1.4 AEH TRUNNION 1
16 | GB5783 R4 M20X 45-Zn. D BOLT 16
17 | 01643-32060 gL WASHER 24
18 | T24.71.1.5 T BRACE 2
19 |T24.71.1.6 EE 8 TRUNNION 1
20 | 01011-82465 ¥R M24 X 165 BOLT 2
21 | T24.71.1.7 ETRHESR FRAME, LH 1
22 | 6B1152 HFF M10X 1 FITTING 4
23 | T24.71.1-20 w2 BOLT 8
24 | T24.71.1-21 B SHIM 2
25 | T24.71.1-22 % $: .1 SUPPORT 2
26 ] T24.71.1-23 Bh SHIM 2




U Z#+ %> (PD165Y-1)
U-TYPE TILT FRAME

279



280

U 4+ 45> (PD165Y-1)

U-TYPE TILT FRAME
Fs B 5 % K WE| M
No. Part No. Description Q’ty | Remark
1 T24.72. 1.1 i nt BLADEASS ‘Y| 1
2 GB1152 AR M10X 1 FITTING 4
3 |T124.71.1-6 ENT CUTTING 1
4 | T24.72.1-1 w7 CUTTING 2
5 T24.72.1-2 77 CUTTING 2
6 T24.71.1-8 LY BOLT 28
7 | T124.71.1-15 BT CUTTING 1
8 | T24.71.1-19 o] PIN 2
9 T24.71.1-17 B PLATE 2
10 | 01643-31645 gLt WASHER 4
11 | 6B5783 #R# M16X30-Zn. D BOLT 4
12 | T24.71.1-16 Hh SHAFT 2
13 71-44 iz PIN 2
14 | GB5783 24 M12X40-Zn. D BOLT 2
15 | cBo3 # 12-2n WASHER 2
16 | GB97.1 M8 12-140HV WASHER 2
17 | T24.71.1-9 R} NUT 28




U B+ 4" (PD165Y-1)
U-TYPE TILT FRAME

281



282

U ®#E+ %= (PD165Y-1)
U-TYPE TILT FRAME

G 5 % ﬁ< i | W
No. Part No. Description Q’ty | Remark
1 T24.71.1-21 BH SHIM 2
2 | T24.71.1-1 $py SHIM 2
3 GB5783 $8H M18 X 65-Zn. D BOLT 16
4 01643-21845 WASHER 16
5 T24.71. 1.2 E#F BRACE 1
6 T24.71. 1-2 RAT ROD, SCREW 1
7 GB5783 ¥R M12X 65-Zn. D BOLT 4
8 | GB6170 813 M12-Zn. D NUT 4
9 T24.71.1.3 ATHER FRAME, RH 1
10 | T124.71.1-3 [ 53 NUT 4
11 | T24.71.1-4 AEREE T CAP, RH 1
12 ] 01011-82430 i 73 BOLT 2
13 | 01643-32460 ;| WASHER 4
14 | T24.71.1.4 HEH TRUNNION 1
15 | 01643-32060 g, WASHER 24
16 | GB5783 8 # M20X 45-Zn. D BOLT 16
17 | T24.71.1-5 gL SHAFT 4
18 | T24.71.1.6 EEH TRUNNION 1
19 | 01011-82465 B M24X 165 BOLT 2
20 | GB6170 48 F M20-Zn. D NUT 2
21 | GB97.1 #8 20 WASHER 4
22 | 6B93 #0820 WASHER 2
23 | 6B5783 R M20X 90-Zn BOLT 2
24 | T24E.71.1-1 I %: 5 BRACE 2
25 | T24E.71.1.2 5 %: BRACE 2
26 | T24.71.1.7 ZETHESE FRAME, LH 1
27 | T24.71.1-24 IR CAP, LH 1
28 | GB1152 AR M10X 1 FITTING 6




BHA#E1 45 (PD165Y-1)
STRAIGHT TILT FRAME

283



284

HAHEL 4" (PD165Y-1)

STRAIGHT TILT FRAME
G 5 % # R | W
No. Part No. Description Q’ty | Remark
1 T24E. 71. 1. 1[1] | #14R BLADEASS ‘Y| 1
2 | 6B1152 AR M10X 1 FITTING 4
3 T24.71.1-6 E77 CUTTING 1
4 | T24.71.1-7 $717] CUTTING 2
5 T24.71.1-8 73 BOLT 24
6 | T24.71.1-9 R NUT 28
7 | T24E.71.1-2 ®BE BOLT 4
8 | T124.71.1-15 A7) CUTTING 1
9 | T24.71.1-16 B SHAFT 2
10 | T24.71.1-17 B PAR PLATE 2
11 | GB5783 $R#2 M16X 30-Zn.D BOLT 4
12 | 01643-31645 ). WASHER 4
13 | 71-44 # PIN 2
14 | T24.71.1-19 o] PIN 2
15 | GB5783 R M12X40-Zn. D BOLT 2
16 | GB93 M 12-In WASHER 2
17 | GB97.1 #M 12-Zn WASHER 2
18 | T24E.71.1.1G6D | & JIK BLADE 1




BR# L5 (PD165Y-1)
STRAIGHT TILT FRAME

RS

15

- 285



286

HEH#ET 4" (PD165Y-1)

STRAIGHT TILT FRAME
Fg 5 £ R HE| B
No. Part No. Description Q’ty | Remark
1 | T124.71.1-21 i SHIM 2
2 | T24.71.1-1 Bl SHIM 2
3 | GB5783 §2 4 M18 X 65-Zn. D BOLT 16
4 | 01643-21845 $H WASHER 16
5 T24.71.1.2 ist: 7o BRACE 1
6 | T24.71.1-2 BRI ROD, SCREW 1
7 | 6B5783 2 # M12X65-Zn. D BOLT 4
8 | GB6170 &} M12-Zn. D NUT 4
9 |T24.71.1.3 AT FRAME, RH 1
10 | T24.71.1-3 RE NUT 4
11 | T24.71.1-4 A EREE CAP, RH 1
12 | 01011-82430 L 73 BOLT 2
13 | 01643-32460 3 WASHER 4
14 | T24.71.1.4 AEH TRUNNION 1
15 | 01643-32060 #HE WASHER 24
16 | GB5783 R M20X 45-Zn. D BOLT 16
17 | 124.71.1-5 B SHAFT 4
18 | T24.71.1.6 ZEEH TRUNNION 1
19 | 01011-82465 R M24X 165 BOLT 2
20 | GB6170 48} M20-Zn. D NUT 2
21 | GB97.1 4 20-140HV WASHER 4
22 | GB93 M 20-Zn WASHER 2
23 | GB5783 8 M20X 90-Zn BOLT 2
24 | T24E.71.1-1 L3:%: 23 BRACE 2
25 | T24E.71.1.2 Txi BRACE 2
26 | T24.71. 1.7 ZETRHELR FRAME, LH 1
27 | T24.71.1-24 ERREEH CAP, LH 1
28 | GB1152 AR M10X 1 FITTING 6




BHAELS (1/2) (PD165YS)
STRAIGHT TILT FRAME

287



288

BER#ELS” (1/2) (PD165YS)

STRAIGHT TILT BLADE
Fs K5 % i ¥E| BE
No. Part No. Description Q’ty | Remark
1 | T726.71.1.1 TI BLADEASS ‘Y| 1
2 GB1152 AR M10X 1 FITTING 4
3 |T124.71.1-6 ENf CUTTING 1
4 | T26.71.1-2 $717] CUTTING 2
5 |T124.71.1-8 B BOLT 24
6 |T24.71.1-9 R NUT 28
7 T24.71.1-10 R BOLT 4
8 T24.71.1-15 H1f CUTTING 1
9 | T24.71.1-16 L SHAFT 2
10 | T24.71.1-17 BRI PLATE 2
11 | 6B5783 R M16 X 30-Zn. D BOLT 4
12 | 01643-31645 3B WASHER 4
13 | 71-44 # PIN 2
14 | T24.71.1-19 | PIN 2
15 | GB5783 R M12X40-Zn. D BOLT 2
16 | GB93 WASHER 2
17 | GB97.1 $8 12-In WASHER 2
18 | T126.71.1.1GD | FXEI&K BLADE 1




HEELS (2/2) (PD165YS)
STRAIGHT TILT FRAME

289



BRI#ELS (2/2) (PD165YS)

290

STRAIGHT TILT FRAME
F5 B 5 % w HE| KX
No. Part No. Description Q’ty | Remark
1 T24.71. 1-21 BE SHIM 2
2 | 124.71.1-1 Bh SHIM 2
3 GB5783 $R# M18 X 65-Zn. D BOLT 8
4 01643-31845 ) | WASHER 8
5 T24.71.1.2 et: 70 BRACE 1
6 T24.71.1-2 RAT ROD, SCREW 3
7| cBs783 R M12X65-Zn. D BOLT 4
8 GB6170 ¥R} M12-Zn. D NUT 4
9 | T26.71.1.2 AT FRAME, RH 1
10 | T24.71.1-3 R} NUT 4
11 | T24.71.1-4 A ER P CAP, RH 1
12 | 01011-82430 wk BOLT 2
13 | 01643-32460 gt WASHER 4
14 | T26.71.1.3 HEH TRUNNION 1
15 | 01643-32060 gt WASHER 24
16 | GB5783 $FH M20X 45-Zn. D BOLT 16
17 | T24.71.1-5 B4 SHAFT 4
18 | T26.71.1.5 ZEEH TRUNNION 1
19 | 01011-82465 1R M24X 165 BOLT 2
20 | GB6170 R1F M14-Zn. D NUT 2
o 21 | T26.71.1-1 ®Bh SHIM 2
22 | GB93 #M 14-In WASHER 2
23 | GB5783 R M14 X 65-Zn. D BOLT 2
24 | GB5782 %4 M20X80-10.9-Zn  BOLT 8
25 | T126.71.1.4 P Z: BRACE 2
26 | T26.71.1.6 ETRHESE FRAME, LH 1
27 | T24.71.1-24 ZEER BB CAP, LH 1
28 | GB1152 AR M10X 1 FITTING 6




BRI#ELE (2/2) (PD165YS)

STRAIGHT TILT FRAME
F5 B 5 % & BE| KE
No. Part No. Description Q’ty | Remark
29 | T26.71.1.7 2 COVER 1
30 | GB93 HB 12-2n WASHER 4
31 | GB5783 $2# M12X 25-Zn. D BOLT 4

291



A T2 AF . R EEF (PD165Y, PD165YS)
RIPPER SHANK BEAM & LINK

292



ARG, RREMH (PD165Y, PD165YS)

RIPPER SHANK BEAM & LINK

F5 B 5 % 8 HE | K&
No. Part No. Description Q’ty | Remark
1 T24.78.1. 1 XERBEH SUPPORT 1
2 | T24.78.1-12 Y3 BOLT 6
3 01643-33380 Y WASHER 6
4 GB5782 $R42 M24X75-10.9-Zn  BOLT 10
5 | GB97. 1 M 24-300HV WASHER 10
6 T24.78.1.4 B BEAM 1
7 T24.78.1.5 TEM LINK 1
8 T24.78.1.2 L#ER LINK 2
9 T24.78. 1-7 TEAHE BUSHING 4
10 | T24.78.1-8 LEARE BUSHING 4
11 | T24.78.1-4 THELY PIN 2
12 | GB1152 AR M10X 1 FITTING,GREASE 2
13 | T24.78.1-2 L ETE ] PLATE, LOCK 2
14 | GB5783 ¥R M14X 30-Zn BOLT 4
15 | GB93 #8 14-In WASHR, SPRING 4
16 | T24.78.1-9 Bebuy ot PIN 4
17 | T24.78.1-6 TEAR PIN 4
18 | GB1152 AR M10X 1 FITTING,GREASE 8
19 | T24.78.1-1 iR PR PLATE, LOCK 8
20 | GB5783 $BH M12X 25-Zn BOLT 16
21 | GB93 #M 12-7n WASHER,SPRING 16
22 | T24.78.1.3 i SHANK ASS’Y 3
23 | T24.78.1-11 wR TIP 3
24 | 78-25 T B PIN 9
25 | T24.78.1-3 th &4 PIN 2
26 | GB91 FFOH 12X65 PIN 3
27 | T24.78.1-5 g it PIN 1
28 | T24.78.1-10 B E GUARD 3

293



AL 2/EF. B EEM (PD165Y, PD165YS)
RIPPER SHANK BEAM & LINK

Fs 5 % i BE | HE
No. Part No. Description Q’ty | Remark
29 | GB3452.1 0 AYPH 140X 3. 55 O-RING 1

294



VRO B B (VRO A B o 2% )

HYDRAULIC PIPING
(HYDRAULIC TANK TO RIPPER CYLINDER)

295



296

VBB B (9 8 B P - 28 Y )
HYDRAULIC PIPING (HYDRAULIC TANK TO RIPPER

CYLINDER)
F5 B 5 % 8 $E | W
No. Part No. Description Q’ty | Remark

1 T24.78.2.1 -4 TUBE

2 T24.78.2.2 -4 TUBE 1
3 07000-13048 0 Fo it O-RING 2
4 GB5783 §R4 M12X 35-Zn BOLT 8
5 GB93 #8 12-Zn WASHER 8
6 07119-21012 wE HOSE 2
7 07371-31049 T2 FLANGE, SPLIT 8
8 07000-13032 0 FEEHE O-RING 6
9 GB5783 R M10X 30 BOLT 8
10 | GB93 #8 10-Zn WASHER 8
11 | GB5783 2 # M10X 30 BOLT 8
12 | GB93 M 10-Zn WASHER 8
13 | T24.78.2-2 J& COVER 1
14 | 07000-13030 0 e+ O-RING 1
15 | 07283-23442 (5.3 CLIP 1
16 | 01559-01011 SR NUT 6
17 | GB97.1 $#H 10-Zn WASHER 6
18 | T24.78.2-1 " PLATE 1
19 | GB5783 R4 M10X 20-Zn BOLT

20 | GB5783 $®# M10X 30-Zn BOLT 8
21 | GB93 #/8 10-Zn WASHER 10
22 | T24.78.2.3 " TUBE 1
23 | T24.78.2.4 & TUBE 1
24 | T24.78.2.6 i TUBE 1
25 | T24.78.2.7 e TUBE 1
26 | 07283-22738 Ex CLIP 1
27 | GB3452.1 O FE#$tH 32.5X  O-RING 1

1. 806G




VB B B (VBES A 2 FA 1 28 Jh )

HYDRAULIC PIPING (HYDRAULIC TANK TO RIPPER

CYLINDER)
s B 5 % R WE | X
No. Part No. Description Q’ty | Remark
28 | GB5783 LR M8 X 40-Zn BOLT 4
29 | GB93 #H 8-Zn WASHER 4
30 | GB6170 Y28} M8-Zn NUT 4

297



WIEE R (ZRE|WFE) (PD165Y)
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

¥ E A
Hydraulic Tank

298



WEER (GRE)MAE) (PD165Y)

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

Fs B 5 % 3 HE | K
No. Part No. Description Q’ty | Remark
1 T24.60.3 R PIPE 1
2 07000-02075 0 EF+E O-RING 1
3 GB5783 BB M12X 40 BOLT 4
4 GB93 BE 12 WASHER 4
5 07260-25820 ®E HOSE 1
6 MR4E 3X (64-76) CLAMP 4
7 T24. 60. 1 R i TUBE 1
8 07000-02060 0 % 3 O-RING 1
9 GB5782 §244 M12X 80 BOLT 2
10 | GB5783 B2 M12X 40 BOLT 2
11 | GB93 #H 12 WASHER 4
12 | T24.60.2 WE TUBE 1
13 | GB5783 $242 M10X 60 BOLT 2
14 | GB5783 EEH M10X50 BOLT 2
15 | GB93 #H 10 WASHER 4
16 | 07000-03035 0 FEE O-RING 1
17 | 07118-21207 ®E HOSE 1
18 | 07000-03038 0 &+ O-RING 2
19 | 07371-31255 b7 FLANGE 4
20 | GB5783 524 M10X 40 BOLT 8
21 | GB93 2 10 WASHER 8
22 | T24.60.4 EmE TUBE 1
23 | 07000-03048 0 &+ E O-RING 1
24 | GB5783 BRHE M12X 45 BOLT 4
25 | GB93 BHE 12 WASHER 4
26 | 07042-20108 ¥R 1/8 PLUG 1
27 | GBJ70-E112R THHE HYDRAULIC 1
28 | GB5783 52 M12X45 BOLT 4

299



BEER (FI)MFE) (PD165Y)
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

Fes 5 4 3 ¥E | ME
No. Part No. Description Q’ty | Remark
29 GB93 #HE 12 WASHER 4
30 07000-02085 0 FEEHH O-RING 1

300



BEER (GHARIRFMED) (PD165YG)
HYDRAULIC PIPIING (TANK TO LIFT CYLINDER)

301

22



WEER (WAERRFAMED (PD165YG)

HYDRAULIC PIPIING (TANK TO LIFT CYLINDER)

Fs B 5 % K BE | B
No. Part No. Description Q’ty | Remark
1 GB5783 $R4 M12X 30 BOLT 4
2 GB93 B 12 WASHER 4
3 GB93 #H 10 WASHER 30
4 T35.71. 1.1 HE TUBE 1
5 07371-30638 3 FLANGE 24
6 07000-23025 0 B4E O-RING 12
7 GB5783 §24: M8 X 30 BOLT 48
8 GB93 HHEs WASHER 48
9 T35.71.1.4 wmE TUBE 1
10 | 07114-01038 ®E HOSE 2
11 T35.71.1.2 mE TUBE 1
12 | 07371-31049 o= FLANGE 8
13 | 6B5783 #R4 M10X 30 BOLT 16
14 | T24.71.3.15 & TUBE 1
15 | GB5783 R M12X 45 BOLT 8
16 | 07000-23048 0Rp O-RING 2
17 | T24.71.3.16 & TUBE 1
18 | T24.71.3.23 %2 A FLANGE 1
19 | T24.71.3-5 RE HOSE 2
20 | T24.71.3.22 w2z (&) FLANGE 1
21 | 07000-23032 Fil: | O-RING 4
22 | 07114-00609 ®E HOSE 2
23 07114-00608 ®E HOSE 2
24 | T35.71.1.3 e TUBE 1

302




BEER GHEZMELMED (1/2) (PD165Y6)
HYDRAULIC PIPIING (TANK TO LIFT CYLINDER)

303



304

BEER (HARIMANHEDD (1/2) (PD165YG)
HYDRAULIC PIPIING (TANK TO LIFT CYLINDER)

s B 5 % . ¥E | W&
No. Part No. Description Q’ty | Remark

1 | GB5783 R4 M12X 30 BOLT 4

2 | GB93 B 12 WASHER 4

3 | 1247138 PR PLATE 1

4 | GB93 2/ 10 WASHER 30

5 | GB5783 $BH M10x35 BOLT 2

6 | 07108-20411 HE M22x1.5 HOSE 2

7 | T24713.12 -1 TUBE 1

8 | GB5783 $2H: M10x85 BOLT 8

9 | 07000-23038 (oF:<l: O-RING 2

10 | T27.71.3.17 -1 TUBE 1

11 | T24.71.3.18 - TUBE 1

12 | GB5783 ¥R M12x25 BOLT 4

13 | T24.71.3.19 iR PLATE 1

14 | GB5783 §RA M14x55 BOLT 1

15 | GB5783 ¥R M14x75 BOLT 4

16 | GB93 314 WASHER 5




WEER GHERImAWED) (2/2) (PD165Y6)
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

305



WEEH (hAEDMFHMEDD (2/2) (PD165Y6)
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

F5 B 5 % K HE | B
No. Part No. Description Q’ty | Remark

1 GB5783 BRHE M14X 30 BOLT 4
2 GB93 B 14 WASHER 9
3 T24.71.3.1 # COVER 1
4 GB5783 28 M12X30 BOLT 4
5 GB93 WASHER 4
6 T24.71.3.2 GASKET 1
7 T24.71.3-1 EHB TUBE 1
8 07113-00317 KE MI8X1.5 BOLT 2
9 GB5783 824 M12X 40 O-RING 8
10 | T24.71.3.4 L ELBOW 1
11 T24.71.3-2 EHR GASKET 1
12 | T24.71.3.5 -3 COVER 1
13 | 07113-00306 B MI8X 1.5 HOSE 2
14 | T24.71.3.6 - COVER 1
15 T24.71.3.7 B RHEL TILT CYLIBDER

16 | GB5783 5242 M10X 25 WASHER 4
17 | GB93 #ME 10 WASHER 4
18 | T24.71.3-3 RE ~ HOSE 2
19 | T24.71.3.20 # COVER 1
20 | T24.71.3.21 xF CLIP 1
21 | GB97 #H 12 WASHER 9

306




WEER (3 (PD165Y-1)
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

Detail B

307



308

WIEEM (I (PD165Y-1)

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

Fs B 5 % 8 HE | B3
No. Part No. Description Q’ty | Remark
1 GB5783 $RE: M12X55 BOLT 4
2 GB93 WASHER 4
3 07000-02100 O-RING 1
4 T24E.60.10 W O TUBE 1
5 GB5783 R M10X 40 BOLT 4
6 GBS3 #4810 WASHER 4
7 07000-23038 (0§ 7: O-RING 1
8 07000-03085 (oFi:- O-RING 1
9 CB-QT112/10 KRR GEAR PUMP 1
10 | GB5783 $R# M10X50 BOLT 2
11 | GB93 #0812 WASHER 12
12 | T24E.60.2 st ek TUBE 1
13 | GB5783 $R#: M10X 60 BOLT 6
14 | T24E.60.12 TUBE 1
15 | 07000-02060 O-RING 1
16 | 07000-02060 O-RING 1
17 | 07371-31255 2 FLANGE 2
18 | T24E.60.5 wE HOSR 1
19 GB5782 $R# M12X80 BOLT 2
20 | 07260-25825 ®E HOSE 1
21 5 3X(64-76) CLIP 4
22 | 07371-31255 ®= FLANGE 2
23 | GB93 #E 12 WASHER 8
24 | GB5783 $BH M12X40 BOLT 8
25 | T24E.60.11 WE TUBE 1
26 | 07000-02060 O-RING 1
27 | 6B5783 $RHE M14X45 BOLT 4
28 | GB97.1 #E 14-140HV WASHER 5




WEEKR (GRRBILHKE) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO VALVE)

Detail B

Detail D

Deteil C

Detail A

309



310

BREER (GEERBIZHE) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO VALVE)

F5 B 5 % i $E | B E
No. Part No. Description Q’ty | Remark
1 | FYX-38 TR VALVE 1
2 GB5783 EREE M8x20 BOLT 4
3 GB93 8 WASHER 4
4 | T24E.60-13 BRRg BOLT 1
5 JB982 712 WASHER 1
6 | 20111-14-04%750 | s HOSE 1
7 71011-14-0420111-14-04x10 | k%5 HOSE 1
g | T24E. 60-6 L END 4
9 20111-14-04 X750 wE HOSE 2
10 20111-14-04x1000 wE HOSE 2
11 | BMG-14 B BOLT 1
12 | T24E. 60-10 Bk END 1
13 | T24E.60-14 REER BOLT 1
14 | T24E. 60-9 L END 1
15 | JB982 #H 16 WASHER 1
16 | T24E.60-1 1R PLUG 2
17 | T24E. 60-4 Bk END 4
18 JB982 #H 14 WASHER 4




BEER (ZHRRB|EMSE) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO OIL FILTER)

e,
6 (p
(=)
— < @ 4 \11
= LRS-
2 550 B I
19 20 15 14 4

311



WEER (ZKREDIEMmEE) (PD165Y-1)

HYDRAULIC PIPIING (VALVE TO OIL FILTER)

G A 5 % # Wi | W
No. Part No. Description Q’ty | Remark
1 | T24E.60.1 5 3% OIL FILTER 1
2 | GB5783 §RHE M12x30 BOLT 4
3 | GB93 312 WASHER 4
4 | T24E.60.9 BEE TUBE 1
5 | 07000-03045 (oF:<}:: O-RING 1
6 | T24E.60.8 HE TUBE 1
7 | T24E. 60. 14 wmE TUBE 1
8 | GB5783 B # M10%60 BOLT 4
9 | 07260-24132 ®"E HOSE 1
10 M2 2 CLIP 4
11 | FYZ-20B BELZRR FLAVE 1
12 | GB5782 B4 M12x120 BOLT 1
13 | GB5782 B M12x45 BOLT 5
14 | GB97.1 #El 12-140HV WASHER 6
15 | GB6170 ®e 12 NUT 1
16 | T24E.60-1 RE PLUG 2
17 & ¢ 45x ¢ 32x250 HOSE 1
18 WA 2A CLIP 4
19 | T24E.60-12 ¥R} NUT 1
20 | T24E.60-11 Bk SPLICE 1
21 | 07000-23035 oF <l O-RING 1
22 | GB5783 iRE M8x30 BOLT 4
23 | GB93 3 8 WASHER 4

312




BEER GCRREITHER) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO PUMP)

313



BEER GESFRPEITIEZE) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO PUMP)

5 5 % # HE | W
No. Part No. Description Q’ty | Remark
1 FYX-38 TR VALVE 1
2 71011-14-04/20111-14-04x 10 ﬁ% HOSE 1
3 | BMG-14 B BOLT 1
4 | T24E.60-7 R BLOCK 1
5 | GB70 84T M10x35 SCREW 2
6 4WEGES0/0FAG24Z | = {58 B i 1) VALVE 1
7 | T24E.60-8 RE PLUG 1
8 | T24E.60. 13 g TUBE 1
9 | 07000-02021 (oF:<]::] O-RING 1
10 | GB5783 $EH M6x20 BOLT 4
11 | GB93 BE6 WASHER 4
12 | 20111-14-04X 1500 | &% HOSE 1
13 | T24E.60-3 Bk SPLICE 1
14 | T24E.60-5 2k SPLICE 1
15 | wyF-6C ik VALVE 1
16 | JB982 %M 18 WASHER 2
17 | GB5782 B #: M8x40 BOLT 2
18 | 07102-20435 ®"E HOSE 2
19 | T24E.60.15 E=E TUBE 1
20 | T24E.60.7 TBLE TUBE 1
21 | GB5783 ¥R M10x55 BOLT 4
22 | T24E.60.3 =& PIPE 1
23 | GB6173 R M18x1.5 NUT 1
24 | 07002-01823 O X O-RING 1

314




REER (ZBREBRFME) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

10 (115

315



BEE R (ZHREBRAME) (PD165Y-1)

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

5 5 i HE | K
No. Part No. Description Q’ty | Remark
1 | T24E.60.16 U 733 FLANGE 2
2 | GB5783 28 M10*30 BOLT 12
3 GB93 210 WASHER 12
4 | T24E.60.6 g HOSE 2
5 | T24E.60.17 ®E HOSE 2 & C212605C
6 | 07371-31049 73 FLANGE 8
7 | 07000-23032 OXM O-RING 4
8. |T24.71.3.22 52 (&) FLANGE 1
9 ] T24E.60. 19 T2 (5 FLANGE 1 & C212605¢
10 | T24.71.3.23 %2 (H) FLANGE 1
11 | T24E.60.18 %= (R) FLANGE 1 A2 C212605C
12 | 07371-30638 = FLANGE 32
13 | 07000-23025 ORHE O-RING 18
14 | 07118-00609 ®E HOSE 1
15 | T35.71.1.4 W TUBE 1 c6121 A
16 | 07118-00608 ®E HOSE 1
17 | 135.71.1.3 HE TUBE 1 C6121 A
18 | 07114-00609 wE HOSE 1
19 | T35.71.1.2 wWE TUBE 1 c6121 A
20 | 07114-00608 ®E HOSE 1
21 | T3571.1.1 e TUBE 1 c6121 A
22 | T24.71.3-5 ®E HOSE 2

316




WREER (ZHREB|MAMED (1/2) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

317



318

BEER (ZHRRBIMAHED) (1/2) (PD165Y-1)

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

5 2 % #* R | W
No. Part No. Description Q’ty | Remark

1 | T24E.60.4 fshE2 FLANGE 2

2 | 07108-20411 "E HOSE 2

3 | T24.71.3.18 - TUBE 1

4 | GB5783 §R# M10x30 BOLT 8

5 | GB93 BE10 WASHER 8

6 | 07000-23038 (oFi}::} O-RING 2

7 | GB5783 BRH M12x25 BOLT 4

8 | GB93 B 12 WASHER 4

9 |T24.71.3.8 Eiali PLATE 1

10 | T24.71.3.19 iR PLATE 1

11 | GB5783 B8 M10x35 BOLT 2

12 | GB93 @10 WASHER 2




BEERE (ZHREBMAME) (2/2) (PD165Y-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

319



BEER (ZHRRBEHME) (2/2) (PD165Y-1)

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

F5 B 5 % ® ¥E | M
No. Part No. Description Q’ty | Remark

1 GB5783 2K M10%25 BOLT 4
2 | GB93 3E10 WASHER 4
3 | T24.71.3.20 = COVER

4 | T24.71.3.21 k¥ CLIP 1
5 T24.71.3-3 ®E HOSE 2
6 T24.71.3.1 2 COVER 1
7 | GB5783 B # M14x30 BOLT 4
8 | GB93 BHE 14 WASHER 4
9 |T24.71.3.2 Bk EBLOW 1
10 | T24.71.3-1 FH$ GASKET 1
11 | T24.71.3-6 P PLUG 2
12 | T24.71.3-7 Bk EBLOW 2
13 | 07113-00317 KE HOSE 2
14 | T24.71.3-1 FEHE GASKET 1
15 | T24.71.3.4 Bk EBLOW 1
16 | T124.71.3.5 - COVER 1
17 | 07113-00306 KE M18x1.5 HOSE 2
18 | T24.71.3.6 # COVER 1
19 | T24.71.37 i ARHEL TILT CYL IBDER 1
20 | GB5783 §FH M12x40 BOLT 6
21 | GBY7.1 #Bg 12-300HV WASHER 6
22 | GB5783 R M12x30 BOLT 6
23 | GB93 M 12 WASHER 6

320




WEME (PD165Y-1)
HYDRAULIC TANK

321



322

WEME (PD165Y-1)

HYDRAULIC TANK
ias 8 % # it | W
No. Part No. Description Q’ty | Remark
1 03A-4 15Y51 VALVE 1
2 ] 03A-5 AT NET 1
3 | 07000-03045 OXH O-RING 1
4 | T24E.61.2 ] TANK 1
5 | GB5783 EH M10x25 BOLT 4
6 | GB93 %@ 10 WAHSER 4
7 | GB70 #R4T M8x16 SCREW 2
8 | 07000-02015 oF:<l: O-RING 1
9 ]60-13 ) R VALVE 1
10 | WU-250x100F-J b OIL FILTER 1
11 | GBI1235 (oF:el:: O-RING 1
12 | T24E.61.1-1 23 SEAT 1
13 | 07000-03025 O%M O-RING 1
14 | T24E.61-1 FHB GASKET 1
15 | T24E.61-2 BgH MIRROR 1
16 | T24E.61-3 E % COVER 1
17 | GB5782 A M12x50 BOLT 4
18 | GB97.1 312 WASHER 4




BEER (FEMMA) (PD165YS)
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

A
HBydraulic Tank

323



324

BEER (FE2)WE) (PD165YS)
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

e g % # BE | W
No. Part No. Description Q’ty | Remark
1 T26. 60. 1 TR PIPE 1
2 07000-02075 0 o EHE O-RING 1
3 GB5783 EH M12X 40 BOLT 4
4 GB93 3 12 WASHER 4
5 07260-25820 ®"E HOSE 1
6 MEHE 3X (64-76) CLAMP 4
7 T26. 60. 2 B it B TUBE 1
8 | 07000-02060 0 FEEHE O-RING 1
9 GB5782 $RH M12X 80 BOLT 2
10 | GB5783 24 M12X 40 BOLT 2
11 GB93 312 WASHER 4
12 | T24.60.2 e TUBE 1
13 | GB5783 R M10X55 BOLT 2
14 | GB5783 2 M10X 50 BOLT 2
15 | GB93 #H 10 WASHER 4
16 | 07000-03035 0B EHE O-RING 1
17 | 07118-21208 ®"E HOSE 1
18 | 07000-03038 0 EHHE O-RING 2
19 | 07371-31255 ®x FLANGE 4
20 | GB5783 24 M10X 40 BOLT 8
21 | GB93 #H 10 WASHER 8
22 | T24.60.4 e TUBE 1
23 | 07000-03048 | 0 Bt O-RING 1
24 | GB5783 B M12X 45 BOLT 4
25 | GB93 3 12 WASHER 4
26 | 07042-20108 ¥R 1/8 PLUG 1
27 | GBJ70-E112R THEmE HYDRAULIC 1
28 | GB5783 B M12X 45 BOLT 4




BEER GREE|IWFAE) (PD165YS)
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

30

07000-03085

O-RING

1

FF5 5 % S HE | W
No. Part No. Description Q’ty | Remark
29 GB93 WASHER 4

325



BEEH (HMARRFME) (PD165YS)
HYDRAULIC PIPIING (TANK TO LIFT CYLINDER)

326



WEER (HMARRFA M) (PD165YS)

HYDRAULIC PIPIING (TANK TO LIFT CYLINDER)

Fs R 5 % K ¥E | W3
No. Part No. Description Q’ty | Remark
1 | T24.71.3.15 - TUBE 1
2 07000-23048 O-RING 1
3 726.71.3.6 &5 TUBE 1
4 GB5783 $RH M12X 45 BOLT 8
5 GB93 HE 12 WASHER 8
6 07371-31049 %2 FLANGE 8
7 07000-23032 0 BIpH O-RING 4
8 GB5783 24 M10X 30 BOLT 16
9 GB93 #ME 10 WASHER 16
10 | 07114-01038 ®E HOSE 2
11 | T26.71.3.12 w2 (5 FLANGE 1
12 | T126.71.3.11 T2 (H) FLANGE 1
13 | T24.71.3-5 R"E HOSE 2
14 | GB5783 $RH M12X 30 BOLT 4
15 | GB93 #E 12 WASHER 4
16 | 07000-23025 i<l O-RING 4
17 | 6B5783 LR M8 X 30 BOLT 4
18 | GB93 BEs WASHER 4
19 | T26.71.3.1 & TUBE 1
20 | T26.71.3.2 & TUBE 1
21 | T26.71.3.3 & TUBE 1
22 | T26.71.3.4 -1 TUBE 1
23 | 07000-23025 i) O-RING 4
24 | 07371-30638 5 FLANGE 8
25 | 07119-00612 ®"E HOSE 4

327



BEER GhHAEIMERIMED (1/2) (PD165YS)
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

R A
Hydraulic Tank

328



BEER (HAZMEFMED) (1/2) (PD165YS)
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

F5 2iR % ® HE | B
No. Part No. Description Q’ty | Remark

1 T26.71.3.6 T TUBE 1

2 T24.71.3. 12 T TUBE 1

3 07000-23038 0% O-RING 2

4 GB5783 R4 M10X 45 BOLT 8

5 T24.71.3.19 Eialid PROTECTOR 1

6 GB93 #MH 10 WASHER 8

9 07108-20412 ' | & HOSE 2

10 | GB5783 §RA M12X30 BOLT 2

11 GB93 B 12 WASHER 2

12 | T24.71.3.18 F TUBE 1

13 GB5783 R M12X 25 BOLT 2

14 GB93 BH 12 WASHER 2

15 | GB5783 R M10X 35 BOLT 2

16 | GB93 #E 10 WASHER 2

17 | T24.71.3.8 iR PROTECTOR 1

18 | GB5783 8§24 M12X 25 BOLT 2

19 | GB93 812 WASHER 2

329



BEERE (HEZIBRNMED (2/2) (PD165YS)
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

330



REER HAERIMmASmWE) (2/2) (PD165YS)
HYDRAULIC PIPIING (TANK TO TILT CYLINDER)

FF5 B 5 % i HE | W E
No. Part No. Description Q’ty | Remark
1 07113-00306 B MI8X 1.5 HOSE 2
2 T24.71.3.4 Bk BRACKET 1
3 GB5783 R K M12X 40 BOLT 6
4 GB97. 1 8 12-300HV WASHER 6
5 T24.71.3-2 CEIE GASKET 1
6 | 07113-00320 BEMI8X1.5 HOSE 2
7 T24.71.3.2 Bk BRACKET 1
8 | T24.71.3-1 7 GASKET 1
9 GB5783 $24 M12X 30 BOLT 4
10 | GB93 $#E 12 WASHER 4
11 07113-00318 L% HOSE 2
12 | T24.71.3.6 PR COVER 1
13 | GB5783 $RH M12X 30 BOLT 7
14 | GB93 #E 12 WASHER 7
15 | T24.71.3.5 £l COVER 1
16 | T24.71.3.1 Eiak COVER 1
17 | GB5783 B M14X30 BOLT 4
18 | GB93 WASHER 4
19 | GB93 WASHER 2
20 | GB5783 §RE M12X 30 BOLT 2
21 | GB5783 ¥R M10X 25 BOLT 4
22 | GB93 810 WASHER 4
23 | T26.71.3.5 -] COVER 1
24 | T26.71.3.10 *F CLIP 1
25 | T26.71.3-1 7 GASKET 3

331



WEER (EEIWMMAE) (PD165YS-1)
HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

Detail B

332



WEER (REIWAH) (PD165YS-1)

HYDRAULIC PIPIING (PUMP TO HYDRAULIC TANK)

Fg B 5 % R HE | W&
No. Part No. Description Q’ty | Remark
1 GB5783 IR M12X55 BOLT 4
2 GB93 $E 12 WASHER 4
3 07000-02100 oM O-RING 1
4 T24E.60.10 i O & TUBE 1
5 GB5783 $R# M10X 40 BOLT 4
6 GBS3 #1810 WASHER 4
7 07000-23038 (o A: O-RING 1
8 07000-03085 o O-RING 1
9 CB-QT112/10 KR GEAR PUMP 1
10 | GB5783 ¥R+ M10X50 BOLT 2
11 | GB93 $HE 12 WASHER 12
12 | T24E.60.2 B3k e TUBE 1
13 | GB5783 $B# M10X60 BOLT 6
14 | T24E.60.12 HE TUBE 1
15 | 07000-02060 oF:7: O-RING 1
16 | 07000-02060 o O-RING 1
17 | 07371-31255 T FLANGE 2
18 | T24E.60.5 wE HOSR 1
19 GB5782 R M12X80 BOLT 2
20 | 07260-25825 ®"E HOSE 1
21 | IB/ZQ3777-86 | Mk%E 3X(64-76) CLIP 4
22 | 07371-31255 7 FLANGE 2
23 | GB93 $E 12 WASHER 8
24 | GB5783 $R# M12X 40 BOLT 8
25 | T26A.20.3 HE TUBE 1
26 | 07000-02060 oxHE O-RING 1
27 | 6B5783 B M14X 45 BOLT 4
28 | GB97.1 B8 14-140HV WASHER 5

333



BEER (SRILEHE) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO VALVE)

Detail D

Detail A Detail C

334



BEER (EFRBIZHE) (PD165YS-1)

HYDRAULIC PIPIING (VALVE TO VALVE)

Fs B 5 % i HE | B3
No. Part No. Description Q’ty | Remark
1 | FYX-38 K£FH VALVE 1
2 | GB5783 B M8x20 BOLT 4
3 | GB93 g-2): K WASHER 4
4 | T24E.60-13 BEgR BOLT 1
5 |JB982 212 WASHER 1
6 | 20111-14-04X750 | #a HOSE 1
7 71011-14-04/20111-14-04%10 Kﬁ HOSE 1
8 | T24E.60-6 Bk END 4
9 | 20111-14-04x750 | x4s HOSE 2
10 | 20111-14-04x1000 | s HOSE 2
11 | BMG-14 BEER BOLT 1
12 | T24E.60-10 8L END 1
13 | T24E.60-14 REER BOLT 1
14 | T24E.60-9 L END 1
15 | JB982 %M 16 WASHER 1
16 | T24E.60-1 [ F 3 PLUG 2
17 T24E. 60-4 Bk END 4
18 | B9S2 A 14 WASHER 4

335



BEER (ZHRRZIEMmEE) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO OIL FILTER)

\—’/ O 1 m \ [/ \11
BN

336



BEER (ZERRBIEMSE) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO OIL FILTER)

F5 R 5 % i WE | W
No. Part No. Description Q’ty | Remark
1 | T24E.60.1 2% OIL FILTER 1
2 | GB5783 $8 8 M12x30 BOLT 4
3 | GB93 $H 12 WASHER 4
4 | T24E.60.9 EEE TUBE 1
5 | 07000-03045 (oF:<]::) O-RING 1
6 | T24E.60.8 wWE TUBE 1
7 | T24E. 60. 14 wHE TUBE 1
8 | GB5783 528 M10%60 BOLT 4
9 | 07260-24132 L% HOSE 1
10 | JB/ZQ3777-86 MEHE 2 CLIP 4
11 | FYZ-20B BIZ LR FLAVE 1
12 | GB5782 ¥R M12x120 BOLT 1
13 | GB5782 R M12x45 BOLT 5
14 | GB97.1 #0 12-140HV WASHER 6
15 | GB6170 8512 NUT 1
16 | T24E.60-1 BE PLUG 2
17 & 45 $32x250 HOSE 1
18 | JB/ZQ3777-86 WA 2A CLIP 4
19 | T24E.60-12 R NUT 1
20 | T24E.60-11 Bk SPLICE 1
21 | 07000-23035 O B O-RING 1
22 | GB5783 $RH: M8x30 BOLT 4
23 | GB93 #E 8 WASHER 4

337



BEER (SRB)THEER) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO PUMP)

Detail B

Detail A 11

Detaid €

338



BEER (CSRB)THER) (PDI65YS-1)
HYDRAULIC PIPIING (VALVE TO PUMP)

$E s WASHER

g B S % #* ¥ | W
No. Part No. Description Q’ty | Remark
1 | FYX-38A TR VALVE 1
2 71011-14-04/20111-14-04x10 Kﬁg HOSE 1
3 | BMG-14 BEER BOLT 1
4 | T24E.60-7 (323 BLOCK 1
5 |GB70 $R4T M10x35 SCREW 2
6 4AWEGES0/0FAG24Z | =7 U@ LR VALVE 1
7 | T24E.60-8 RE PLUG 1
8 | T24E.60.13 e TUBE 1
9 | 07000-02021 OXME O-RING 1
10 | GB5783 B M6x20 © BOLT 4
11 | GB93 BEe6 WASHER 4
12 | 20111-14-04X 1500 | & HOSE 1
13 | T24E.60-3 Bk SPLICE 1
14 | T24E.60-5 Bk SPLICE 1
15 | WYF-6C 1 18 VALVE 1
16 | JB982 #E 18 WASHER 2
17 | GB5782 RE: M8x40 BOLT 2
18 | 07102-20435 ®E HOSE 2
19 | T24E.60.15 BEE TUBE 1
20 | T24E.60.7 =F TUBE 1
21 | GB5783 ¥R M10x55 BOLT 4
22 | T24E.60.3 =& PIPE 1
23 | GB6173 ¥R M18x1.5 NUT 1
24 | 07002-01823 OXME O-RING 1
25 | GB70 4B4T M5x50 SCREW 4
26 | GB93 4

339



BEER (ZHRBEIRFAMWE) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

10 (11D

340



WEER (ZRRBEFMED (PD165YS-1)

HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

EE4E C6121 k3

LRt H.

Fs B 5 % K HE | W3
No. Part No. Description Q’ty | Remark
1 | T24E.60.16 HEE= FLANGE 2

2 | GB5783 $B# M10*30 BOLT 12

3 | GB93 #E 10 WASHER 12

4 | T24E.60.6 ®E HOSE 2

5 | T24E.60.17 ®E HOSE 2 K C212605¢
6 | 07371-31049 T2 FLANGE 8

7 | 07000-23032 O XM O-RING 4

8 |T24.71.3.22 %2 (&) FLANGE 1

9 T24E. 60. 19 %z (£) FLANGE 1 & C212605C
10 | T24.71.3.23 E2 (h) FLANGE 1

11 | T24E.60.18 % (A) FLANGE 1 I C212605C
12 | 07371-30638 3 FLANGE 32

13 | 07000-23025 ok} O-RING 18

14 | 07118-00609 ®E HOSE 1

15 | T26.71.3.1 i TUBE 1 6121 H
16 | 07118-00608 ®E HOSE 1

17 | T26.71.3.2 whE TUBE 1 CA121 F
18 | 07114-00609 ®E HOSE 1

19 | T26.71.3.3 wE TUBE 1 121 B
20 | 07114-00608 ®"E HOSE 1

21 | T26.71.3.4 e TUBE 1 CR121 H
22 | T24.71.3-5 ®E HOSE 2

23 | 07119-00612 ®E HOSE 4

341



WEESR (ZHREREEPWE) (1/2) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

342



BEERE (ZRREIEASHME) (1/2) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

F5 5 £ i HE | BE
No. Part No. Description Q’ty | Remark

1 | T24E.60.4 sk = FLANGE 2

2 | 07108-20411 ®E HOSE 2

3 | T24713.8 -4 TUBE 1

4 | GB5783 $8H M10x30 BOLT 8

5 |GB93 #H 10 WASHER 8

6 | 07000-23038 (oF :il: O-RING 2

7 | GB5783 B M12x25 BOLT 4

8 |ocB93 #HE 12 WASHER 4

9 |T124.71.3.8 Eial PLATE 1

10 | T24.71.3.19 Eial 1 PLATE 1

11 | GB5783 $BH: M10x35 BOLT 2

12 | GB93 #H 10 WASHER 2

343



BEER (ZREIMEFMED (2/2) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

344



WEER (ZERERIEAME) (2/2) (PD165YS-1)
HYDRAULIC PIPIING (VALVE TO LIFT CYLINDER)

s R 5 % . HE | WX
No. Part No. Description Q’ty | Remark
1 | GB5783 $R1 M10x25 BOLT 4
2 | GB93 #8810 WASHER 4
3 | T24.71.3.20 -l COVER 1
4 | T24.71.3.21 *F CLIP 1
5 | T24.71.3-3 ®E HOSE 2
6 | T24.71.3.1 # COVER 1
7 | GB5783 $R# M14x30 BOLT 4
8 | GB93 $#E 14 WASHER 4
9 | T24.71.3.2 BL ELBOW 1
10 | T24.71.3-1 SR GASKET 1
11 | T24.71.3-6 Pl sk PLUG 2
12 | T24.71.3-7 Bk ELBOW 2
13 | 07113-00320 BE HOSE 2
14 | T24.71.3-1 L E S GASKET 1
15 | T24.71.34 Bk ELBOW 1
16 | T24.71.3.5 # COVER 1
17 | 07113-00306 KE M18x1.5 HOSE 2
18 | T24.71.3.6 B COVER 1
19 | T24.71.3.7 {512 TILT CYL IBDER 1
20 | GB5783 $RE M12x40 BOLT 6
21 | GB97.1 #8 12-300HV WASHER 6
22 | GB5783 R M12x30 BOLT 6
23 | GB93 $m@ 12 WASHER 6

345



W EmMsS (PD165YS-1)
HYDRAULIC TANK

346



W EMAE (PD165YS-1)

HYDRAULIC TANK
5 B 5 % ﬂ: R | W
No. Part No. Description Q’ty | Remark
1 | 03A4 (4587 VALVE 1
2 | 03A5 X NET 1
3 | 07000-03045 (oF:<]:" O-RING 1
4 | T24E.61.2 A TANK 1
5 | GB5783 $8# M10x25 BOLT 4
6 | GB93 M 10 WASHER 4
7 | GB70 ¥R4T M8x16 SCREW 2
8 | 07000-02015 (oF:<]: O-RING 1
9 |e60-13 B3 8 VALVE 1
10 | WU-250x100F-J s OIL FILTER 1
11 | GB1235 ORME O-RING 1
12 | T24E.61.1-1 B SEAT 1
13 | 07000-03025 oF il | O-RING 1
14 | T24E.61-1 s GASKET 1
15 | T24E.61-2 ®A MIRROR 1
16 | T24E.61-3 e i COVER 1
17 | GB5782 12 M12x50 BOLT 4
18 | GB97.1 #H 12 WASHER 4

347



| A (PD165Y, PD165YS)
BLADE CONTROL VALVE ASS’Y

348



HLERER (1/2) (PD165Y, PD165YS)
BLADE CONTROL VALVE ASS’Y (1/2)

S E % # BE | W
No. Part No. Description Q’ty | Remark

701-33-12006 | #E+4*HWEMR BLADE CONTOOL VALVE 1

701-33-32005 | FIRAM VALVE BODY ASS’Y 1
1 | 701-33-32113 | @k BODY,CONTORL VALVE 1
2 | 701-33-32221 | E® COLLAR 1
3 | 701-33-31480 | MRHF SPOOL 1
4 701-33-31470 | 1BIRIT SPOOL 1
5 701-33-32130 | & VALVE,CHECK 1
6 | 701-33-32140 | % SPRING 1
7 | 701-33-32152 | & SEAT 1
8 | 07000-13025 | 0-FEHE 0-RING 1
9 | 04020-00514 | sEhr4d PIN,DOWEL 1
10 | 701-33-32160 | & PLATE 1
11 | 01010-31240 | sg#2 BOLT 2
12 | 01602-01236 | #H WASHER,SPRING 2
13 | 701-33-31370 | &% RETAINER 1
14 | 701-31-31130 | #¥H¥ SPRING 1
15 | 701-33-31210 | #:@ WASHER,SPRING 1
16 | 01010-31220 | ¥g# BOLT 1
17 | 01602-01236 | #H WASHER,SPRING 1
18 | 701-33-46340 | &% PLATE 1
19 | 701-33-31460 | #%E COLLAR 2
20 | 01010-31095 | 8§+ BOLT 2
21 | 01602-01030 | %:H§ WASHER,SPRING 2
22 | 701-33-31120 | iLEIWR VALVE,CHECK 1
23 | 701-33-31130 | 3% SPRING 1
24 | 701-33-31150 | j& SEAT 1
25 | 07000-13035 | O£ 0-RING 1
26 | 701-33-31160 | i% PALTE 1
27 | 01010-31235 | iR#e BOLT 1

349



350

T RMAR (1/2) (PD165Y, PD165YS)
BLADE CONTROL VALVE ASS’Y (1/2)

g B 5 % #* HE| WE
No. Part No. Description Q’ty | Remark
28 | 01602-01236 -1 WASHER,SPRING 2
29 | 701-31-31121 ®¥ DETENT 1
30 | 701-33-31380 WE RETAINER 1
31 | 701-31-31130 B SPRING 1
32 | 701-33-31390 rE RETAINER 1
33 | 701-33-31281 BhE COLLAR 1
34 | 701-33-31292 B BOLT 1
35 | 01602-01236 gL WASHER,SPRING 1
36 | 701-33-31311 s CASE 1
37 | 01010-31030 g BOLT 2
38 | 01602-01030 HE WASHER,SPRING 2
39 | 701-33-31320 i3 BALL 3
40 | 701-33-31330 & GUIDE 3
41 | 701-33-31340 HE SPRING 3
42 | 701-33-31350 £T PLUG 3
43 | 07000-13045 0-FEH 0-RING 3
44 | 07000-13035 o-7EH 0-RING 6
45 | 07000-20215 0-HE 0-RING 23
46 | 701-33-31360 ® PLATE 1
47 | 07000-13040 - M O-RING 1
48 | 01010-31440 ®we BOLT 2
49 | 01602-01442 38 WASHER,SPRING 2
50 | 701-33-32191 ® PLATE 1
51 | 701-33-32240 P BAFFLE 1
52 | 01010-31260 ®wi BOLT 4
53 | 01602-01236 $ WASHER,SPRING 4
54 | 701-30-51002 Z42WAH  MAIN RELIFE VALVE 1
55 | 701-30-62002 B4  SUCTION VALVE ASS,Y 1




#ELF B (2/2) (PD165Y, PD165YS)
BLADE CONTROL VALVE ASS’Y (2/2)

Valve Body

351



352

LR SR (2/2) (PD165Y, PD165YS)
BLADE CONTROL VALVE ASS’Y (2/2)

Fs B 5 £ i HE | B E
No. Part No. Description Q’ty | Remark
701-33-12006 | #+4*WEM BLADE CONTOOL VALVE 1
ASS’Y
701-30-51002 | ®£W4A#  MAIN RELIEF VALVE 1
\ ASS’Y

1 701-30-51111 | B4k HOUSINGRELIFE VALVE 1
2 701-30-51120 | VK VALVE,PRESSURE 1
3 701-30-51130 | 3% SPRING 1
4 701-30-51140 | B4k BODY 1
5 701-30-51151 | Mg SEAT,VALVE 1
6 701-30-51160 | #Ek POPPET 1
7 701-30-51171 | ¥} SPRING 1
8 | 701-10-51160 | ETF PLUG 1
9 701-30-51190 | $R®& NUT 1
10 | o07000-13048 | 0-EH O-RING 2
11 | 01011-31405 | #®i BOLT 2
12 | 01602-01442 | B4 WASHER,SPRING 2

701-30-62002 | SBXM4#F  SUCTION VALVE ASS’Y 1
13 | 701-30-62411 | BB HOUSINGVACUUM 1.

CHECK VALVE

14 | 701-30-61120 | ¥ VALVE,VACUUM CHECK 1
15 | 701-30-61130 | #3% SPRING 1
16 | 07000-13048 | O-7XH O-RING 1
17 | 701-30-62130 | & PLATE 1
18 | 01010-31240 | R& BOLT 3
19 | 01010-02136 | ¥ WASHER,SPRING 3
20 | 01010-31260 | iR BOLT 2
21 | 01011-31210 | iR®& BOLT 2
22 | 01602-01236 | &M WASHER,SPRING 4
23 | 701-30-65111 | @k BODY 1
24 | 701-13-31120 | @& VALVE 1




TR ERK (2/2) (PD165Y, PD165YS)
BLADE CONTROL VALVE ASS’Y (2/2)

Fs ) £ w HE | WE
No. Part No. Description Q’ty | Remark
25 701-30-65131 | #%& SPRING 1

26 | 701-30-65123 | E& SEAT 1

27 ] 07002-13034 -7 R O-RING 1

353



A1 2% (PD165Y, PD165YS)
RIPPER CONTROL VALVE

354



FAL#8H (PD165Y, PD165YS)

RIPPER CONTROL VALVE
FF5 A 5 % 8 HE | B &
No. Part No. Description Q’ty | Remark

16Y-60-11000 | #2128 RIPPER CONTROL 1

VALVE
701-32-42001 | ERAH MAIN VALVE ASS’Y 1
1 | 701-33-32112 | @@k BODY , CONTROL 1

VALVE
2 | 701-33-31430 | & SPOOL 1
3 | 701-33-31120 | i® VALVE 1
4 | 701-33-31130 | 2% SPRING 1
5 |701-33-31150 | g SEAT 1
6 | 07000-13035 | O-FERE O-RING 1
7 | 701-33-31166 | HiR PLATE 1
8 | 01010-31235 | ig#: BOLT 2
9 | 01602-01236 | B WASHER , SPRING 3
10 | 701-33-46171 | E® COLLAR 1
11 | 701-33-31380 | 4B RETAINER 2
12 | 701-33-46340 | #& PLATE 1
13 | 01602-01030 | B WASHER , SPRING 2
14 | 701-33-31191 | #% SPRING 1
15 | 01010-31280 | ¥4 BOLT 1
16 | 01010-31095 | $&# BOLT 2
17 | 701-33-46350 | EF COLLAR 2
18 | 701-33-31360 | #& PLATE 1
19 | 07000-13040 O-RING 1
20 | 01010-31440 BOLT 2
21 | 01602-01442 WASHER , SPRING 2
22 | 16Y-60-11010 | &423MHHE4AH  SAFETY VALVE 1

ASS’Y

355



5 EF- s (PD165Y, PD165YS)
BLADE LIFT CYLINDER

356



LR F A (PD165Y, PD165YS)

BLADE LIFT CYLINDER
5 5 % # 1 wm=
No. Part No. Description - § Remark
1 07000-13035 Fi7: O-RING 4
2 | T24.C675-1 & PLATE 2
3 | T24C675. 1 EHETHRFME.  BLADE LIFT...LH 1
T24C676. 1 H#TJRFriEl  BLADE LIFT..R.H 1
4 07145-00055 B SEAL, DUST 4
5 | SF-2 FHE 5540 BUSHING 4
6 T24. C675-2 LE ) BUSHING 4
7 GB5782 $2# M10X50 BOLT 8
8 GB93 2/ 10 WASHER 16
9 | GB5782 24 M10X55 BOLT 8
10 | T24.C675.2 EmE TUBE,L.H 1
T24. C676. 2 AWE TUBE,R.H 1
11 | T24.C675-3 & PLATE 2
12 | 01599-01011 8 M10X1.25  NUT 16
13 | 6B97.1 2/ 10 WASHER 16
14 | 07283-23442 URik U -CLIP 8
15 | T24.C675.3 EmE TUBE,L.H 2
T24.C676. 3 AE TUBE,R.H
16 | 6B5783 BOLT 2
17 | 6B97. 1 WASHER 2
18 | 6B93 WASHER 2
19 | 6B6170 NUT 2
20 | 6B93 WASHER 4
21 | GB5782 R4 M14X50 BOLT 4
22 | 07137-04006 HE BUSHING 2
23 | T24.0675.1.1 TEEF ROD,PISTON 2
24 | 04065-09030 #E RING,SNAP 4
25 | 07179-00088 F O RING,SNAP 2
26 | 07016-00658 By 2 B SEAL, DUST 2

357



L ERF AL (PD165Y, PD165YS)

BLADE LIFT CYLINDER
5 B2 % #* ¥l omx
No. Part No. Description - Remark
27 | 07177-06515 HE BUSHING 2
28 | 07178-16535 E % GLAND 2
29 | 07000-03078 oHE O-RING 2
30 | 707-51-65-110 | U Bdjtk U-WASHER 2
31 | T24.C675.1-1 [LLF: HEAD,CYLINDER | 2
32 | 07177-06530 HE BUSHING 2
33 | GB5783 B M20X55 BOLT 8
34 | GB93 #H 20 WASHER 8
35 | 07000-12105 oHE O-RING 2
36 | T24.C675.1.2 fE (&) 1 RAER
T24.C675. 1. 2 HE B 1 | &8 AAR
37 | GB1235 0 LM 42X3.5 O-RING 2
38 | T24.C675.1-2 #itR RETAINER 4
39 HFENEZAIR  SNAP 4
40 #ORME $110X6.3  SEAL 2
41 | T24.C675.1-3 Bt VALVE,PISTON 8
42 | T24.C675.1-4 HE PISTON 2
43 | T24.C675-6 B e SEAT,VALVE 16
44 | 07165-13638 R} NUT 2
45 | GB119 4 B6X14 PIN 4
46 | 07000-13040 oM O-RING 4

358




& (PD165Y, PD165YS)
TILT CYLINDER

359



360

{F&lMmEL (PD165Y, PD165YS)

TILT CYLINDER
Fe| m= 5w 2 owe
No. Part No. Description Remark
Q’ty

144-63-52200 {44 L TILT CYLINDER ASS’Y 1
1 144-63-52241 L CYLINDER 1
2 | 07143-10505 HE BUSHING 1
3 07145-00050 FH SEAL,DUST 2
4 144-917-8153 THEF ROD, PISTON 1
5 175-63-12430 E#% GLAND 1
6 | 07179-00093 FF O RING, SNAP 1
7 | 144-63-95170 Bid#&HM SEAL,DUST 1
8 01010-51655 ®e BOLT 2
9 | 01602-01648 £ WASHER , SPRING 2
10 | 07177-07015 $E BUSHING 1
11 | 07000-03090 - H O-RING 1
12 | 707-51-70110 EFHNE PACKING , ROD 1
13 | 144-63-52230 fk HEAD, CYLINDER 1
14 | 07177-07030 x BUSHING 1
15 | 07146-05152 sl RING , BACK-UP 1
16 | 07000-15150 - M O-RING 4
17 | 01010-82775 R BOLT 4
18 | 01602-22783 oY WASHER , SPRING 4
19 | 707-44-16080 EEF RING, PISTON 1
20 | 144-63-42182 AE PISTON 1
21 | 07155-01640 ;-3 RING , WEAR 1
22 | 144-63-42182 $RE NUT 1
23 | 144-63-52280 wmE TUBE 1
24 | 04434-01502 (5.3 CLIP 1
25 | 01010-50812 B BOLT 1
26 | 01602-20825 #H WASHER , SPRING 1




AL Seis (PD165Y, PD165YS)
RIPPER CYLINDER

361



362

A+ 28m&T (PD165Y, PD165YS)
RIPPER CYLINDER

s B 5 % % HE | W E
No. Part No. Description Q’ty | Remark

T24.78.1.6 FAL88E.  RIPPER CYLINDER ASS’Y 1
1| 144-78.17111 L CYLINDER 1
2 | 07143-10707 £ BUSHING 2
3 | 07145-00075 HHE SEAL, DUST 4
4 | 144-78-171313 | 3k HEAD , CYLINDER 1
5 | 07177-07530 £ BUSHING 1
6 | 707-51-75110 EFHE PACKING , ROD 1
7| 07000-15150 0-£H O-RING 1
8 | 07146-05152 BE WASHER , SPRING 1
9 | 01010-72775 B BOLT 4
10 | 01602-22783 #H WASHER , SPRING 4
11 | 07178-07543 & #% GLAND 1
12 | 07177-07515 £ BUSHING 1
13 | 144-63-94170 EHE SEAL, DUST 1
14 | 07179-00097 FOH RING, SNAP 1
15 | 07000-03095 0-FH 0-RING 1
16 | 01010-51650 B BOLT 2
17 | 01602-21648 # WASHER , SPRING 2
18 | 144-63-95271 EE PISTON 1
19 | 07155-01642 (31373 RING , WEAR 1
20 | 707-44-16080 EER RING , PISTON 1
21 | 07165-15252 RE NUT 1
22 | 144-78-17120 EEF ROD, PISON 1
23 | 144-78-17180 o TUBE 1
24 | 144-78-17190 L ELBOW 1
25 | 01010-51435 R BOLT 2
26 | 01602-21442 B WASHER , SPRING 2
27 | 01010-50850 Y3 BOLT 2




A+ 88wl (PD165Y, PD165YS)
RIPPER CYLINDER

Fs A5 % 8 & M
No. Part No. Description Qty Remark

28 | 01010-50840 iy BOLT 2

29 } 01602-20825 oY) WASHER 4

30 | 07000-13030 0-7E B O-RING 2

31 | 07283-12738 £ CLIP 1

32 01599-01011 L34 NUT 2

33 01643-21032 #HE WASHER 2

363






